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TEST REPORT CERTIFICATION

Applicant : TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer - TP-LINK TECHNOLOGIES CO., LTD.
EUT Description @ AC750 Wireless Dual Band Gigabit Router
FCCID 20 TE7C2

(A) MODEL NO. : 02

(B) SERIAL NO. : N/A

Input: 100~ 240V~ , 50/60Hz, 0.3A
Output: 12V—I1.5A
(D) TEST VOLTAGE : DC 12V From Adapter input AC 120V/60Hz

(C) POWER SUPPLY

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2013

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be

technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modlﬁcatlons were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.19" Jun.11, 2014 Report of date: Jun.11, 2014
Prepared by : gmﬁ?ﬂ (QL Reviewed by . Y s
Sonia Lee / Asslstant :{_S_}'l‘m_;y Lu/ Assistant Manager
:i MC I pt. R
i
Approved & Authorized Signer : | -a“'l é ll_
David Jin / Manager |
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
) o FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

N FCC Part 15: 15.209 PASS
adiated Emission ANSI C63.10: 2009

_ FCC Part 15: 15.247
Band Edge Compliance PASS
ANSI C63.10: 2009

) .. FCC Part 15: 15.247
Conducted spurious emissions PASS
ANSI C63.10: 2009

FCC Part 15: 15.247
6dB Bandwidth PASS
ANSI C63.10: 2009

FCC Part 15: 15.247
Peak Output Power PASS
ANSI C63.10: 2009

. FCC Part 15: 15.247
Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name
Model No.
FCCID
Radio

Operation
Frequency

Modulation
Technology

Antenna
Assembly Gain

Applicant

Manufacturer

: AC750 Wireless Dual Band Gigabit Router
:C2

: TE7C2

- IEEE802.11 a/b/g/n/ac

- IEEE 802.11a: 5180MHz—5240MHz

5745MHz—5825MHz
IEEE 802.11ac VHT20: 5180MHz—5240MHz,
5745MHz—5825MHz
IEEE 802.11ac VHT40: 5190MHz—5230MHz,
5755MHz—5795MHz
IEEE 802.11ac VHT80: 5210MHz, 5775MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;5180MHz—5240MHz,
5745MHz—5825MHz
IEEE802.11nHT40: 2422MHZz—2452MHz5190MHz—5230MHz,
5755MHz—5795MHz

- IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac VHT20, VHT40, VHT80: OFDM (16QAM, 64QAM,
256QAM, QPSK, BPSK)

IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

: Antenna O:

Dipole antenna,
2.4GHz: 2dBi(max)
5.8GHz: 3dBi(max)
Antenna 1:

Dipole antenna,
2.4GHz: 2dBi(max)

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Power Adaptor : Manufacture :TP-LINK, M/N:T120150-2B1
Power Cable: Unshielded, Detachable, 1.5m
Date of Test  : Mar.19~Jun.11, 2014
Date of : Feb.20, 2014
Receipt
Sample Type : Prototype production

2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

IEEE 802.11b 1 Low :CHI 2412
1 Middle: CH6 2437

1 High: CH11 2462

IEEE 802.11¢g 6 Low :CHI1 2412
6 Middle: CH6 2437

6 High: CH11 2462

IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437

6.5 High: CH11 2462

IEEE 802.11n HT40 13.5 Low :CHI 2422
13.5 Middle: CH4 2437

13.5 High: CH7 2452

Note 1: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.
Note 2: IEEE802.11b/g/n use CDD mode test with two antenna transmit
simultaneously.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11a 6 Low :CH149 5745
6 Middle: CH157 5785
6 High: CH165 5825
IEEE 802.11ac VHT20 6 Low :CH149 5745
6 Middle: CH157 5785
6 High: CH165 5825
IEEE 802.11ac VHT40 6 Low :CHI151 5755
6 High: CH159 5795
IEEE 802.11ac VHT80 6 Low :CHI155 5775
IEEE 802.11n HT20 6.5 Low :CH149 5745
6.5 Middle: CH157 5785
6.5 High: CH165 5825
IEEE 802.11n HT40 13.5 Low :CHI151 5755
13.5 High : CH159 5795
Note : According exploratory test, EUT will have maximum output power in those
data rate, so those data rate were used for all test.
2.3.Tested Supporting System Details
No.| Description ACS No. Manufacturer Model Serial Number Approved type
| Personal Test PCM DELL Studio 540 224XK2X gg(sj&? I(§R3 3002
’ Computer  [Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)
M FCC DoC
o | UsB Mouse ACS-EMC-M04R DELL MOC5UO 512024282 FIBSMI ID: R41108
Power Cord: shielded, Undetachable, 1.8m
CN-ODJ313-71|M FCC DoC
3. |USB Keyboard ACS-EMC-KO3R | DELL SK-8115 | 616.711-04WJ [IBSMI ID: T3A002
Power Cord: shielded, Undetachable, 2.0m
4. USB Disk N/A Kingston N/A N/A 4GB mini memory

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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2.4. Block Diagram of Test Setup
USB Disk
|
USB Mouse
B— LAN PCM
B EUT USB Keyboard
Y
Il
| Monitor
Adaptor l
l AC Mains AC Mains
AC Mains
000

(EUT: AC750 Wireless Dual Band Gigabit Router)

2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen

Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKkS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

Audix Technology (Shenzhen) Co., Ltd.
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2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty
Uncertainty for Conduction emission test
in No. 1 Conduction

3.1 dB (150KHz to 30MHz)
3.22 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 357 dB
Emission test in RF chamber ]
Uncertainty for‘ anductlon Spurious .00 dB
emission test
Uncertainty for Output power test 0.73 dB
Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10™
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 Oct.31, 13 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31, 13 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No. 1 May.08, 13 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py 1 A
80cm
0.8m|
=~
LISN LISN B «
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. AC750 Wireless Dual Band Gigabit Router (EUT)

Model Number :C2
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2009 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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2.4G:
Data: 2 File: D:DATAZ014 Report Data' T TP-LINKACS14Q0339.EMG (6)
0 Level {dBuv) Date: 2014-03-30
FCCPART 15 C
FCC PART 15 C (AVG)
5 |
4
1
410 q
; i 1M
u.15 2 i 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Jite no ilf#fconduction Data No -
Dis./Aint. 12014 E3H2-25 LINE
Limit :FCC PART 15 C
Env./Ins=. 125, 3TC/42% Engineer :Mick Huang
EOUT tACTED Wireless Dual Band Gigabit Fouter
Power Bating :DC 12V Fromw Adapter Input AC 120V 60HzZ
Test Mode :Tx Mode (Z2.4G)
MAWN:CZ
LIS Cahle Ewmi=s=sion
o Fredg Factor Loss Feading Level Limit= Margin Eemark
[MHz) [dE) [dE) [dBuW) [dEuWV) [ABuvV) [dE])
1 0.15000 0.1z 9.87 23.5%9 33.58 54,00 22 .42 byerage
2 0.15000 0.1z Q.87 37.14 47.13 66,00 15.87 QF
3 0.23955 0.13 Q.88 24,77 34,78 5z2.11 17.33 byerage
4 0.23955 0.13 9.88 35.:28 45,29 62.11 16.82 QP
5 0.32910 0.14 Q.88 20.96 30.98 49,47 15.49 byerage
6 0.32910 0.14 9.88 26.99 37.01 59.47 ZZ .46 QF
7 0.56750 0.15 9.88 2ZZ.36 32.39 46,00 15.61 byerage
g 0.56750 0.15 9.88 26.91 36,594 56,00 12.06 QF
9 0.80670 0.1a6 9.8%9 27.62 37.e7 45,00 §.33 byerage
10 0.30670 0.16 9.89 37.39 47,144 56,00 g.56 QF
11 1.046 o.17 9.89 21.386 31.42 46,00 14.55 byerage
12 1.046 o.17 9.89 30.07 40,13 56,00 15.87 QF

Femark=: 1.Ewmission Lewel=LI3N Factor+Cable Loss(Include 10dE pulse limit)
+Reading.

Z.If the average limit iz met when useing a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 3-4
Data: 1 File: D:DATA'2014 Report Data'T'\TP-LINKACS14Q0339.EMG (6)
0 Level {dBu) Date: 2014-03-30

40

FCCPART 15 C

FCC PART 15 C (AVG)

015 2 5 1 2 5 10 20
Trace: (Discrete) Frequency (MHz)
Fite no 1ffconduction Data No 1
Dis./Ant. 12014 EZHZ-Z5 NEUTERALL
Limit :FCC PART 15 C
Env./In=. =T Rt o Yk Engineer :Nick Huang
EUT TACT?H0 Wireless Dual Band Gigabit Fouter

Power BEating :DC 12V From Adapter Input AC 120V/60H=

Test Mode tTw Mode (2.40G)
M/MN:C2
LISH Cable Ewission
Mo Freg Factor Loss Feading Lewvel Limits Margin ERemark
[MH=) (dBE) [dE] [dEuW) {dBuW) [dBuv) (dE)
1 0.15000 0.13 Q.37 Z26.75 36.75 56,00 19.25 Lverage
Z 0.15000 0.13 Q.37 35.65 45.65 66.00 20.35 QF
3 0.17985 0.13 Q.38 2Z.39 3Z.40 54,49 22z .09 bverage
4 0.17985 0.13 Q.88 35.15 45.16 64,49 19.33 QF
5 0.23955 0.13 Q.88 23.47 33.48 52.11 18.63 Lverage
& 0.23955 0.13 Q.88 31.09 41.10 62.11 21.01 QP
7 0.32910 0.14 Q.88 22.17 32.19 49, 47 17.28 Lverage
8 0.32910 0.14 Q.88 28.58 38.60 59,47 20.87 QF
9 0.508z0 0.15 Q.88 20.15 30.18 45,00 15.82 Lverage
10 0.508z20 0.15 Q.38 30.18 40.z21 56,00 15.79 QF
11 0.81775 0.16 Q.39 29.60 39.65 46,00 f.35 bverage
12 0.81775 0.16 Q.89 40.20 50.25 56.00 5.75 QF
Femarks: l1.Ewission Lewel=LI3N Factor+Cable Loss(Include 10d4B pulse limit)

+Reading.

Z2.If the average limit i= wet when useing a guasi-peak detector.
the EUT shall be deewmed to meet both limits and measurement
with average detector 1=z unhecessary.

30

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 3-5
5.8G:
Data: 4 File: D:DATAZ014 Report Data T TP-LINK\ACS1400339.EM6 (16)
0 Level {dBuv) Date: 2014-03-30
FCCPART 15 C
A FCC PART 15 C {AVG)
i |
40 ] 1
u.15 2 S 1 2 5 10 20 3o
Trace: (Discrete) Frequency (MHz)
Jite no :lffconduction Data Mo HE
Dis./Ant. 12014 E3HZ2-E5 LINE
Limit :FCC PART 15 C
Env./Ins=. 1Z5.37C/42% Engineer :MNick Huang
EOUT TACT?E50 Wirele=s=s Dual Band Gigabit Router
Power BRating :DC 12V Fromw Adapter Input AC 120V/60Hz
Test Mode :Tx Mode [5G)
MAMN:CZ
LISH Cable Emi=s=sion
o Fredg Factor Loss Feading Level Limit= Margin ERewmark
[MHz) [dE) [dE) [dBEuV) [dBEuV) [dBEuV) [dE)

1 0.15000 0.1z 9.87 28.14 35.13 Sa.00 17.87 Average

2 0.15000 0.1z Q.87 36.14 46.13 66.00 19.87 QP

3 0.20970 0.13 Q.88 26.65 36.66 53.22 16.56 Average

4 0.20970 0.13 Q.88 35.584 45.85 B3 .22 17.37 QF

5 0.299Z2Z5 0.14 Q.88 23.54 33.56 50.26 16.70 Lverage

6 0.2992Z5 0.14 Q.85 32.82 4z .54 B0.26A 17.4:2 QF

7 0.35895 0.14 Q.85 22 .06 3z2.08 45.75 16.67 Lverage

g 0.35395 0.14 9.88 il.=20 41.9:2 55.75 16.83 QF

S 0.747v00 0.16 9.89 29.71 39.76 45.00 G.24 Average

10 0.747voo 0.16 9.89 37.41 47 .46 Se.00 5.54 QP

11 1.493 0.18 9.390 20.55 30.63 46.00 15.37 Average

12 1.493 0.18 9.390 29.42 39.50 Se.00 16.50 QF

Femark=: 1l.Ewis=zion Lewvel=LI3N Factor+Calkble Loss(Include 10dE pulse limirc)
+Reading.
Z2.1f the average limit iz met when useing a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Data: 3 File: D:DATA 2014 Report Data' T TP-LINKACS1400339.EMG (16)
0 Level (dBuv) Date: 2014-03-30
FCC PART 15 C
FCC PART 15 C (AVG)
40 E
u.15 2 5 1 2 Li] 10 20 30
Trace: {Discrete) Frequency (MHz)
Fite no r1ffconduction Data No t3
Dis./Ant. :2014 E3H2-Z5 NEUTELL
Limit :FCC PART 15 C
Env./In=. Hc I R o Yok Engineer :Nick Huang
EUT TACTE0 Wireless Dual Band CGigakbit Router

Power Rating :DC 12V From Adapter Input AC 120V/60Hz

Test Mode :Tx Mode [(55)
M/N:C2
LISN Cahle Ewission
No Freg Factor Loss RFeading Lewvel Limits Margin Remark
[MH=) [dE) [dE] {dBuW) {dBuW) {dBuW) [dE)
1 0.17985 0.13 9.88 30.54 40.55 54 .49 13 .94 Lverage
Z 0.17985 0.13 9.858 37.15 47 .16 64 .49 17.33 QF
3 0.26940 0.14 9.858 26.50 36.52 51.14 14.62 Lverage
4  0.26940 0.14 9.868 34,31 44,33 61.14 1a.861 QF
5 0.38880 0.14 9.868 26.95 36.97 45.09 11.12 Lverage
& 0.38380 0.14 o.88 35,62 45,64 LEg.09 12.45 QF
7 0.56790 0.15 o.88 22.98 33.01 46.00 12.949 Lverage
8 0.56790 0.15 o.88 33.61 43,64 L&.00 12.36 QF
9 0.74700 0.15 9.89 28.95 38.99 4600 7.01 lverage
10 0.74700 0.15 9.89 36.59 46,63 5&.00 Q.37 QF
11 1.105 .17 9.589 21.51 31.57 46.00 14.43 Lverage
1z 1.105 o.17 9.89 3Z.96 43.02 S56.00 12 .98 QF
Bemarks: 1.Emission Lewel=LISN Factor+Cable Loss(Include 104E pulse limit)

+Reading.

Z2.If the average limwmit is met when useing a quasi-peak detector.
the EUT shall be deewmed to meet both limits and measurement
with awverage detector is unhecessary.
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2 EMI Spectrum Agilent E4407B [MY41440292|May.08, 13| 1 Year
3 Test Receiver Rohde & Schwarz | ESVS10 | 834468/011 |May.08, 13| 1 Year
4 Amplifier HP 8447D | 2648A04738 [May.08, 13| 1 Year
5 Bilog Antenna TESEQ CBL6112D 35375 May.30, 13] 1 Year
6 RF Cable MIYAZAKI  |CFD400-NL| ** %‘j‘;’ber May.08, 13| 1 Year
7 Coaxial Switch Anritsu MP59B M74389 |May.08, 13| 1 Year
4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)
Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 [Spectrum Analyzer| Agilent E4407B MY41440292| May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
3 Amplifier Agilent 8449B 3008 A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

»
»

2.0m(L)*1.0m(W)*0.8m(H) __,

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network| | AMP

|| Spectrum Analyzer| |

PC System

Receiver

For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

3m

Im | 2.0m(L)*1.0m(W)*0.8m(H) —p

ABSORBER
(30cm maximum)

A

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

AMP

| | Spectrum Analyzer| |

EUT
TURN TABLE 0.8m
(FIBRE GLASS)
_—
PC System -
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4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.

(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions

or comply with 15.209 limits.
4.4.EUT Configuration on Test

The configurations of EUT are listed in Section 3.4.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by

Section 4.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVSI10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (40GHz) are checked. and no any
emissions were found from 18GHz to 40 GHz, So the radiated emissions from 18GHz
to 40GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 40 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
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2.4G Duty cycle

[ Agilent Spectrum Analyeer - Swerpt 54

Video BW 100 kHz Avg Type: Log-Fwr

PN Wida —e= 1rig: Frad Run
IFGain:Low #Amen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

Video BW
100 kHz
Man

VEW:3dB REW
10
Man

Span:3dB REW
108
Mam

RBW Control
[Gaussian,-3 dB)]

Center 2.4 37000000 GHz Span 0 Hz
Res BW 100 kHz VBW 100 kHz Sweep 100.0 ms (1001 pts)

5.8G Duty cycle

[ Agilent Spectrum Analyeer - Swerpt 54

RBW 100 kHz Avg Type: Log-Pwr

PN Wida —e= 1rig: Frad Run
IFGain:Low #Amen: 20 dB

Ref Offset 21 dB
Ref 21.00 dBm

Video BW
100 kHz
Man

VEW:3dB REW
10
Man

Span:3dB REW
108
Mam

RBW Control
[Gaussian,-3 dB)]

TRV SRR FT VTR P (TS TS T ITETTae B PYTr e PPy (e SR ST oSt SR PP FoT P EYRRRCTTorTY P F B ver b ST PR R PP

Center 3.785000000 GHz Span 0 Hz
Res BW 100 kHz VBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: The Duty Cycle is close to 100%.
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2.4G:

Frequency: 30MHz~1GHz

Data: 2

0 Level (dBUV/m)

File: E:2014 Report DataiT'TP-LINKACS140Q0339.EM6 {12)

Date: 20114-03-30

ol T

FCC

PART 15 C (3M}

Ll
T

30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. HE
Dis. / Ant. 3m 2013 CBLA112D 35375 Ant. pol. : HORIZCOWTAL
Limit FCC PART 15 < [3H)
Env. / In=. 24%C/65% Engineer : Even Deng
EUT ACTE50 Wireless Dual EBEand Gigabit FRouter
Fower rating DC 12V From Adapter Input AC 1Z0V/60H=
Test Mode T=x Mode (2.45F)
M/N:C2
int. Cable Emission
Mo Freg Factor Loss PReading Lewvel Liwmits Margin BRewark
[MH=z) (B m) [dE) [dBuv) [dBuV/m) [(dBuV/m) (dB)
1 30.770 19.60 0.54 9.50 29.94 40.00 10.06 QF
2 206.540 10.70 1.51 11.32 23.83 43.50 19,87 QF
3 250.15%0 13.11 1.98 15.97 31.06 46,00 14.94 QP
4 377.260 15.85 2.39 13.44 31.65 46,00 14,32 QF
= f26.550 19,53 .11 5.97 3l.el 46.00 14.39 QP
[ 749.740 Z0.30 3.47 6.43 30.20 46.00 15.80 QF
Femarks: 1. Emission Lewvel= Antennasa Factor + Cable Loss + Reading.
2. The emission lewels that are Z20dBE khelow the official

limit are not reported.
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Data: 1

File: E:2014 Report Data'T\TP-LINK'ACS 1400339.EM6 (12)

Date: 2014-03-30

0 Level (dBuv/m)

ol T

FCC PART 15 C {3M}

anl I DO

030 224, 418. 612, 806. 1000
Frequency (MHz)
J3ite no. i 3m Chamber Data no. HE
Iis. / Ant. P 3m 2013 CBLG6112D 35375 Ant. pol. : VERTICLL
Limit : FCC PART 15 C (3HM)
Env. / Ins. T Z4TCSEE% Engineer : Even Deng
ETT : AC750 Wireless Dual Band Gigabit Router
Power rating : DC 1ZV From Adapter Input AC 1Z20W/60H=Z
Test HNode Tx Mode(z.43)
M/M:C2
Ant. Cable Emission
Mo Fredg Factor Loszs EReading Lewvel Limits Margin ERemark
[MH=z) {dE/ 1) [dE) [dBuv) (dBu¥/m) (dBuV/m) (dE)
1 30.360 19.87 0.54 12 .49 33.20 40.00 6.30 QF
2 44 . 550 11.53 1.09 20.03 32.65 40.00 T.35 QF
3 251.160 13.16 1.958 15.38 33.52 46.00 12 .45 QF
4 342.340 15.05 2.29 12.55 29.89 46,00 1a6.11 QF
= 377.260 15.85 2.39 12.53 30.77 46.00 15.23 QF
& G26.550 19.53 3.11 Q.26 3l.=20 46,00 14.10 QF
Femarks: 1. Emi=ssion Lewel= Antentna Factor + Cable Loss + Reading.

Z. The emission lewels that are Z0dE below the official
limit are not reported.
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5.8G:

Frequency: 30MHz~1GHz

Data: 8

File: E:i2014 Report DataiT\TP-LINKACS 1400339.EM6 (12)

0 Level {dBuv/m)

Date: 2014-03-30

ol T

FCC

PART 15 C {3M)

Lt

WMM o b At botened

30 224, 418. 612. 806. 1000
Frequency (MHz)
Fite no. : 3m Chamber Data no. H =]
Iis. / Ant. : 3m 2013 CBLG112D 35375 int., pol. : HORIZONTAL
Limit : FCC PART 15 C (3H)
Env. / In=. : Z4%C/65% Engineer : Even Deng
EUT T LCY50 Wireless Dual Band Gigabit Router
Power rating : DC 12V From Adapter Input AC 120V/ &60H=z
Test Mode T=x Mode (53]
M/N:C2
Ant., Cable Emission
Mo Fredqg Factor Loss PBeading Lewel Limits Margin PRemark
[MH=) [dB/ 1) [dE) [dBuV) (dBuv/m)  [(dBuv/m) (dB)
1 40.670 13.70 1.02 13.80 28.52 40.00 11.45 QF
2 125.060 12.90 1.51 13.32 27.73 43 .50 15.77 QF
3 250.190 13.11 1.958 15.97 31.06 4g.00 14.94 QP
4 37e.290 15.83 2.39 12.56 30.78 4g.00 15.2:2 QF
= 432 .550 17.05 2.55 1z2.87 3Z.47 46,00 13.53 QP
& 749.740 Z20.30 3.47 6.43 30.20 46.00 15.80 QF
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

2. The emission lewvels that are 20dBE below the officiasl
limit are not reported.
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Data: 7

File: EX2014 Report DataiT\TP-LINKACS1400339.EMG (12}

0 Level {(dBuVim)

Date: 2014-03-30

FCC PART 15 C {3M})

Y I s

W

030 224, 418. 612, 806. 1000
Frequency (MHz)
Fite no. : S3m Chatnber Data no. 7
Dis. / Aint. HEG) 1] 2013 CBLE112Z2D 35375 Ant. pol. VERTICAL
Limit : FCC PART 15 C (3HM)
Env. / Ins. : 24*C/65% Engineer Even Deng
EUT : LCPED Wireless Dual Band Gigabit Bouter
Power rating : DC 12V From Adapter Input AC 120V/60Hz
Te=st Mode Tx Mode [55)
MAMN:CE
Ant. Cahle Emis=sion
Ha Freg Factor Losz PReading Lewvel Limit=s HMargin ERewmark
[MH=z) [dE/m) [dE]) [dBuW) [(ABuW/m) [(dBul/m) (dE)
1 44,550 11.53 1.09 15.03 30.65 40,00 9.35 QF
2 133.7590 12,52 1.54 15.08 29.14 43.50 14.36 QF
3 265.710 13.73 Z2.04 12.24 28.01 46,00 17.99 QF
4 346.220 15,17 2.30 13.72 31.19 46,00 14.51 QF
5 432 .550 17.05 Z2.55 12.08 31.68 46,00 14.32 QF
& 747 .800 Z0O.30 3.46 9.27 33.03 46.00 1z .97 QF
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Feading.

2. The emission levels that are 20dE kbelow the official

limit are not reported.
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2.4G:
Frequency: 1GHz~18GHz
Data: 1 File: G:2014 Report'T'TP-LINK'ACS14Q0339-2.4G.EM6 {104)
120 Level (dBulfim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C By
0 1000 1600. 2200. 2800, 3400, 4000
Frequency (MHz)
S3ite no. 3 Chamber Data no. 1
Dis. / Ant. 3m 2013 3115 (45820) Ant. pol. : VERTICLL
Limit FCC PART 15C PEAKE
Env. / Ins=. Z4wC/EE% Engineer : Leo-Li
ETT r LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEEE0Z.11b Z241ZMH=z Tx
M/N c2
Ant. Cable AMF Emission
Ho. Fredq. Factor Loss factor Beading Level Limitz Margin Pemark
[MH=z) [dB/ 1) [dE) [dE) [dBuv) (dBuV/ m) (dBuW m) (dE)
1 Z2412.000 2a@.z21 5.81 35.70 107.80 106.12 74.00 -32.12 Peak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + BEeading
—-Awp Factor

The etnisszicn lewels that are Z0dE kelow the official
limit are not reported.
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Data: 2 File: G:2014 Report'T'\TP-LINK\ACS14Q0339-2.4G.EM6 (104)
120 Level (dBuim) Date: 2014-03-19
1
FCC PART 15C PEAK
60

FCC PART 15C fyv

MM

I s R R

1000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Fower Fating :

Test Mode
M/

Ho. Fredq.
(MH=)

1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

3 Chamber Data no. HE

3m 2013 3115 (4580) Ant. pol. : HORIZCOMNTALL

FCC PART 15C PELE

ZA4FC/ERY Engineer : Leo-Li

ACTE0 Wireless Dual Band Gigabit Fouter
DC 12V From Adapter Input A 120V/60H=
IEEES0Z2.11b Z412MH=z Tx

CZ2
Ant. Cahle ALMF Emission
Factor Loss factor Feading Level Limits Margin Remark
{dB/m) [clE) [dE) [dBuv) (dBuWV/m) (dBuW/m) [dE)
zgé.z21 5.51 35.70 101.52 99,54 74.00 -25.84 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor

The ewmission lewvels that are Z20d4dBE khelow the official
limit sre not reported.
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Data: 3 File: G:2014 Report T\TP-LINK'ACS1400339-2.4G.EMG6 (104)
120 Level (dBuim) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)

3ite no. Jm Chanber DIata no. HE

Iis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL

Limit FCC PART 15C PEAE

Env. / In=. 247C/EE% Engineer Leo-Li

EUT ACTE0 Wirelesz Dual Band Gigsbit Router

Power Rating : DC 12V From Adapter Input AC 1Z20V/60H=z

Test Mode IEEES0Z .11k 241ZMH=z Tx

M/ C2
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Data: 4 File: G:2014 Report'T'TP-LINKWACS140Q0339-2.4G.EMG {104)
120 Level (dBu\/im) Date: 2014-03-19
FCC PART 15C PEAK
60
@ FCC PART 15C Ay
0 4000 6800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3m Chamber Data no. HE !
Di=s. / Ant. 3m 2013 3115 (4580) hAnt. pol. HORIZOWNTAL
Limit FCZ PAET 15C PELKE
Env. / Ins. Z24*CiEE% Engineer Leo-Li
EUT ACT50 Wireless Dual Band Gigsbit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES02.11b 2412MH=z Tx
M/ Cz
Ant. Cable ANP Emis=sion
Mo Fredq. Factor Loss factor Reading Level Limits Margin Remwark
[MH=z) {dE/to) (dE) (dE) [dBuW) [(ABUW/ m) [dBulf/m) (dE)
1 4524.000 32.88 .58 35.70 41.58 47.64 54,00 6.36 Average
2 4824.000 32.88 8.58 35.70 47.51 BE3.27 74,00 20.73  Peak

Remark=s: 1.

Emi=z=ion Lewel=
—bmp Factor

hnrtenha Factor + Cable Loss + Reading

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-14
Data: & File: G:'2014 Report'T'TP-LINK'\ACS140Q0339-2.4G.EM6 {104)
120 Level (dBuvm) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6200, a600. 12400. 15200. 18000
Fregquency (MHz)

S3ite no. 3 Chamber Data no. HE=

Di=. / Ant. 3m 2013 3115 (4520) Ant. pol. : VERTICALL

Limit FCC PART 15C PELE

Enwv. / Ins. Z4®CFEAS Engineer Leo-Li

EUT LCY50 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 120V 60Hz

Test Mode IEEEE0Z.11b 241ZMH=z Tx

M/N c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-15
Data: 6 File: G:2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EMG6 (104)
120 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
60
Z FCC PART 15C &V
0 4000 G800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. HE
Dis. / Ant. 3m 2013 3115 (4580) hnt. pol. @ VERTICAL
Limit FCCZ PAET 15C PELE
Env. / Ins. 24*C/56% Enginesr Leo-Li
EUT 1 ACTED Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES02.11b 2412ZMH=z Tx
M/ CZ
Ant. Cahle ALMP Emmission
o Fredq. Factor Loss factor Feading Level Limit=s Margin Remark
[MH=) {dE/m) (dE) (dE) [dBuW) (ABuW/m) (dBul/m) (dB)
1 4824.000 32.88 8.58 35.70 44,23 49,99 54,00 4,01 Average
2 4824.000 32.88 8.58 35.70 40,97 EE.73 74,00 18.27 Peak

Emission Lewel= intenna Factor + Cable Loss + Reading
—bkmp Factor

The emission levels that are Z0d4dE kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-16
Data: 11 File: G:2014 ReportTTP-LINK'ACS14Q0339-2.4G.EMG {104)

120 Level {(dBuvm) Date: 2014-03-19

FCC PART 15C PEAK
60
0 4000 G800. a600. 12400. 15200. 18000
Frequency (MHz)

Site no. 3 Chamber Data no. - 11

Lis. / Ant. 3m 2013 3115 ([4530) Ant. pol. : VERTICLL

Limit FCC PART 15C PEAK

Env. / In=. Z4wC/E6% Engineer Leo-Li

EUT LCY50 Wireless Dual Band Gigabit Router

Fower Rating

Test HMode
MM

DC 12V From Adapter Input AC 120V/a60Hz
IEEEE0Z.11b 2437MH=z Tx
c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-17
Data: 12 File: G:'2014 Report'T'"TP-LINK'ACS140Q0339-2.4G.EM6 {104)
170 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
2
60 FCC PART 15C AW
0 4000 aa00. 600, 12400. 15200. 18000
Fregquency (MHz)
S3ite no. 3w Chawber Data no. 1z
Lis. / Aint, 3 2013 3115 (45820) Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=. 24w Ci BR% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEEE0Z.11b 2437MHz Tx
MM Cz2
Ant. Cahle LHF Emission
No Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=) {dB/tm) [dE) [dEB) [dBuv) [dBuV/m) [(dBuW/m) [dE]
1 4874.000 3z.97 8.63 35.70 45,10 51.00 54 .00 3.00 Awverage
Z  4574.000 3z2.97 g.63 35.70 51.47 57.37 74,00 16.63 Peak

Emizszion Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor

2. The ewis=sion lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-18
Data: 13 File: G:2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EMG6 (104)
120 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 G800, 9600, 12400, 15200. 18000
Frequency (MHz)

Site no. 3 Chamber Data no. : 13

Dis. / Ant. 3m 2013 3115 (4580) hnt. pol. @ HORIZONTAL

Limit FCCZ PAET 15C PELE

Env. / Ins. 24*C/56% Engineser : Leo-Li

EUT ACTED Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEES02.11b 2437MH=z Tx

M/ CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-19
Data: 14 File: G:i2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EM6 {104)
Lewvel {dBuv'm) Date: 2014-03-19
120
FCC PART 15C PEAK
60
7 FCC PART 15C Ay
0 4000 6800, aG00. 12400. 15200. 18000
Frequency (MHz)
S3ite no. Jio Chamber Data no. 14
Dis. / Ant. 3] 2013 3115 [(4580) Ant. pol. HORIZCWNTAL
Limit FCC PART 15C PELE
Env. / In=. Z24FCSEEY Engineer Leo-Li
EUOT T LACY50 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 1Z0W/60H=z
Test Mode IEEES0Z.11b Z2437MH=z Tx
M/ c2
hnt. Cabhle LMP Emis=sion
No Freq. Factor Loss factor Feading Level Limits Margin FRemark
[MH=z) {dE /o) [clE) [dE) [dBuV) (ABuW/ m) (dBuW/m) (dE]
1 4874.000 3z.97 8.63 35.70 42 .65 438,55 54,00 5.45 Average
2 4874.000 32.97 8.63 35.70 47 .15 53.05 74 .00 20.95 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—bhmp Factor
2. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-20
Data: 15 File: G:2014 Report'T'"TP-LINK'ACS1400339-2.4G.EMG {104)
120 Level (dBuvm) Date: 2014-03-19
1

FCC PART 15C PEAK

60
FCC PART 15C &Y
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3m Chanber Data no. : 15
Di=s. / Ant. 3m 2013 3115 (4530) Ant. pol. : VERTICAL
Limit FCZ PART 15C PELKE
Env. / Ins. Z24*CiBA% Engineer : Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Bouter
Power Rating : DC 12V From Adapter Input AC 1Z0V/60Hz
Test Mode IEEES02 .11k 2437HMH=z Tx
M/ CZ
Ant. Cable AMP Emission
MNo. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[(MH=) (dE/ 1) (dE) [dE) [dBuv) [dBuY/m) [dBuW/m) (dB)

Remark=s: 1.

Z8.206 5.85 35.70 106.76 105,17 74.00 -=-31.17 Peak
Emnission Lewvel= Antenna Factor + Cable Loss + Reading

—Amp Facrtor

The emission lewvels that are 20dE bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-21
Data: 16 File: G:2014 Report T\ TP-LINK'ACS1400339-2.4G.EMG (104)
120 Level (dBuvim) Date: 2014-03-19
1
FCC PART 15C PEAK
60

FCC PART 15C AV

M

e

1000

S3ite no.
Di=. / Ant.
Limit

Enwv. / Ins.
EUT

FPower FRating :

Test Mode
M/

No. Fredq.
[MH=)

1600. 2200. 2800. 3400. 4000
Freguency (MHz)

3 Chawber Data no. HE

3m 2013 3115 (45820) Ant. pol. : HORIZONTAL

FCC FPART 15C FEAK

Z4TCFEARS Engineer : Leo-Li

LC750 Wireless Dual Band Gigabitc Router
DC 12V From Adapter Input AC 120V/c0Hz
IEEEE0Z.11b Z2437MHz Tx

c2
Ant. Cahle AMF Emission
Factor Loss factor Feading Lewvel Limits Margin Eemark
[dB/m) (dEB) [dE) [dBuv) (ABuV/m) [(dBuV/m) [dE]
Z8.26 5.85 35.70 100.a7 as.48 74.00 -24.48 Peak

Emission Lewvel= Antennasa Factor + Cable Loss + Reading
—Amp Factor

The emisszion lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT

Power Bating :

Test Mode
M/

FCC ID:TE7C2 page 4-22
Data: 21 File: G:2014 Report'T'TP-LINK'ACS1400339-2.4G.EMG (104)

120 Level (dBuVim) Date: 2014-03-19

FCC PART 15C PEAK
60
0 4000 6800, 600, 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chamber Data no. 21

Lis. / Aint, 3] 2013 3115 (45820) Ant. pol. HORIZOMNTAL

Limit FCC PART 15C PELAE

Env. / Ins. Z4*CiEES Engineer Leo-Li

ACT50 Wireless Dual Band Gigabit Router
Dii 12V From Adapter Input AC 1Z0V/60H=z
IEEEE0Z.11b Z246ZMHz Tx

CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-23
Data: 22 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 (104)
Level {(dBuv/m) Date: 2014-03-19
120
FCC PART 15C PEAK
60
4 FCC PART 15C Ay
0 4000 Ge00. a600. 12400. 15200. 18000
Frequency (MHz)
SJite no. Jm Chamber Data no. : 22
Dis. / Ant. ] 2013 3115 (4580) int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Enwv. / Ins. 24wCiEEY Enginesr Leo-Li
ETT t ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11b Z46ZMH=z Tx
M/ c2
hnt. Cabhle LHWP Emi==sion
o, Fredq. Factor Loss factor Feading Level Limits Margin Femark
({MH=z) {dE /) [clE) (dE) {dBuW) (ABuV/m) (dBuV/m) [dE)
4924 . 000 33.06 8.69 35.70 42 .36 458,41 54,00 5.59 lAverage
2 4924000 33.06 8.69 35.70 45.98 Lz .03 7400 21.97 Peak

Emission Lewvel= Antenna Factor + Cable Loss + FEeading

—bhmp Factor
2., The ewission lewels that are Z20dEB khelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-24
Data: 23 File: G:2014 Report'T'TP-LINK\WWCS140Q0339-2.4G.EMG {104)
120 Level (dBuim) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 aa00. 600, 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3w Chamber Data no. : 23

Lis. / Aint, 3m 2013 3115 (4550) Ant. pol. : WERTICAL

Limit FCC PART 15C PELKE

Env. / Ins. Z4*CiBE% Engineer Leo-Li

EUT ACT50 Wireless Dual Band Gigsbit Router

Power Rating : DC 12V From Adapter Input AC 120V/60H=z

Te=t Mode IEEEE0Z .11k Z246ZMH= Tx

MM CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-25
Data: 24 File: G:'2014 Report'T'TP-LINKWACS14Q0339-2.4G.EM6 (104)
Level (dBuYim) Date: 2014-03-19
120
FCC PART 15C PEAK
60
z FCC PART 15C AV
0 4000 G800, 9600, 12400, 15200, 18000
Frequency {(MHz)
3ite no. 3m Chamber Data no. 24
Li=. / Aint. 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24*C/56% Engineer Leo-Li
EUT 1 ACTED Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Te=st Mode IEEES0Z.11b Z46ZMH=z Tx
M/ CZ2
Ant. Cable AMP Emi==sion
o Fredq. Factor Los=s factor Feading Level Limits HMargin Remark
(MH=z) (dE/m) (dE) (dE) [dBuW) (ABuW/m) (dBul/m) (dE]
1 45z4.000 33.06 g.69 35.70 44.40 50.45 54.00 3.55 Awverage
2 48924.000 33.06 g.69 35.70 50.:28 56.34 74,00 17.66 Pesk
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bhmp Factor
2. The emission lewvels that are Z0dB helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-26
Data: 25 File: G:'2014 Report'T'TP-LINKWACS14Q0339-2.4G.EM6 (104)
120 Level (dBuYim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600, 2200, 2800. J400. 4000
Frequency {(MHz)
3ite no. 3m Chamber Data no. 25
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24*C/56% Engineer Leo-Li
EUT 1 ACTED Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Te=st Mode IEEES0Z.11b Z46ZMH=z Tx
M/ CZ2
Ant. Cable AMP Emi==sion
o Fredq. Factor Los=s factor Feading Level Limits HMargin Remark
(MH=z) (dE/m) (dE) (dE) [dEuv) (ABuW/m) (dBul/m) (dE]
1 2462.000 28.32 5.89 35.70 101.07 99,55 74.00 -25.58 Peak

Emi=z=zion Lewel=
—bmp Factor

hntennha Factor + Cable Lo=ss + Reading

The emission levels that are 20dBE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-27
Data: 26 File: G:2014 ReportTTP-LINK'ACS14Q0339-2.4G.EM6 {104)
120 Level (dBuvm) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C By
0 1000 1600. 2200. 2800, 3400. 4000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. HE-3
Di=. / Ant. 3m 2013 3115 (45820) Ant. pol. : VERTICLL
Limit FCC PART 15C PEAK
Enwv. / Ins. ZA4wC/EA% Engineer : Leo-Li
EUT o LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEEE0Z.11b Z246ZMH=z Tx
M/N cz2
Ant. Cable AMF Emission
Ho. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dB/ 1) [dE) [dE]) [dBuv) (dBuV/ m) (dBuW m) (dE)
1 ZzZ462.000 2a8.32 5.89 35.70 106.19 104.70 74.00 -30.70 Peak

Emission Lewvel= Antenna Factor + Cable Loss + BEeading
-Awp Factor

The etniz=icn lewels that are Z20dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-28
Data: 31 File: G:2014 Report'T'TP-LINK\WWCS140Q0339-2.4G.EMG {104)
120 Level (dBulm) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C &y
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chawber Data no. : 31
Di=s. / Ant. 3m 2013 3115 (4550) Ant. pol. : HORIZCONTAL
Limit FCZ PAET 15C PELKE
Env. / Ins. Z4*CiEE% Engineer : Leo-Li
EUT ACTE0 Wireless Dual Band Gigsbit Router
Powver Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES02.11g 2412ZMH= Tx
M/ CZ
Ant. Cable ANP Emission
MNo. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/to) (dE) (dE) [dBuv) [(ABUW/ m) [dBul . m) (dE)
1 Z412.000 28.21 5.581 35.70 96.51 95.13 74,00 -21.13 Peak

Remarks: 1.

Ewniszsion Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor

The emission lewvels that are 204E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-29
Data: 32 File: G:2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EM6 (104)
Level {(dBuv/m) Date: 2014-03-19
120
1
FCC PART 15C PEAK
60 FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400, 4000
Fregquency (MHz)
S3ite no. 3 Chawber Data no. HI
Dis. / Ant. 3 2013 3115 (45820) Ant. pol. : WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Z4TCFEEY Engineser : Leo-Li
EUT r LC750 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adspter Input AC 1Z0W/60H=z
Test Mode IEEES0Z.11g 2412MHz Tx
MM c2
Ant. Cahle ALMP Emi=s=ion
No. Fredq. Factor Loss factor Feading Level Limits Margin FEemark
[MH=z) {dE/m) (dEB) [dE) [dBuWV) {ABuv/m) (dBuV/m) [dEB)

Femarks: 1.

28.21 5.81 35.70 i08.56 106.88 74.00 -32.883 Peak
Emi=ssion Lewvel= Antenha Factor + Cabhle Loss + Reading

—Amp Factor

The emission levels that are 20dBE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-30
Data: 33 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EMG {104)
170 Level (dBuv'm) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6800, aG00. 12400. 15200. 18000
Fregquency (MHz)

S3ite no. 3 Chamber Data no. 33

Lis. / Aint, 3m 2013 3115 (4580) Ant. pol. : WERTICAL

Limit FCC PALRT 15C PELE

Env. / In=. Z4wCFEE% Enginesr Leo-Li

EUT ACTE0 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 1Z20V/60H=

Test Mode IEEES0Z.11g 2412Z2MH= Tx

MM Cz2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-31
Data: 34 File: G:2014 Report'T'TP-LINKIACS14Q0339-2.4G.EMG6 (104)
120 Level (dBuvim}) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C AW
3
0 4000 GE00. a600. 12400, 15200. 18000
Frequency (MHz)
SJite no. Jm Chamber Data no. 34
Lis. / Aint, ] 2013 3115 (4530) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4wCi/5E% Enginesr Leo-Li
ETT : ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES02.11g 241ZMH= Tx
MM Cz2
Ant. Cahle ALMP Emission
No. Fredq. Factor Loss factor Peading Level Limitzs Margin Pemark
(MH=) [ dB /o) (dE) [clE) {dBuW) (dBuV/m) [(dBuV/ m) [dE)
1 4824.000 32.88 g.558 35.70 43 .14 45 .90 74.00 25.10 Peak
2 4524.000 3Z.88 §.55 35.70 41.35 47.11 S54.00 6.59 Average

Remarks: 1.

Emmission Lewel= Antenna Factor + Cable Loss + Beading
—Atop Factor

The emission lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-32
Data: 35 File: G:'2014 Report'T'TP-LINK\ACS1400339-2.4G.EM6 (104)
120 Level (dBulim) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6200, a600. 12400. 15200. 18000
Fregquency (MHz)

S3ite no. 3 Chamber Data no. 1 35

Li=. / Ant. 3m 2013 3115 (4550) int. pol. : HORIZONTALL

Limit FCC PART 15C PELE

Env. / Ins. Z4*C/EA% Engineer : Leo-Li

EUT LC750 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 1Z0V/60H=

Test Mode IEEEE0Z.11g 2412MHz Tx

MM CZz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page
Data: 36 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104)
Level (dBuv/m) Date: 2014-03-19
120
FCC PART 15C PEAK
i1}
FCC PART 15C AW
1
0 4000 6200, aG00. 12400, 15200. 18000
Freguency (MHz)
S3ite no. 3 Chawber Data no. 36
Lis. / Aint, 3 2013 3115 (4530) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PEAKE
Env. / Ins. Z4TC/EE% Enginesr Leo-Li
EUT : LC750 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120WV/60H=z
Test Mode IEEEE0Z.11g 241ZMH=z Tx
MM c2
Ant. Cahle AMF Emission
No. Fredq. Factor Loss factor Feading Lewvel Limits Margin Eemark
[MH=) [dB/m) [dE) [dE) [dBuv) (dBuW/m) (dBuV/m) [dE]
1 4824.000 3z.88 8.58 35.70 40.37 46,13 74,00 27.87 Peak
2 4824.000 3z .88 g.58 35.70 35.95 41.71 54 .00 12.29 Average
Bemarks: 1. Emission Lewel= Antennhas Factor + Cable Loss + Beading
—Amp Factor
Z. The emwmi=s=sion lewel=s that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-34
Data: 37 File: G:2014 ReportT'TP-LINK\ACS140Q0339-2.4G.EM6 (104)
120 Level (dBuYim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3m Chatber Data no. r 37
Lis. / Aknt. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCZ PART 15C PELE
Env. / Ins. Z4*C/56% Engineer : Leo-Li
EUT 1 ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=z
Tezt Mode IEEES0Z .11g 2437MH=z Tx
M/ CZ
Ant. Cable LMP Emission
Ho. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=) [ dE/ o) (dE) (dE) [dBuV) [ABuW/m) [dBul/m) (dEB)
1 Z437.000 28.26 5.85 35.70 106,39 104,50 74,00 -30.80 Peak

Femarks: 1.

Emmission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp Factor

The emission lewvels that sre 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-35
Data: 38 File: G:2014 Report'T'TP-LINK\WWCS514Q0339-2.4G.EMG6 {104)
120 Level (dBulim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C &y
0 1000 1600, 2200, 2800, J400. 4000
Frequency {(MHz)
3ite no. 3m Chamber Iata no. 1 38
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. @ HORIZCHNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z24*C/56% Engineer : Leo-Li
EUT : ACTED Wireless Dual Band Gigskbit Router
Power Fating : DC 12V From Adapter Input AC 120V/60H=z
Te=st Mode IEEES0Z.11g Z2437MH=z Tx
M/ CZ2
Ant. Cable AMP Emi=s=ion
MNo. Fredq. Factor Loss factor Feading Level Limit=s Margin Remark
[MH=z) {dE/ 1) (dE) (dE] [dBuW) (ABuW/ m) (dBul/m) (dE]
1 2437.000 28.26 5.85 35.70 99.30 a7.71 74.00 -23.71 Peak

Emi=z=ion Lewel= Antenhna Factor + Cable Loss + Reading
—bmp Factor

The ewission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



AUDIX Technology (Shenzhen) Co., Ltd.

[AUDIX]

FPower Fating :

Test MNode
M/

FCC ID:TE7C2 page 4-36
Data: 30 File: G:i2014 Report'T'TP-LINK\ACS140Q0339-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
i1}
0 4000 6800, 9600, 12400. 15200. 18000
Fregquency (MHz)
Site no. : 3w Chamber Data no. : 39
Li=. / Aint, HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Enwv. / In=s. Z4wC/ ER% Engineer Leo-Li
EUT ACTE0 Wireless Dual Band Gigakbit REouter

DC 12V Fromw Adapter Input AC 120V/60H=
IEEES0Z . 11g 2437MH=z Tx
Cz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-37
Data: 40 File: G:2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 (104)
Level (dBulim} Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C AW
3
0 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
S3ite no. 3t Chamber Data no. 40
Lis. / Aint, 3] 2013 3115 (4530) Ant., pol. : VERTICAL
Limit FCCZ PART 15C FPELE
Env. / In=. Z4%C/56% Engineer Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z .11g 2437HH= Tx
MM c2
Ant. Cahle ALMP Emission
Mo Fredq. Factor Loss factor Peading Level Limits Margin Remark
[MH=) {dB/tn) (dE) (dE) [dBuv) (dBuV/m) [(dBuV/ m) [dE)
1 4574.000 32.97 S.63 35.70 39.81 45.71 74.00 28.29 Peak
2 4574.000 32.97 S.63 35.70 39.45 45.35 S54.00 .65 Average
Femarks: 1. Ewission Lewvel= Antenna Factor + Cakble Loss + Reading
—imp Factor
2. The ewmission lewvels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-38
Data: 41 File: G:2014 Report T'TP-LINK\ACS14Q0339-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-03-19
120
FCC PART 15C PEAK

60

0 4000 Ge00. 9600, 12400. 15200. 18000

Fregquency (MHz)

S3ite no. Jm Chamber Data no. i 41

Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit FCC PART 15C PELE

Env. / Ins. 24wC/56% Engineer : Leo-Li

ETT ACTE0 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 120V, a60Hz

Test Mode IEEES0Z . 11g 2437MH=z Tx

M/ c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-39
Data: 42 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104}
Level (dBuv/m) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C R
1
0 4000 Ge00. aG00. 12400. 15200. 18000
Fregquency (MHz)
S3ite no. 3w Chawber Data no. 42
Lis. / Aint, 3m 2013 3115 (4530) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / In=. 24w Ci BR% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEES0Z.11g 2437MH=z Tx
MM cz
Ant. Cahle LMF Ewission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/ ) (dE) [dE) [dBuv) [dBuV/m) [(dBuW/m) [dE)
1 4574.000 32.97 S.63 35.70 40.31 45,21 74 .00 Z27.79 Peak
Z 4574.000 32.97 S.63 35.70 33.05 35.95 54,00 15.05 Average
Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The ewmission lewels that are 20dF helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-40
Data: 43 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104)
120 Level (dBuv/m) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 43
Li=. / Ant. b 2013 3115 [(4530) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4*C/ ER% Engineer Leo-Li
EUT » LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode IEEEE0Z.11g 2462MHz Tx
NN c2
Ant. Cable ALMF Emission
No Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) [dB/m) [dE) [dE) [dBuv) (dBuV/m) (dBul/m) [dE]
1 246Z.000 Z28.32 5.89 35.70 a7.77 a96.28 74.00 -ZZ.28 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—hrp Factor
Z. The ewission lewvels that are Z20dBE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-41
Data: 44 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104)
120 Level (dBuv/m) Date: 2014-03-19
1
FCC PART 15C PEAK
60 FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Freguency (MHz)
S3ite no. 3 Chawber Data no. HE
Lis. / Aint, 3 2013 3115 (45820) Ant. pol. : WERTICAL
Limit FCC PART 15C PELAK
Enwv. / Ins. Z4TCFEARS Engineer : Leo-Li
EUT o LC750 Wireless Dual Band Gigabitc Router
Power Rating : DC 12V From Adapter Input AC 120WV/60H=z
Test Mode IEEEE0Z.11g 2462ZMHz Tx
MM c2
Ant. Cahle AMF Emission
No. Fredq. Factor Loss factor Feading Lewvel Limits Margin Eemark
[MH=) (dB/m) (dEB) [dE) [dBuv) (ABuV/m) [(dBuV/m) [dE]
1 246Z.000 Z28.32 5.89 35.70 107.558 106.06 74.00 -3Z.06 Peak

Emission Lewvel= Antennasa Factor + Cable Loss + Reading
—Amp Factor

The emisszion lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-42
Data: 49 File: G:2014 ReportiT'TP-LINK\ACS140Q0339-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
il
0 4000 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
S3ite no. 3m Chamber Data no. 49
Lis. / Ant. Im 2013 3115 (4580) int. pol. @ WERTICAL
Limit FCC PALRT 15C PELE
Enwv. / In=. Z4wCSERY Enginesr Leo-Li
EUT ACTS0 Wireless Dual Band Gigabhit Router

Power Bating :

Test Mode
M/

DC 12V From Adapter Input AC 120V/60H=z
IEEEE02.11g 2462MH=z Tx
cz2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-43
Data: 50 File: G:i2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EMG {104)
Level (dBuvm) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C iy
0 4000 6800, aG00. 12400. 15200. 18000
Frequency (MHz)
S3ite no. 3 Chamber Data no. =10
Lis. / Aint, 3m 2013 3115 (4550) hAnt. pol. : WERTICALL
Limit FCCZ PART 15C PELE
Env. / In=. Z4wCFEE% Engineer Leo-Li
EUT : LCYE0 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 120W/60H=z
Test Mode IEEES0Z.11g Z462ZMH=z Tx
MM cz
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/to) (dE) (dE) [dEuV) (dBuWV/m) (dBuW/m) [dE)
1 49z24.000 33.06 5.69 35.70 40.581 456.86 74 .00 z27.14 Peak
Z  49z4.000 353.06 g.69 35.70 35.01 44,06 54,00 9.94 Average
Remark=s: 1. Ewission Lewvel= Antenna Factor + Cakble Loss + Beading
—Amp Factor
2. The emission lewels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT

FPower Fating :

Test MNode
M/

FCC ID:TE7C2 page 4-44
Data: 51 File: G:2014 Report'TTP-LINK\ACS140Q0339-2.4G.EM6 (104)

120 Level (dBuvim) Date: 2014-03-19

FCC PART 15C PEAK
60
0 4000 G6E00. 9600, 12400. 15200. 18000
Fregquency (MHz)

SJite no. Jio Chamber Data no. - 51

Lis. / Aint, 3m 2013 3115 (4580) Ant. pol. HORIZCOWNTAL

Lirmit FCC PART 15C PEAE

Env. / In=. Z4wC/56% Engineer Leo-Li

ACTE0 Wireless Dual Band Gigabit Router
DC 12V Fromw Adapter Input AC 120V/60H=
IEEES0Z . 11g 246ZMH=z Tx

C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-45
Data: 52 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EM6 {104)
120 Lewvel (dBuvm) Date: 2014-03-19
FCC PART 15C PEAK
60 FCC PART 15C Ay
1
0 4000 G800, a600. 12400. 15200. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. =¥
Di=. / Ant. b 2013 3115 (45820) Ant. pol. HORIZCWTAL
Limit FCC PART 15C PEAK
Enwv. / Ins. ZA4wC/EA% Engineer Leo-Li
EUT o LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEEE0Z.11g 246Z2MH=z Tx
M/N c2
Ant. Cable ALMF Emission
Ho Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=z) [dB/ 1) [dE) [dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
49z4 000 33.06 8.69 35.70 3g.72 44,77 74.00 29.23 Peak
2 4924 .000 33.06 .69 35.70 3z2.14 3ig8.19 54 .00 15.51 Awverage

Emmission Lewel= Antenna Factor + Cable Loss + FEeading

-Awp Factor
Z. The emwission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-46
Data: 57 File: G:'2014 Report'T'TP-LINK'WACS1400339-2.4G.EMG (104)
120 Level (dBuY'm) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600, 2200, 2800, J400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. : 57
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit FCC PART 15C FPELK
Env. / Ins. Z24*C/50% Engineser : Leo-Li
EUT 1 ACT7ED Wireless Dual Band Gigakbit Router
Power Rating : DC 12V From Adspter Input AC 120V/60H=z
Te=st Mode IEEES0Z.11nHTZ0 2Z412MHz Tx
MM CZ2
Ant., Cable AMP Emi==sion
No. Fred. Factor Loss factor Reading Lewvel Limit=s Margin Eemwark
[MH=z) (dB/m) (dE) (dE] (dBuv) {ABuv/m) (dBul/m) (dE]

28.21 5.81 35.70 99,687 a7.99 74.00 -Z23.99 Peak
Emi==sion Lewvel= Antenha Factor + Cable Loss + Reading

—bhmp Factor

The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-47
Data: 58 File: G:2014 Report T'TP-LINKACS14Q0339-2.4G.EMG6 (104)
Level (dBuvim) Date: 2014-03-19
120
1
FCC PART 15C PEAK
60 FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
S3ite no. Jro Chamber Data no. 58
Dis. / Ant. 3] 2013 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PELRE
Env. / Ins. Z24FC/ 56y Engineer : Leo-Li
ETT : ACYS50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120W/60Hz
Test Mode IEEESOZ.11nHTZ20 2412MHz Tx
M/ c2
hnt. Cahle LMP Emis=ion
HNo. Fredq. Factor Loss factor Feading Level Limits Hargin Remark
[{MH=z) {dE/tn) [clB) [dB) [dBuv) (dBuW/m) (dBuW/m) [dE)
1 Z412.000 28.21 5.81 35.70 109.67 107.949 74,00 -33.99 Peak

Femarks: 1.

Emi=s=ion Lewel= Antenna Factor + Cahle Loss + Reading
—bmp Factor

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT

FPower FRating :

Test Mode
M/

FCC ID:TE7C2 page 4-48
Data: 59 File: G:'2014 ReportiT\TP-LINK'\ACS1400339-2.4G.EMG (104)
120 Level (dBuv/m) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6200. a600. 12400. 15200. 18000
Freguency (MHz)
S3ite no. 3 Chawber Data no. : 59
Lis. / Aint, 3m 2013 3115 (45820) Ant. pol. : WERTICAL
Limit FCC FPART 15C FEAK
Enwv. / Ins. Z4TCFEARS Engineer Leo-Li

LC750 Wireless Dual Band Gigabitc Router
DC 12V From Adapter Input AC 120V/c0Hz
IEEEE0Z.11nHTZ0 2412MH= Tx

c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-49
Data: 60 File: G:2014 Report'T'TP-LINKWACS140Q0339-2.4G.EMG {104)
120 Level (dBu\/im) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C Ay
1
0 4000 6800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3m Chamber Data no. &0
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VERTICAL
Limit FCZ PAET 15C PELKE
Env. / Ins. Z24*CiEE% Engineer Leo-Li
EUT ACT50 Wireless Dual Band Gigsbit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES02.11nHTZ20 2412MH=z Tx
M/ Cz
Ant. Cable ANP Emis=sion
Mo Fredq. Factor Loss factor Reading Level Limits Margin Remwark
[MH=z) {dE/to) (dE) (dE) [dBuW) [(ABUW/ m) [dBulf/m) (dE)
1 4524.000 32.88 .58 35.70 40.42 45.15 74,00 27.82 Peak
2 4824.000 32.88 8.58 35.70 32.05 37.81 E4.,00 16.19 Average

Remark=s: 1.

Emi=z=ion Lewel=
—bmp Factor

hnrtenha Factor + Cable Loss + Reading

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-50
Data: 61 File: G:2014 ReportT'TP-LINK\ACS1400339-2.4G.EME6 (104)
120 Level {dBulim) Date: 2014-03-19

FCC PART 15C PEAK

60
0 4000 G800. 9600, 12400. 15200. 18000
Fregquency (MHz)

S3ite no. o 3m Chamber Data no. HE "
Li=. / Ant. HERCh ] 2013 3115 (45820) Ant. pol. : HORIZCWTALL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Z4%C/EA% Engineer : Leo-Li
EUT » LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode : IEEES02.11nHTZ0 Z241ZMH= Tx
MM 2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-51
Data: 62 File: G:'2014 Report'T'TP-LINK'WACS1400339-2.4G.EMG (104)
120 Level (dBuY'm) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C &Y
1
0 4000 6800, 9500, 12400, 15200. 18000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 62
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C FPELK
Env. / Ins. Z24*C/50% Enginesr Leo-Li
EUT 1 ACT7ED Wireless Dual Band Gigakbit Router
Power Rating : DC 12V From Adspter Input AC 120V/60H=z
Te=st Mode IEEES0Z.11nHTZ0 2Z412MHz Tx
MM CZ2
Ant., Cable AMP Emi==sion
Mo Fred. Factor Loss factor Reading Lewvel Limit=s Margin Eemwark
[MH=z) (dB/m) (dE) (dE] (dBuv) {ABuv/m) (dBul/m) (dE]
1 4524.000 32.88 5.58 35.70 39,42 45.18 74.00 28.82 Peak
2  4524.000 32.88 5.58 35.70 31.82 37.58 54.00 16.42 Average

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Ahmp Factor

The emission levels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-52
Data: 63 File: G:2014 Report T\ TP-LINK\ACS1400339-2.4G.EMG6 (104)
120 Level (dBuVim) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 GR00. a600. 12400. 15200. 18000
Fregquency (MHz)

S3ite no. 3m Chamber Data no. : 63

Di=. 3m 2013 3115 [(4530) Ant. pol. : HORIZONTAL

Limit FCC PART 15C FPELE

Enw. Z4*Z/ 56y Engineer : Leo-Li

EUT ACT7E0 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 120V/60H=z

Test Mode IEEES0Z . 11nHT20 Z2437MH=z Tx

M/N cz2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-53
Data: 64 File: G:2014 Report'T'TP-LINK\ACS140Q0339-2.4G.EM6 (104)
120 Level (dBuYim) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C &Y
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 64
Dis. / Ant. 3m 2013 3115 (4580) hAnt. pol. HORIZONTAL
Limit FCZ PAET 15C PELE
Env. / Ins. Z24*CiBE% Engineer Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES0Z.11nHTZ20 2437MH=z Tx
M/ CZ
Ant., Cable LMP Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [ dE /1) (dE) (dE) [dBuW) (ABuv/m) [(dBul/ m) (dB]
1 45874.000 32.97 g.63 35.70 39,72 45.62 74.00 28.38 Peak
2 4874.000 32.97 g2.63 35.70 35.45 41,35 54,00 12.685 Average

Femarks: 1.

Emi=z=ion Lewel= Antenna Factor + Cable Loss 4+ Reading
—bmp Factor

The emwission levels that are Z0d4dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-54
Data: 65 File: G:2014 Report'T'\TP-LINK'ACS140Q0339-2.4G.EMG6 (104)
120 Lewel (dBuWim}) Date: 2014-03-19

FCC PART 15C PEAK

60
0 4000 6800, aG00. 12400. 15200. 18000
Frequency (MHz)

S3ite no. : 3w Chamber Data no. 1 65
Lis. / Aint. I 3m 2013 3115 (4520) Ant. pol. : VERTICLL
Limit : FCC PARET 15C PELE
Env. / In=. @ Z4¥C/56% Enginseer : Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode : IEEEZS0Z.11nHTZ0 2437MHz Tx
MM : C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-55
Data: 66 File: G:2014 Report T'TP-LINKACS14Q0339-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C AY
T
0 4000 aa00. a600. 12400. 15200. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. =13
Li=. / Aint, ] 2013 3115 (4530) Ant. pol. : VERTICAL
Limit FCCZ PART 15C FPELE
Env. / Ins. Z4wC/ 5R% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHTZ0 2Z437MH=z Tx
MM Cz2
Ant. Cahle LMF Emission
Ho Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) [ dB /1) [clE) [clE) [dBuv) [dBuV/m) [dBuW/m) [dE]
1  4574.000 32.97 S.63 35.70 44 .26 E0.18 74 .00 Z3.84 Peak
Z  4574.000 32.97 5.63 35.70 38.05 43 .95 54.00 10.05 Adwverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cahle Loss + Reading
—Amp Factor
Z. The ewmi=s=sion level=s that are 20d4E kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-56
Data: 67 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104)
120 Level (dBuv/m) Date: 2014-03-19
1
FCC PART 15C PEAK
i1}
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. HE
Lis. / Ant. 3m 2013 3115 (4520) int. pol. : VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=s. Z4wC/E6% Engineer : Leo-Li
EUT LCY50 Wireless Dual Band Gigabit Router
Power BRating DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEEE0Z.11nHTZ0 2437MH=z Tx
NN c2
Ant. Cable ALMF Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) [dB/m) [dE]) [dE) [dBuv) (dBuV/m) [dBEuW/m) [dE]
1 2437.000 Z8.26 5.85 35.70 106,48 104.59 74.00 -30.82 Peak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—hrp Factor

The emission lewvels that are 20dBE kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-57
Data: 68 File: G:i2014 Report'T'TP-LINK\ACS140Q0339-2.4G.EM6 {104)
170 Level (dBuv'm) Date: 2014-03-19
1
FCC PART 15C PEAK
60 FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. 3 Chamber Data no. ==
Lis. / Aint, 3] 2013 3115 (4520) Ant. pol. HORIZCHNTAL
Limit FCC PALRT 15C PELE
Env. / In=. Z4wCFEE% Engineer Leo-Li
EUT : LCYE0 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 120W/60H=z
Test Mode IEEES0Z ., 11nHTZ20 2437MH=z Tx
MM CZ2
Ant. Cahle LHF Emission
No Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=) {dB/to) [clE) [dE) [dEuV) (dBuV/m) [dBuW/m) (dE)
1 2437.000 Z8.26 5.85 35.70 99,67 93.08 74.00 -Z4.05 Peak

Ewission Lewel=

Antenna Factor + Cable Loss + Beading

—bkmp Factor
2. The emission lewvels that are Z20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-58
Data: 73 File: G:2014 Report'T'TP-LINKIACS140Q0339-2.46.EM6 (104)
120 Level (dBuvim) Date: 2014-03-19

FCC PART 15C PEAK

i1}
FCC PART 15C By
0 1000 1600. 2200. 2800. 3400, 4000
Fregquency (MHz)
SJite no. : 3w Chamber Data no. HE
Lis. / Aint, HECH ] 2013 3115 (4580) int. pol. : WERTICAL
Lirmit : FCC PART 15C PELE
Enwv. / In=. @ Z4¥C/56% Enginesr : Leo-Li
EUT : ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/c60H=
Test Mode : IEEEZS0Z.11nHTZ0 Z46ZMH= Tx
MM : C2
Ant. Cahle LMP Emission
o, Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=) (dBE/m) (dE) [clE) {dBuV) (dBuW/m) (dBEuV/m) [dE)
1 246Z.000 Zg.32 5.89 35.70 105.41 106.92 74.00 -3Z.92 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z20dEBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-59
Data: 74 File: G:'2014 Report'T'"TP-LINK'ACS1400339-2.4G.EMG {104)
120 Level (dBuvim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C &Y
0 1000 1600, 2200. 2800, J400. 4000
Frequency (MHz)
3ite no. 3m Chanber Dats no. HERFE
Dis. / Ant. 3m 2013 3115 (45580) Ant. pol. @ HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24*C/50% Engineser : Leo-Li
EUT : ACTEOD Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Te=st Mode IEEESO0Z . 11nHTZ0 Z462MHz Tx
M/ CZ2
Ant. Cable AMP Emi==ion
MNo. Fredq. Factor Loss factor Feading Lewvel Limit=s Margin Femwark
[MH=z) {dE/m) (dE] (dE) [dBuv) (dBuY/m) (dBuW/m) (dE])
1 2462.000 28.32 5.89 35.70 100.21 Q5.7 74.00 -Z4.72 Peak

Emi=z=zion Lewvel= Antenna Factor + Cable Loss + Reading
—bmp Factor

The emwission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT

Power Bating :

Te=t Mode
MSN

FCC ID:TE7C2 page 4-60
Data: 75 File: G:2014 Report'T'TP-LINK'ACS1400339-2.4G.EMG (104)

120 Level (dBuVim) Date: 2014-03-19

FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chamber Data no. HE =1

Di=. / Ant. 3o 2013 3115 (4530) Ant. pol. @ VERTICAL

Limit FCC PAET 15C PELE

Env. / Ins. Z4*C/56% Engineesr Leo-Li

ACTED Wireless Dual Band Gigabit Router
DC 12V From Adapter Input AC 120V/60Hz
IEEES02.11nHTZ20 Z46ZMHz Tx

CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-61
Data: 76 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 (104)
120 Level (dBuv/m) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C AW
1
0 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
S3ite no. 3 Chamber Data no. i)
Lis. / Aint, 3m 2013 3115 (4580) int. pol. : VWERTICAL
Limit FCC PALRT 15C PELE
Env. / In=. Z4*C/5R% Engineer Leo-Li
EUT : LCYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z . 11nHTZ20 2462MH=z T=
M/ Cz
Ant. Cahle ALMP Emission
No Fredq. Factor Loss factor RFeading Lewvel Limits Margin Remark
[MH=) {dB/tn) (dE) (dE) {dBuW) (dBuV/m) [(dBuV/ m) [dE]
4924000 33.06 g.69 35.70 4z .52 45.37 74.00 25.63 Peak
Z  4924.000 33.06 g.69 35.70 33.01 39.06 54.00 14.94 LAverage

Einission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-62
Data: 77 File: G:2014 Report T'TP-LINK\ACS140Q0339-2.4G.EMG6 (104)
120 Level {(dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6800, a600. 12400, 15200. 18000
Fregquency (MHz)

S3ite no. 3w Chamber Data no. HEa

Di=. Im 2013 3115 (4520) Ant. pol. : HORIZONTAL

Limit FCC PART 15C PELE

Enwv. / In=. 24%C/ 56y Engineser : Leo-Li

EUT LCT750 Wireless Dual Band Gigabit Router

Power BRating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEEG0Z . 11nHTZ20 2462MH=z Tx

M/N c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-63
Data: 78 File: G:2014 Report'T'TP-LINKWACS140Q0339-2.4G.EM6 (104)
Level (dBuYm) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C AY
1
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. =
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOWNTAL
Lirmir FCC PART 15C PELE
Env. / Ins. Z4*CiBE% Engineer Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES0Z . 11nHT20 2Z462MH= T=x
M/ Cz
Ant., Cable ANP Emission
Lo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [ dE /1) (dE) (dE) [dEuW) (ABuW/m) [(dBul/ m) [dE])
1 459z4.000 33.068 g.69 3i5.7o iGg.51 4z .56 74.00 il.44 Peak
2 4924.000 33.06 g.69 35.70 29.54 35.559 54.00 15.41 Average
Femarks: 1. Emi=ssion Lewvel= Antenha Factor + Cable Lo=ss + Reading
—bmp Factor
2. The emission levels that are Z0dB helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-64
Data: 83 File: G:'2014 Report'T'TP-LINK\WACS1400339-2.4G.EM6 (104)
120 Level {dBuim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C Ay
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3im Chamwber Data no. 83
Dis. / Aknt. 3m 2013 3115 (4550) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/50% Engineer Leo-Li
EUT 1 ACYED Wireless Dusal Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V, 60H=
Te=st Mode IEEESO0Z.11nHT40 2422ZMHz Tx
M/ CZ2
Ant., Cable AMP Emi=sion
Mo Fred. Factor Loss factor Feading Lewvel Limit=s HMargin Remark
[MH=z) (dE/m) (dE] (dE) [dBuv) (ABuW/m) (dBulf/m) (dE)
1 24z22.000 28.23 5.83 35.70 a7.13 95.49 74,00 -21.49 Peak
Femarks: 1. Emi=ssion Lewel= Antennas Factor + Cakble Loss + Reading
—brwp Factor
2. The emission lewvels that are Z0dB bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-65
Data: 84 File: G:2014 Report\T'TP-LINK\ACS1400339-2.4G.EMG6 (104)
120 Level (dBu\im) Date: 2014-03-19

FCC PART 15C PEAK

60
L FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
SJite no. i 3w Chamber Data no. HEN=E
Lis. / Aint, HIS ] 2013 3115 (4530) Ant. pol. : VERTICALL
Limit : FCC PART 15C PELE
Enwv. / In=s. @ Z4¥C/56% Engineser : Leo-Li
ETT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : IEEEZS0Z.11nHT40 Z242ZMH= Tx
MM : C2
Ant. Cahle LMF Ewission
o, Fredq. Factor Loss factor Peading Level Limitz Margin Bemark
(MH=z) {dB /o) (dE) [clE) [dBuv) [dBuV/m) [dBuW/m) [dE]
1 242Z2.000 28.23 5.83 35.70 105.86A 104,22 74.00 -30.22 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The ewmission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

EUT

Power Fating :

Test Mode
M/

FCC ID:TE7C2 page 4-66
Data: 85 File: G:2014 ReportiT\TP-LINK\ACS140Q0339-2.4G.EMG (104)

120 Level (dBuvm) Date: 2014-03-19

FCC PART 15C PEAK
60
0 4000 6800, 600, 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3 Chamber Data no. HE =1

Lis. / Aint, 3m 2013 3115 (45820) Ant. pol. : WERTICAL

Limit FCoC PAET 15C PEAE

Enwv. / In=. Z4wCiEES Engineer Leo-Li

ACTE0 Wireless Dual Band Gigabit Router
DC 12V From Adapter Input AC 120V/c0Hz
IEEES0Z ., 11nHT40 2422MH=z Tx

CZ2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-67
Data: 86 File: G:'2014 Report'T'TP-LINK\ACS140Q0339-2.4G.EMG6 {104)
Level (dBuv/m) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C Y
1
0 4000 6200, 600, 12400. 15200. 18000
Frequency (MHz)
Site no. 3 Chawber Data no. =1
Lis. / Ant. b 2013 3115 [(4530) Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4®CFEAS Enginesr Leo-Li
EUT o LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode IEEESO0Z . 11nHT40 Z42-2MH=z Tx
M/N c2
Ant. Cahle LHF Emission
o Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MHz) [dB/m) (dEB) [dE) [dEBEuW) (dBuWV/m) [dBul/m) [dE]
1  4544.000 3z2.92 S.60 35.70 40.04 45.8%6 74 .00 Z5.14 Peak
Z  4544.000 32.92 S.60 35.70 31.54 37.36 54.00 16.64 Average
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—-Awp Factor
2. The emwission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-68
Data: 87 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 (104)
120 Level {dBuv/m) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)

S3ite no. 3t Chamber Data no. HE =

Dis. / Ant. 3m 2013 3115 (4580) int. pol. : HORIZONTAL

Limit FCC PART 15C PELE

Env. / In=. 24%C/56% Engineer : Leo-Li

EUT ACT50 Wireless Dual Band Gigabhit Router

Power Rating : DC 12V From Adapter Input AC 120V/60H=z

Test Mode IEEESOZ . 11nHT40 24-22MHz T=

MM c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-69
Data: 88 File: G:2014 ReportiT'TP-LINK\ACS140Q0339-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-03-19
120
FCC PART 15C PEAK
il
FCC PART 15C R
1
0 4000 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
S3ite no. 3m Chamber Data no. =35
Lis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Enwv. / In=. Z4wCSERY Enginesr Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power BRating : DC 12V From Adapter Input AC 120V/c60H=
Test Mode IEEES0Z.11nHT40 2422MH=z Tx
M/N c2
Ant. Cabhle LMF Emission
Mo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) (B m) [dE) [dE) [dBuv) (ABuV/m) [(dBuV/ m) [dE)
1  4544.000 32.92 3. 60 35.70 40.75 45.57 74.00 Z27.43 Peak
Z 4544 .000 32.92 .60 35.70 30.09 35.91 54,00 15.09 Average
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + RBeading
—hmp Factor
2. The emission lewels that are 20dE bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-70
Data: 89 File: G:2014 Report'T'TP-LINKACS140Q0339-2.4G.EM6 (104)
120 Level (dBuim) Date: 2014-03-19

FCC PART 15C PEAK

60
0 4000 aa00. 9600. 12400. 15200. 18000
Fregquency (MHz)

S3ite no. : 3w Chamber Data no. HE=1=]
Li=. / Aint, : 3m 2013 3115 (4580) Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z4%C/5A% Engineer : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabitc Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZS0Z.11nHT40 Z2437MH=z Tx
MM : C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-71
Data: 90 File: G:'2014 Report'T'TP-LINK\ACS1400339-2.4G.EM6 (104)
Level {dBuim) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C Av
1
0 4000 6G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3m Chamber Data no. =hn]
is. / Aknt. 3m 2013 3115 (4550) Ant. pol. HORIZONTALL
Lirmir FCC PART 15C PELE
Env. / Ins. Z4*C/EA% Engineer Leo-Li
EUT p LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z0V/60H=
Test Mode IEEES0Z.11nHT40 2437MH=z Tx
MM Cz
Ant, Cable ALMP Emission
Mo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [dE/m) [dE]) [dE) [dBuv) (ABuW/m) [(dBulf/m) (dE)
1 4574.000 32.97 §.603 3i5.70 3iv.89 43.79 74,00 i0.zZz1 Peak
2  4574.000 32.97 g.63 35.70 30.93 36.83 54,00 17.17 Awverage
Femarks: 1. Emi=ssion Lewel= Antennas Factor + Cakble Loss + Reading
—brwp Factor
2. The emission lewvels that are Z0dB bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-72
Data: 91 File: G:2014 ReportiT'TP-LINK\ACS140Q0339-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
il
0 4000 6800, 9600, 12400, 15200. 18000
Fregquency (MHz)
S3ite no. 3m Chamber Data no. 91
Lis. / Ant. Im 2013 3115 (4580) int. pol. @ WERTICAL
Limit FCC PALRT 15C PELE
Enwv. / In=. Z4wCSERY Enginesr Leo-Li
EUT ACTS0 Wireless Dual Band Gigabhit Router

Power Bating :

Test Mode
M/

DC 12V From Adapter Input AC 120V/60H=z
IEEES02.11nHT40 2437MH=z Tx
cz2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-73
Data: 92 File: G:'2014 Report'T'"TP-LINK'ACS1400339-2.4G.EMG {104)
120 Level (dBuvim) Date: 2014-03-19
FCC PART 15C PEAK
60
FCC PART 15C &Y
1
0 4000 G800, 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3m Chanber Dats no. Qz
Dis. / Ant. 3m 2013 3115 (45580) Ant. pol. @ VWERTICALL
Limit FCC PART 15C PELE
Env. / Ins. 24*C/50% Engineer Leo-Li
EUT : ACTEOD Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Te=st Mode IEEESO0Z . 11nHT40 Z437MHz Tx
M/ CZ2
Ant. Cable AMP Emi==ion
i fu] Fredq. Factor Loss factor Feading Lewvel Limit=s Margin Femwark
[MH=z) {dE/m) (dE] (dE) [dBuv) (dBuY/m) (dBuW/m) (dE])
1 4574.000 3z2.97 g.63 35.70 41.58 47,48 74.00 26.52 Peak
2 4574.000 3z2.97 g.63 35.70 31.57 37.47 54.00 16.53 Average

Emission Lewvel= Aintenna Factor + Cable Loss + Reading

—bkmp Factor

The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-74
Data: 93 File: G:'2014 Report'T'"TP-LINK'ACS140Q0339-2.4G.EM6 {104)
Lewvel {dBuv/m) Date: 2014-03-19
120
1
FCC PART 15C PEAK
60 | FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
S3ite no. Jw Chawber Data no. 1 93
Dis. / Ant. 3m 2013 3115 (4520) Ant. pol. : VWERTICAL
Limit FCC PART 15C PEAE
Env. / In=. o L 1 Engineer : Leo-Li
EUOT t ACY50 Wireless Dual BEand Gigabitc Router
FPower Rating : DC 12V From Adapter Input AC 1Z0W/60Hz
Test Mode IEEES0Z . 11nHT40 2437MHz Tx
M/ c2
hnt. Cahle LMP Emi=s=sion
Nao. Freq. Factor Loss factor Feading Level Limits Margin Eemark
[MH=z) {dE/m) (dE] {dE) [dBuv) (ABuW/m) (dEuV/m) [dEB)

Femarks: 1.

Z8.26 5.85 35.70 106.65 105,068 74.00 -=-31.06 Peak
Emi=s=sion Lewvel= Antenna Factor + Cabhle Loss + Reading

—bkmp Factor

The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-75
Data: 94 File: G:2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EMG {104)
120 Level (dBuvim) Date: 2014-03-19
1
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
S3ite no. Jm Chamber Data no. 94
Lis. / Ant, 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Z4wCi/5E% Engineer Leo-Li
EUT ACTE0 Wireless Dual Band Gigabhit Router
Power Rating : DC 12V From Adapter Input AC 1Z0VF60H=z
Test Mode IEEES0Z . 11nHT40 Z437MH=z Tx
MM Cz2
Ant. Cahle LHF Emission
No. Fredq. Factor Loss factor Feading Lewvel Limit=s Margin Bemark
[MH=) (dE/m) (dE) [dE) [dEuW) (ABuW/m) (dBuV/m) [dE]
1 2437.000 Z8.26 5.85 35.70 96,60 a5.01 74.00 -Z1.01 Peak

Femarks: 1.

Emission Lewel=

Antenna Factor + Cable Loss + Beading

—bkmp Factor
2. The emission levels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-76
Data: 99 File: G:i2014 ReportiT'TP-LINK\ACS14Q0339-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-03-19
120
1
FCC PART 15C PEAK
i1}
FCC PART 15C AW
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 99
Li=. / Aint, ] 2013 3115 (4530) Ant. pol. HORIZONTALL
Limit FCCZ PART 15C FPELE
Env. / Ins. Z4wC/ 5R% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 Z452MH=z Tx
MM Cz
Ant. Cahle LMF Emission
o Fredq. Factor Loss factor Reading Lewvel Limits Margin Remwark
[MH=) [ dB /o) (dE) [clE) [dBuv) [dBuV/m) [dBuW/m) [dE]
1 Z45Z2.000 28.29 5.87 35.70 95.91 97.37 74.00 -23.37 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor
Z. The ewmi=s=sion level=s that are 20d4E kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-77
Data: 100 File: G:2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EMG6 (104)
120 Level (dBuvim) Date: 2014-03-19
1
M
FCC PART 15C PEAK
60
i FCC PART 15C &Y
0 1000 1600, 2200, 2800. J400. 4000
Frequency (MHz)
3ite no. Jm Chamber Data no. 100
Dis. / Ant. 3m 2013 3115 (4580) int. pol. @ VWERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24*C/56% Engineser : Leo-Li
EUT 1 ACTED Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Te=st Mode IEEESO0Z . 11nHT40 Z45:MH=z T=
M/ CZ2
Ant. Cable ALWP Emi=sion
Ia. Fredq. Factor Loss factor Feading Level Limit=s Margin Remark
(MH=z) {dE/m) (dE) (dE) [dEuW) (ABuW/m) (dBul/m) [dE)

258.28 5.87 35.70 104.589 103.35 74.00 -2Z9.35 Peak
Emi=z=ion Lewel= Antenna Factor + Cable Loss 4+ Reading

—bmp Factor

The emwission levels that are Z0d4dE kbelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-78
Data: 101 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EMG {104)
170 Level (dBuv'm) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6800, aG00. 12400. 15200. 18000
Fregquency (MHz)

S3ite no. 3 Chamber Data no. 101

Lis. / Aint, 3m 2013 3115 (4580) Ant. pol. : WERTICAL

Limit FCC PALRT 15C PELE

Env. / In=. Z4wCFEE% Enginesr Leo-Li

EUT ACTE0 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 1Z20V/60H=

Test Mode IEEES0Z ., 11nHT40 Z452MH=z T=

MM Cz2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-79
Data: 102 File: G:'2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 (104}
Level (dBuv/m) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C oY
1
0 4000 Ge00. aG00. 12400. 15200. 18000
Frequency (MHz)
SJite no. Jw Chamber Data no. 10z
Dis. / Ant. 3 2013 3115 [(4530) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z24wCiEE% Engineer Leo-Li
ETT t ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/&60H=z
Test Mode IEEES0Z . 11nHT40 Z452MH=z T=x
M/ c2
hnt. Cabhle LMP Emi=ssion
o Fredq. Factor Loss factor Feading Level Limits HMargin Remark
({MH=z) {dE/m) [clE) [dE) [dBuW) (ABuV/m) (dBuV/m) [dEB)
1 49204,000 33.03 8.66 35.70 39.48 45,47 74,00 28.53 Peak
2 4904.000 33.03 8.66 35.70 31.50 37.49 54,00 16.51 Average
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bhmp Factor
2., The ewission lewvels that are 20dBE khelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-80
Data: 103 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 {104)
120 Lewvel {dBuv'm) Date: 2014-03-19
FCC PART 15C PEAK
60
0 4000 6800, aG00. 12400. 15200. 18000
Frequency (MHz)

S3ite no. 3t Chamber Data no. 103

Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTLL

Limit FCC PART 15C PELE

Env. / In=. 24wCF5EY Enginesr Leo-Li

EUOT LCTE0 Wireless Dual Band Gigabhit Router

Power BEating : DC 12V From Adapter Input AC 1Z0V/60H=z

Test Mode IEEES0Z . 11nHT40 Z452MH=z Tx

M/ c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-81
Data: 104 File: G:2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EM6 (104)
Level {dBuvm) Date: 2014-03-19
120
FCC PART 15C PEAK
60
FCC PART 15C Av
1
0 4000 6200. a600. 12400, 15200. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 104
Dis. / Ant. b 2013 3115 (4530) int. pol. HORIZONTLL
Limit FCC PART 15C PEAE
Enwv. / Ins=. Z4wC/E6% Engineer Leo-Li
EUT r LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z0W/ 60H=
Test Mode IEEES0Z.11nHT40 2452MH=z Tx
M/ c2
int. Cable LMP Emi=sion
No Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) [dEB) [dBuv) (ABuW/m) (dBul/m) (dE)
1 49204,000 33.03 8.66 35.70 36.77 42 .76 74,00 31.24 Peak
2 4904.000 33.03 8.66 35.70 29.04 35.03 54,00 18.97 Average
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss + FEeading
—hnp Factor
Z. The ewission lewvels that are 20dBE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

ECCID:TE7C2 page 4-82
5.8G:
Frequency: 1GHz~18GHz
Data: 1 File: G:2014 ReportTTP-LINK'ACS 1400339-5.8G.EM6 (132)
1 -6¥e! (dBuVim) Date: 2014-03-23

FCC PART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Fite no. : S3m Chatnber Lata no. t 1
Dis. / Aint. HIEC) ] 2013 3115 (4580) int. pol. : VWERTICALL
Limit : FCC PART 15C PELEK
Env. / Ins. : 24*C/56% Engineer : Leo-Li
EUT ACTED Wireless Dual Band Gigskbit Router

Fower EFEating :
Test Mode

M/

DC 12V From Adapter Input AC 120V /60Hz
IEEES0Z.11a CH149 S5745MH=z Tx
CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-83
Data: 2 File: G:2014 Report'T'TP-LINK\WACS140Q0339-5.8G.EM6 (132)
120 Level (dBuYm) Date: 2014-03-23
FCC PART 15C PEAK
60
1 FCC PART 15C AY
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. HE-
Dis. / Ant. 3m 2013 3115 (4580) hnt. pol. : VERTICAL
Limit FCZ PAET 15C PELKE
Env. / Ins. Z4*CiBE% Engineer Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES02 .11 CH149 E574E5MH=z Tx
M/ CZ
Ant., Cable ANP Emission
Lo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [ dE /1) (dE) (dE) [dBuW) (ABuW/m) [(dBul/ m) (dB)
1 11450.000 38.69 13.28 35.28 36.68 53.37 74.00 20.63 Peak
2 11450.000 38.69 13.2E8 35.28 31.09 47.78 E4.00 6.22 Awverage

Femarks: 1.

Emi=z=zion Lewel=
—bmp Factor

hntennha Factor + Cable Lo=ss + Reading

The emission levels that are 20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-84
Data: 3 File: G:2014 ReportT'TP-LINKIACS1400339-5.8G.EME6 (132)
120 Level {dBulim) Date: 2014-03-23

FCC PART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000

Fregquency (MHz)

S3ite no. : 3m Chamwber Data no. HE

Li=. / Ant. HERCh ] 2013 3115 (45820) int. pol. : HORIZONTALL

Limit : FCC PART 15C PELE

Enwv. / Ins. @ Z4%C/EA% Engineer : Leo-Li

EUT » LCY50 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=

Test Mode : IEEEZ02.11a CH149 E5745MH=z Tx

MM 2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-85
Data: 4 File: G:2014 Report'T'TP-LINK'ACS14Q0339-5.8G.EMG6 {132)
120 Level (dBulim} Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C R
0 G000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)
S3ite no. Jw Chawber Data no. 4
Lis. / Aint, 3 2013 3115 [(4530) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / In=. Z4wCi/56% Engineer Leo-Li
EUT : ACY50 Wireless Dual BEand Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEES0Z.11a CH149 LS5745MHz Tx
MM Cz2
Ant. Cahle LMF Ewission
Mo Fredq. Factor Loss factor Beading Lewvel Limitsz Margin Pemark
[MH=) {dB/ ) (dE) [dEB) [dBuv) [dBuV/m) [(dBuW/m) [dE]
1 11420.000 i8.69 13.:28 35.28 36.56 53.25 74.00 20.75 Peak
2 11490.000 35.62 13.:28 35.28 31.26 47,95 S54.00 6.05 Average

Remarks:

Emnission Lewvel= Antenna Factor + Cable Loss + Beading
—Amp Factor

The emission lewvels that are 20d4AE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-86
Data: 9 File: G:2014 Report T'TP-LINK\ACS14Q0339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-08
1
FCC PART 15C HEAK
60
FCC PART 15C AY
Ty
0 1000 2000. 3000. 4000. A000. G000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 9
Li=. / Aint, ] 2013 3115 (4530) Ant. pol. HORIZONTALL
Limit FCC PALRT 15C PELE
Env. / Ins. Z4wC/ 5R% Engineer Leo-Li
EUT ACTE0 Wireless Dual Band Gigabit Eouter
Fower Rating DC 12V Fromw Adapter Input AC 120V/60H=
Test Mode IEEES0NZ.11a CH149 S5745MH=z Tx
MM Cz2
Ant. Cahle LMF Emission
Ho Fredq. Factor Loss factor Feading Level Limits Margin Bemark
(MH=) [ dB /1) [clE) [clE) [dBuv) [dBuV/m) [dBuW/m) [dE]
1 5745.000 34.10 Q.55 35.70 8z.31 a0.z26 74.00 -16.26 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
Z., The ewission levels that are Z0dB kelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-87
Data: 10 File: G:'2014 Report'T'"TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Lewvel {dBuv/m) Date: 2014-04-08
1
FCC PART 150C AR
60 FCC PART 151 AW
Ly
0 1000 2000, 3000. 4000. A000. 6000
Frequency (MHz)
S3ite no. Jw Chawber Data no. 10
Dis. / Ant. 3 2013 3115 (4520) Ant. pol. : VWERTICAL
Limit FCC PART 15C PEAE
Env. / In=. o L 1 Engineer Leo-Li
EUOT t ACY50 Wireless Dual BEand Gigabitc Router
FPower Rating : DC 12V From Adapter Input AC 1Z0W/60Hz
Test Mode IEEES0Z.11a CH149 5S5745MHz Tx
M/ c2
hnt. Cahle LMP Emi=s=sion
No Freq. Factor Loss factor Feading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) {dE) [dBuv) (dBuVY/m) (dBuW/m) [dEB)
1 E5745.000 34.10 Q.55 35.70 a1.53 Q9,458 74.00 -2Z5.48 Peak

Femarks: 1.

Emi=s=sion Lewvel= Antenna Factor + Cabhle Loss + Reading
—bkmp Factor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-88
Data: 11 File: G:2014 Report' I TP-LINK'ACS1400339-5.8G.EMG {132)
120 Level {(dBuvm) Date: 2014-04-08
1
FCC PART 15C PELK
60
FCC PART 154] &y
hoaprend
0 1000 2000. 3000. 4000. 5000. 6000
Fregquency (MHz)
Fite no. 3m Chamber Data no. 11
Dis. / Ant. 3m 2013 3115 [(4530) Ant. pol. : VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z4*CFEAE% Engineer Leo-Li
EUT o LCY50 Wireless Dual Band Gigsbit Router
Fower Rating : DC 12V From Adapter Input AC 120V/60H=z
Te=st HMode IEEES0Z.11s CH157 S785MHz Tx
M/N Cz
Ant., Cable AMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) [dE/m) [dE) [dE) [dEuV) [(ABUW/ m) [dBul/m) (dE)
1 5735.000 34.11 9.59 35.70 91.13 99,13 74.00 -Z5.13 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imwp Factor
Z. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:TE7C2 page 4-89
Data: 12 File: G:i2014 Report'T'TP-LINKACS1400339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-08
1
FCC PART 15C PEAK
60 FCC PART 15¢] &y
el
0 1000 2000. 3000. 4000. A000. 6000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 12
Li=. / Aint, 3m 2013 3115 (4580) Ant. pol. HORIZCWNTAL
Limit FCC PALRT 15C PELE
Env. / Ins. Z4wCiERY Engineer Leo-Li
EUT ACTE0 Wireless Dual Band Gigakbit FRouter
Fower Rating DC 12V Fromw Adapter Input AC 120V/a0H=z
Test Mode IEEES0NZ.11s CH1E57 LS78E5MH=z Tx
MM Cz2
Ant. Cahle LMF Emission
Ho Fredq. Factor Loss factor Feading Lewvel Limits Margin Remark
(MH=) [ dB /1) (dE) [clE) [dBuv) (ABuV/m) [dBuV/m) [dE]
1 5785.000 34.11 Q.59 35.70 80.27 85.27 74.00 -14.27 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading

—bkmp Factor
The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-90
Data: 13 File: G:2014 Report' I TP-LINK'ACS1400339-5.8G.EMG {132)
120 Level (dBulim) Date: 2014-04-08
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)

Site no. 3 Chamber Data no. : 13

Lis. / Ant. 3m 2013 3115 [(4530) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z4*CFEAE% Engineer Leo-Li

EUT LC750 Wireless Dual Band Gigabit Router

Fower Rating : DC 12V From Adapter Input AC 120V/60H=z

Te=st Mode IEEEE0Z.11s CH157 GLS785MHz Tx

M/N CZz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-91
Data: 14 File: G:2014 Report'T'TP-LINK\ACS14Q0339-5.8G.EM6 (132)
120 Level (dBulim) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 G000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 14
Lis. / Ant. b 2013 3115 (4530) int. pol. VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=s. Z4wC/E6% Engineer Leo-Li
EUT r LCY50 Wireless Dusl Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode IEEEE0Z.11a CH157 GS785MH=z Tx
NN c2
Ant. Cable ALMF Emission
Mo Fred. Factor Loss factor Beading Level Limitz Margin Bemark
[MH=) [dB/m) [dE]) [dE) [dBuv) (dBuV/m) [(dBul/m) [dE]
1 11570.000 38.80 13.32 35.26A 36.74 53 .60 74,00 20.40 Peak
Z 11570.000 35.80 135.32 35.26 31.05 47.91 54,00 6.09 Average

Remarks:

Emmission Lewel= Antenna Factor + Cable Loss + Reading
—hrwp Factor

The emission lewvels that are Z20dAE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-92
Data: 15 File: G:2014 Report'T'TP-LINK\ACS14Q0339-5.8G.EM6 {132)
120 Level {dBuvm) Date: 2014-04-08
FCC PART 15C PEAK
60
0 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. i 3m Chanber Data no. 15

Dis. / Ant. HERCh ] 2013 3115 (45820) Ant. pol. HORIZONTALL

Limit FCC PART 15C PEAE

Env. / In=. : Z4%C/56% Engineer Leo-Li

EUT r LCY50 Wireless Dual Band Gigabhit Router

Power Rating : DC 12V From Adapter Input AC 120W/60Hz

Test Mode IEEES0Z.11a CH157 LS785MH=z Tx

M/ c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-93
Data: 16 File: G:'2014 Report'T'TP-LINKIACS140Q0339-5.8G.EM6 {132)
120 Level (dBuvim) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 6000 8400, 10800. 13200. 15600, 18000
Frequency (MHz)
SJite no. Jw Chamber Data no. ia
Lis. / Aint, 3m 2013 3115 (4580) int. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4wCi/5E% Engineer Leo-Li
ETT : ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11a CH157 LS78E5MH= Tx
MM Cz2
Ant. Cahle LHF Emission
o Fredq. Factor Loss factor Feading Level Limits Margin Remark
(MH=) [dB/m) (dE) [dE) {dBuW) (dBuV/m) (dBuV/m) [dE]
1 11570.000 3g.80 13.32 35.26 36.z21 53.07 74.00 20.93 Peak
2 11570.000 38.80 13.32 35.26 30.78 47 .64 54 .00 f.36 Average

Remarks: 1.

Emnission Lewel=
—Amp Factor

Antenna Factor + Cable Loss + Reading

The emiszsion lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-94
Data: 17 File: G:2014 Report'T'TP-LINKWWCS140Q0339-5.8G.EMG {132)
120 Level (dBuim) Date: 2014-04-08
FCC PART 15C PEAK
60
0 6000 a400. 10800. 13200. 15600. 18000
Frequency (MHz)

S3ite no. 3w Chamber Data no. : 17

Lis. / Aint, 3m 2013 3115 (4550) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELKE

Env. / Ins. Z4*CiBE% Engineer Leo-Li

EUT ACT50 Wireless Dual Band Gigsbit Router

Power Rating : DC 12V From Adapter Input AC 120V/60H=z

Te=t Mode IEEES0Z.11s CH165 GS8ZE5MHz Tx

MM CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-95
Data: 18 File: G:2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Level {dBuvm) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C Av
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 15
Dis. / Ant. b 2013 3115 (4520) int. pol. HORIZONTLL
Limit FCC PART 15C PEAE
Enwv. / Ins=. Z4wC/E6% Engineer Leo-Li
EUT r LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z0W/ 60H=
Test Mode IEEES0Z.11a CH165 5S5382Z25MH=z Tx
M/ c2
int. Cable LMP Emi=sion
No Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) (dE/m) [dEB) [dB) [dBuv) (ABuW/m) (dBul/m) (dE)
1 11&8E50.000 ig.91 13.37 35.25 36.07 53,10 74,00 20.90 Peak
2 11s50.000 38.91 13.37 35,25 30.59 47 .62 54,00 6.38 Lverage

Emission Level= Antenna Factor + Cable Loss + Reading
—hnp Factor

The emission lewvels that are 20dB kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

Power Rating :

Test Mode
M/

FCC ID:TE7C2 page 4-96
Data: 19 File: G:2014 Report'I'TP-LINK'\ACS1400339-5.8G.EMG (132)

120 Level (dBuvim) Date: 2014-04-08

FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Freguency (MHz)

S3ite no. : 3m Chanber Data no. : 19

Lis. / Aint, p o 3m 2013 3115 (45820) Ant. pol. : WERTICAL

Limit FCC PART 15C PEAKE

Env. / Ins. Z4*CFEAES Engineer Leo-Li

EUT LCT750 Wireless Dual Band Gigabit Router

DC 12V From Adapter Input AC 120V/60H=z
IEEEZ0Z.11a CH1&65 E5S8ZE5MH=z Tx
CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-97
Data: 20 File: G:2014 Report'TTP-LINK'ACS14Q0339-5.8G.EM6 {132)
120 Level (dBulfim) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 20
Lis. / Ant. b 2013 3115 [(4530) Ant. pol. : VERTICALL
Limit FCC PART 15C PELE
Env. / In=. Z4wC/E6% Engineer Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode IEEEE0Z.11a CH165 LS8ZE5MHz Tx
M/N c2
Ant. Cahle LMF Emission
o Fredq. Factor Loss factor Feading Lewvel Limitz Margin Bemark
[MH=z) [dB/m) [dE) [dE) [dBuv) (dBuWV/m) (dBuW/m) [dE]
1 11650.000 3g.91 13.37 35.25 36.38 53.41 74.00 20.59 Peak
2 11650.000 3g.91 13.37 35.25 31.15 45.15 54,00 5.82 Awverage

Remarks:

Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amwp Factor

The etmission lewels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-98
Data: 21 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Lewvel (dBuvm) Date: 2014-04-08
1
FCC PART 15C PERK
60
FCC PART 15C|Ry
Tuse!
0 1000 2000. 3000. 1000. A000. 6000
Fregquency (MHz)
Site no. 3 Chamber Data no. 21
Lis. / Ant. b 2013 3115 [(4530) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4®CFEAS Engineer Leo-Li
EUT LCY50 Wireless Dual Band Gigabit Router
Fower Rating DC 12V From Adapter Input AC 120V/a60Hz
Test HMode IEEEE0Z.11a CH165 LS8ZE5MHz Tx
M/N c2
Ant. Cahle LMF Emission
Ho Fredq. Factor Loss factor Feading Lewvel Limit=s Margin Bemark
[MH=z) [dB/m) [dEB) [dE) [dBuv) (dBuWV/m) [dBuW/m) [dE]
1 58z5.000 34.13 Q.63 35.70 91.50 99,56 74.00 -Z5.56 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—iwp Factor
Z. The ewission lewels that are Z0dE khelow the official

limwmit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-99
Data: 22 File: G:'2014 Report'T"TP-LINK'ACS1400339-5.8G.EM6 {132)
120 Level {(dBuvm) Date: 2014-04-08
1
FCC PART 15C PELI\'
60 4
FCC PART 15C] v
]
0 1000 2000, J0oon. 4000, H000. 6000
Frequency (MHz)
Fite no. 3m Chamber Data no. 22
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z4*C/56% Engineer Leo-Li
EUT 1 ACYED Wireless Dual Band Gigasbit Router
Power Bating : DC 12V From Adapter Input AC 120V/60Hz
Te=st HMode IEEES0Z.11a CH165 S3Z5MHz Tx
M/ CZ2
Ant., Cable AMP Emi=z=ion
Ia Fredq. Factor Lo=ss= factor Feading Level Limit=s Margin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBulW/m) (dE)
1 58:z5.000 34.13 Q.63 35.70 79,54 87.90 74.00 -13.90 Peak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-100
Data: 31 File: G:'2014 Report'T'TP-LINKIACS140Q0339-5.8G.EM6 {132)
120 Level (dBuvim) Date: 2014-04-08
1
FCC PART 15C F'ELH
60 FCC PART 150y
0 1000 2000. 3000. 4000. A000. G000
Frequency (MHz)
Site no. 3w Chamber Data no. 31
Li=. / Aint, 3 2013 3115 (4580) int. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4wCi BE% Engineer Leo-Li
EUT ACTE0 Wireless Dual Band CGigabit Router
FPower Rating DC 12V From Adapter Input AC 120W/60H=z
Test Mode IEEES0Z . 11nHT20 CH165 ESZ5MH= Tx
MM Cz2
Ant. Cahle LHF Emission
o Fredq. Factor Loss factor Feading Level Limits Margin Remark
(MH=) [ dB /1) [clE) [dE) {dBuW) (dBuV/m) (dBuV/m) [dE]
1 E5BZ5.000 34.13 Q.63 35.70 7921 87.27 74.00 -13.27 Peak

Emission Lewel=

Antenna Factor + Cable Loss + Reading

—bkmp Factor

The emission lewvels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-101
Data: 32 File: G:'2014 Report'T'TP-LINK\WACS1400339-5.8G.EM6 (132)
120 Level {dBuim) Date: 2014-04-D8
1
FCC PART 15C PHLK
60
FCC PART 15C] Iy
et
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
3ite no. 3im Chamwber Data no. 32
Dis. / Aknt. 3m 2013 3115 (4550) int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/50% Engineer Leo-Li
EUT 1 ACYED Wireless Dusal Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V, 60H=
Te=st Mode IEEES0Z.11nHT20 CH165 5525MH=z Tx
M/ CZ2
Ant., Cable AMP Emi=sion
Mo Fred. Factor Loss factor Feading Lewvel Limit=s HMargin Remark
[MH=z) (dE/m) (dE] (dE) [dBuv) (ABuW/m) (dBulf/m) (dE)
1 5&53zZ5.000 34.13 Q.63 35.70 9z2.35 100.41 74.00 -Z26.41 Peak
Femarks: 1. Emi=ssion Lewel= Antennas Factor + Cakble Loss + Reading
—brwp Factor
2. The emission lewvels that are Z0dB bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-102
Data: 33 File: G:2014 Report T'TP-LINK\ACS1400339-5.8G.EMG6 (132)
120 Level {(dBuvim) Date: 2014-04-08
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)

S3ite no. : 3w Chamber Data no. 33

Dis. / Ant. T 3m 2013 3115 (4520) Ant. pol. : WERTICAL

Limit FCC PART 15C PELE

Env. / In=. @ Z4%C/56% Engineesr Leo-Li

EUT T LCY50 Wireless Dual Band Gigabit Roucer

Power BRating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEEG0Z.11nHT20 CH165 S55825MHz Tx

M/N c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-103
Data: 34 File: G:2014 Report'T'TP-LINKWCS140Q0339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C &Y
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chanber Data no. 34
Dis. / Ant. 3m 2013 3115 [(4580) hnt. pol. : VERTICAL
Limit FCZ PART 15C PELK
Env. / Ins. Z4*Ci/EAE% Engineer Leo-Li
EUT ;o LC750 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEEZ02.11nHT20 CH165 ES82ZE5MHz Tx
M/N CZ
Ant, Cable AMP Emission
Mo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MHzZ) [dE/m) [dE) [dE) [dBuW) [(ABuW/m) [(dBul,/ m) (dB)
1 11s50.000 35.91 13.37 35.25 36.75 53.78 74.00 20.22 Peak
2 11g50.000 3g.91 13.37 3E5.25 31.39 48,42 E4.00 5.58 Average

Femark=: 1.

Einis=ion Lewvel=
—imwp Factor

Antenta Factor + Cable Loss + Reading

The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-104
Data: 35 File: G:2014 ReportT\TP-LINKMACS1400339-5.8G.EMG {132}
120 Level (dBuvim} Date: 2014-04-08

FCC PART 15C PEAK

i1}
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)

S3ite no. i 3m Chamber Data no. i 35
Lis. / Ant. : 3m 2013 3115 (4520) int. pol. : HORIZONTALL
Limit : FCC PART 15C PELE
Enwv. / Ins. @ Z4%C/E56% Engineer : Leo-Li
EUT r LCY50 Wireless Dusl Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z0WV/60H=
Test Mode : IEEE202.11nHTZ20 CH165 S582Z2E5MH=z Tx
NN H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-105
Data: 36 File: G:2014 Report' I TP-LINK'ACS1400339-5.8G.EMG {132)
120 Level {(dBuvm) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 G000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)
Fite no. 3m Chamber Data no. 36
Dis. / Ant. 3m 2013 3115 [(4530) Ant. pol. HORIZONTLL
Limit FCZ PART 15C PELK
Env. / Ins. Z4*CFEAE% Engineer Leo-Li
EUT o LCY50 Wireless Dual Band Gigsbit Router
Fower Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES0Z.11nHT20 CH165 E582ZE5MHz Tx
M/N CZ
Ant., Cable AMP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [dE/m) [dE) [dE) [dBuv) [(ABUW/ m) [dBul/m) (dE)
1 11s550.000 35.91 13.37 35.25 36.34 53.37 74,00 20.683 Peak
2 1l1g50.000 3g.91 13.37 35.25 31.03 45.06 54,00 .94  Average

Femarks=:

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emwission lewvels that are 20d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-106
Data: 37 File: G:2014 Report'T'TP-LINKIACS140Q0339-5.86.EM6 (132)
120 Level (dBuvim) Date: 2014-04-08

FCC PART 15C PEAK

60
0 G000 a400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. : 3w Chamber Data no. HERC A
Li=. / Aint, HECH ] 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELK
Enwv. / Ins. @ Z4%C/ER% Engineer : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZS0Z.11nHTZ0 CH157 LS785MH=z Tx
MM : C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page
Data: 38 File: G:22014 Report T\TP-LINK'ACS1400339-5.8G.EM6 (132)
120 Level (dBuVim}) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency {(MHz)
S3ite no. 3 Chamber Data no. 35
Lis. / int. i3 ] 2013 3115 [(4520) hnt. pol. HORIZCHNTAL
Limit FCC PALRT 15C PELE
Emv. / Ins. 24+¥C/ 56y Engineer Leo-Li
EUT ACTE0 Wireless Dual Band Gigsbit Router
Power BEating : DC 12V From Adapter Input AC 120W/60Hz
Test Mode IEEES0Z . 11nHT20 CH157 E5785MH=z Tx
MM Cz2
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/to) (dE) (dE) [dEuV) (dBuWV/m) (dBuW/m) (dE)
1 11570.000 ig.80 13.32 35.26 36.14 53.00 74 .00 21.00 Peak
2 11570.000 38.80 13.32 35.26 31.01 47.87 54.00 6.13 Average

Remarks:

Eirission Lewel= Antenna Factor + Cable Loss + Beading
—-Amp Factor

The emission levels that are £20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-108
Data: 39 File: G:2014 Report'T'"TP-LINK\ACS1400339-5.8G.EM6 (132)
120 Level (dBuv/m) Date: 2014-04-08
FCC PART 15C PEAK
i1}
0 6000 8400, 10800. 13200. 15600, 18000
Fregquency (MHz)

S3ite no. 3 Chamber Data no. 39

Li=. / Ant, 3m 2013 3115 (4580) Ant. pol. : VERTICAL

Limit FCC PALRT 15C PELEKE

Env. / Ins. ZA4FC/ERY Engineer Leo-Li

EUT ACTE0 Wireless Dual Band Gigabit Fouter

Power Rating : DC 12V From Adapter Input AC 120V/60H=

Test Mode IEEES0Z.11nHTZ20 CH157 S785MH=z Tx

MM Cz

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-109
Data: 40 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Lewvel (dBuvm) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C Av
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)
Site no. 3 Chamber Data no. 40
Lis. / Ant. b 2013 3115 (4520) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4®CFEAS Engineer Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode IEEEE0Z.11nHT2Z0 CH157 S578E5MH=z Tx
M/N c2
Ant. Cahle LMF Emission
Ho Fredq. Factor Loss factor Feading Lewvel Limit=s Margin Bemark
[MH=z) [dB/m) [dEB) [dE) [dBuv) (dBuWV/m) [dBuW/m) [dE]
1 11570.000 383.80 13.3:2 35.26 3I6.27 53.13 74,00 20.87 Peak
2 11570.000 3g.80 13.32 35.26 31.37 43 .23 54.00 5.77 lbLwerage

Emmission Lewvel= Antenna Factor + Cable Loss + Beading
-Awp Factor

The etnis=zion lewels that are Z20dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-110
Data: 41 File: G:'2014 Report'T'TP-LINK'WACS1400339-5.8G.EMG6 (132)
120 Level (dBuY'm) Date: 2014-04-08
1
FCC PART 15C PEAK
60
FCC PART 15(] AW
0 1000 2000. Jooo. 4000. hH000. G000
Frequency {(MHz)
3ite no. 3m Chanber Data no. ro41
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. @ VWERTICAL
Limit FCC PART 15C FPELK
Env. / Ins. Z24*C/50% Engineser : Leo-Li
EUT 1 ACT7ED Wireless Dual Band Gigakbit Router
Power Rating : DC 12V From Adspter Input AC 120V/60H=z
Te=st Mode IEEES0Z.11nHTZ0 CH157 57S55MHz Tx
MM CZ2
Ant., Cable AMP Emi==sion
No. Fred. Factor Loss factor Reading Lewvel Limit=s Margin Eemwark
[MH=z) (dB/m) (dE) (dE] (dBuv) {ABuv/m) (dBul/m) (dE]

34.11 9.59 35.70 g9.88 97.838 74.00 -23.85 Peak

Emi==sion Lewvel= Antenha Factor + Cable Loss + Reading
—bhmp Factor

The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-111
Data: 42 File: G:2014 Report T'TP-LINK'ACS140Q0339-5.8G.EM6 (132)
120 Level {dBuVim) Date: 2014-04-08

FCC PART 15C PEAK

60 FCC PART 154) &Y

L

0 1000 2000, 3000. 4000, 5000. 6000
Frequency (MHz)
S3ite no. : 3w Chamber Data no. HIE 1
Lis. / Aint, o 3m 2013 3115 [(4520) Ant. pol. : HORIZONTALL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z4%C/ER% Engineer : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigshit Router
Power Rating : DC 12V From Adapter Input AC 120VF60H=z
Test Mode : IEEEZ80Z.11nHTZ0 CH157 GS785MHz Tx
MM r C2
Ant. Cahle LMF Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Rewark
[MH=) [ dB /1) [dE) [dE) [dEuV) [dBuWV/m) (dBul/m) [dE)
1 57&85.000 34.11 9.59 35.70 7922 87.22 74.00 -13.2Z2 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading
—Amp Factor
2. The etis=sion lewvels that are Z0d4dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-112
Data: 13 File: G:2014 Report'T'"TP-LINK'ACS1400339-5.8G.EMG (132)
120 Level (dBu\/m) Date: 2014-04-08
1
FCC PART 15C AR
60
FCC PART 151 &Y
W r
0 1000 2000. 3000. 4000. A000. 6000
Frequency (MHz)
3ite no. 3m Chamber Data no. 43
Dis. / Ant. 3m 2013 3115 (4530) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*CiEES Engineer Leo-Li
EUT i LCY50 Wireless Dual Band Gigabit Bouter
Power Rating : DC 12V From Adapter Input AC 1Z0V/60Hz
Test Mode IEEES0Z ., 11nHTZ20 CH1492 5745MH=z Tx
M/N CZz
Ant. Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) {dE/to) (dE) [dE) [dEuV) [dBuW/m) [(dBuV/m) [dE)
1 5745.000 3i4.10 9.55 35.70 §9.65 a7 .60 74.00 -Z3.60 Peak
Remarks: 1. Emwission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Facrtor
2. The emission lewvels that are 20dE bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-113
Data: 44 File: G:2014 Report'T'TP-LINKIACS140Q0339-5.8G.EM6 ({132)
120 Level (dBuvim) Date: 2014-04-08
1
FCC PART 15C FIEAH
60
FCC PART 1Jnfmf
b1
0 1000 2000. 3000, 4000. 5000. 6000
Frequency (MHz)
S3ite no. 3t Chamber Data no. HEE
Lis. / Aint, 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Z4%C/56% Engineer : Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z ., 11nHT20 CH142 E5745MH=z Tx
MM Cz2
Ant. Cahle LMP Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) (dE/m) (dE) [clE) {dBuW) (dBuV/m) (dBuV/m) [dE]
1 5745.000 34.10 Q.55 35.70 79.54 a7.79 74.00 -13.79 Peak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor

The emission lewvels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-114
Data: 49 File: G:2014 ReportT'TP-LINK\ACS140Q0339-5.8G.EM6 (132)
120 Level (dBuim) Date: 2014-04-08
FCC PART 15C PEAK
60
0 G000 8400. 10800, 13200, 15600, 18000
Frequency {(MHz)

3ite no. 3m Chatrber DIata no. 1 48

Dis. / Ant. 3m 2013 3115 (4580) hnt. pol. HORIZONTAL

Limit FCC PART 15C PEAE

Enwv. / Ins. Z2d*Z/56% Engineesr Leo-Li

EUT AC7?ED Wireless Dual Band Gigalbit Router

Power BRating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEES02.11nHT20 CH149 5745MH=z Tx

M/N c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-115
Data: 50 File: G:'2014 Report'T'TP-LINK\WWCS140Q0339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C &Y
0 6000 8400. 10800, 13200, 15600, 18000
Frequency {(MHz)
Zite no. 3m Chanber Data no. 50
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/50% Engineer Leo-Li
EUT 1 ACT7ED Wireless Dual Band Gigabit Router
Power Bating : DC 12V From Adapter Input AC 1Z20V/60H=z
Te=st HMode IEEES0Z.11nHTZ0 CH1492 5745MH=z Tx
M/N CZ2
Ant., Cable AMP Emi==sion
)] Fredq. Factor Lo=ss=s factor Feading Level Limits Hargin Remark
[MHz) (dE/m) {dE) (dE) [dEuv) (ABuW/m) (dBul/m) (dE]
1 11490.000 3g.e9 13.:zZ8 35.:28 36.23 5z2.92 74.00 21.08 Peak
2 11490,000 3g.6e9 13.:28 35.:28 31.06 47 .75 54.00 6.25 Average

Emission Lewvel=
—iwp Factor
The emission lewels that are 20dB khelow the official
limit are not reported.

hntenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-116
Data: 51 File: G:'2014 ReportiT'\TP-LINK'ACS1400339-5.8G.EM6 (132)
120 Level (dBulWfim) Date: 2014-04-08
FCC PART 15C PEAK
60
0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 51
Dis. / Ant. 3m 2013 3115 ([4530) Ant. pol. : VERTICLL
Limit FCCZ PART 15C PELK
Env. / In=. Z4WCFEE% Engineer Leo-Li
EUT LCY50 Wireless Dual Band Gigabit Router

Fower Rating :

Test HMode
M/N

DC 12V From Adapter Input AC 120W/a60Hz
IEEES0Z2.11nHT20 CH149 5745MHz Tx
Cz

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

Emmission Lewvel= Antenna Factor + Cable Loss + Reading
—hrwp Factor

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

FCC ID:TE7C2 page 4-117
Data: 52 File: G:2014 Report'T'TP-LINK\ACS140Q0339-5.8G.EM& (132)
120 Level (dBuv/m) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 52
Li=. / Ant. 3m 2013 3115 (45820) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4*C/ ER% Engineer Leo-Li
EUT » LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode IEEEE0Z.11nHTZ20 CH1492 574E5MH=z Tx
MM cz
Ant. Cable ALMF Emission
Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [dB/m) [dE]) [dE) [dBuv) (dBuV/m) [(dBul/m) [dE]
1 11490.000 38.69 13.28 35.28 36.586 53 .55 74,00 20.45 Peak
Z 11490.000 35.692 13.:28 35.28 31.45 45.17 54,00 5.83 Awverage

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-118
Data: 57 File: G:2014 Report'T'TP-LINKIACS140Q0339-5.8G.EM6 ({132)
120 Level (dBuvim) Date: 2014-04-08
1
FCC PART 15C FdLAH
60
FCC PART 15( AW
0 1000 2000. 3000, 4000. 5000. 6000
Frequency (MHz)
S3ite no. 3t Chamber Data no. o 57
Lis. / Aint, 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Z4%C/56% Engineer : Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z ., 11nHT40 CH151 S5755MH= T=
MM Cz2
Ant. Cahle LMP Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) (dE/m) (dE) [clE) {dBuW) (dBuV/m) (dBuV/m) [dE]
1 5755.000 34.10 Q.56 35.70 80.96 85,92 74.00 -14.92 Peak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor

The emission lewvels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-119
Data: 58 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EMG {132)
120 Level (dBuv/m) Date: 2014-04-08
1
FCC PART 15C HEAK
60
FCC PART 191 Av
by
0 1000 2000. 3000. 4000. A000. 6000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 5g
Li=. / Ant. b 2013 3115 [(4530) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4*C/ ER% Engineer Leo-Li
EUT LCY50 Wireless Dual Band Gigabit Router
Power Rating DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEEE0Z.11nHT40 CH151 575E5MH=z T=x
NN c2
Ant. Cable ALMF Emission
No Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) [dB/m) [dE) [dE) [dBuv) (dBuV/m) (dBul/m) [dE]
1 5755.000 34.10 9.56 35.70 az .0z 99.98 74.00 -Z5.95 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—hrp Factor
Z. The ewission lewvels that are Z20dBE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-120
Data: 59 File: G:2014 Report'T\TP-LINK\ACS140Q0339-5.8G.EMG (132}
120 Level (dBuvim) Date: 2014-04-08

FCC PART 15C PEAK

60
0 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)

S3ite no. : 3w Chawber Data no. 1 59
Dis. / Ant. I 3m 2013 3115 (4520) Ant. pol. : VWERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z4¥C/E6% Engineer : Leo-Li
EUOT t ACY50 Wireless Dual BEand Gigabitc Router
FPower Rating : DC 12V From Adapter Input AC 1Z0W/60Hz
Test Mode : IEEES0Z.11nHT40 CH151 S5755MH=z Tx
M/ : C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-121
Data: 60 File: G:'2014 Report'T'"TP-LINK'ACS140Q0339-5.8G.EM6 {132)
170 Level (dBuvim) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 a400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3w Chawber Data no. &0
Lis. / Aint, 3 2013 3115 (45820) Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=. 24w Ci BR% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEES0Z ., 11nHT40 CH151 S575E5MH= Tx
MM Cz2
Ant. Cahle LHF Emission
No Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=) {dB/tm) [dE) [dEB) [dBuv) [dBuV/m) [(dBuW/m) [dE]
1 11510.000 38.71 13.:29 35.27 36.53 53.Z26 74,00 Z0.74 Peak
Z 11510.000 ig.71 13.:29 35.27 31.35 45.08 54 .00 5.92 Awverage

Emizszion Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission lewvels that are 204E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-122
Data: 61 File: G:2014 ReportT'TP-LINK\ACS14Q0339-5.8G.EM6 (132)
120 Level (dBuVim) Date: 2014-04-08
FCC PART 15C PEAK
60
0 G000 8400. 10800. 13200. 15600, 18000
Fregquency (MHz)

S3ite no. 3w Chamber Data no. 61

Lis. / Ant. 3m 2013 3115 (4530) int. pol. HORIZOMNTAL

Limit FCC PALRT 15C PELE

Env. / In=. Z4wC/ 56y Enginesr Leo-Li

EUT AC750 Wireless Dual Band Gigabit Router

Power BRating : DC 12V From Adapter Input AC 120V/c60H=

Test Mode IEEES02.11nHT40 CH151 575E5MH= Tx

MM c2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-123
Data: 62 File: G:2014 Report'T'TP-LINK\WACS14Q0339-5.8G.EMG {132)
120 Level (dBul/im) Date: 2014-04-08
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 G000 8400, 10800. 13200, 15600, 18000
Frequency {MHz)
3ite no. 3m Chamber Data no. 62
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTLL
Limit FCC PART 15C PELE
Env. / Ins. Z24*C/56% Engineer Leo-Li
EUT : RCTED Wireless Dual Band Gigskbit Router
Power Fating : DC 12V From Adapter Input AC 120V/60H=z
Te=st Mode IEEES0Z.11nHT40 CH151 S5755MH=z Tx
M/ CZ2
Ant. Cable AMP Emi=z=ion
i fu] Fredq. Factor Loss factor Feading Level Limit=s HMargin Remark
[MH=z) {dE/ ) (dE) (dE) [dBEuv) (ABuW/m) (dBulf/m) (dE)
1 11510.000 3g.71 13.:29 35.:27 ig.21 52.94 74,00 21.06 Peak
2 11510.000 3g.71 13.:289 35.:27 3l1.o08 47,82 54,00 6.15 Average

Emission Lewel=
—bimp Factor

hntenna Factor + Cable Loss + RBeading

The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-124
Data: 63 File: G:2014 Report T'TP-LINKACS140Q0339-5.8G.EM6 (132)
120 Level (dBuVim) Date: 2014-04-10
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency {(MHz)

S3ite no. 3m Chamber Data no. : 63

Dis. / Aint. Im 2013 3115 [(4580) int. pol. : WERTICLL

Limit FCC PLRET 15C PELE

Env. / In=s. 24%C/56% Engineer : Leo-Li

EUT ACT7E0 Wireless Dual Band Gigabit Router

Power Bating : DC 12V Frowm Adapter Input AC 120V/60Hz

Test Mode IEEES02.11nHT40 CH159 S579E5MH=z Tx

M/ cz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

Emizsion Lewel= Antenna Factor + Cable Loss + Reading
—Aimwp Factor

Z. The emission lewels that are Z0dE below the aofficial
limit are not reported.

FCC ID:TE7C2 page 4-125
Data: 64 File: G:2014 ReportT'TP-LINK'ACS14Q0339-5.8G.EM6 {132)
120 Level (dBuvm) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600. 18000
Fregquency (MHz)
Site no. 3 Chamber Data no. 54
Lis. / Ant. 3m 2013 3115 (4520) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4®CFEAS Engineer Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode IEEEE0Z.11nHT40 CH152 S5795MH=z Tx
M/N cz
Ant. Cahle LMF Emission
Fredq. Factor Loss factor FReading Level Limits Margin Rewark
[MH=z) [dB/m) [dE) [dE) [dBuv) (dBuWV/m) (dBuW/m) [dE]
1 11520.000 38.83 13.34 35.26 I6.TT 53 .68 74.00 20.32 Peak
2 11590.000 38.583 13.34 35.26 31.38 45.29 54,00 5.71 Average

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-126
Data: 65 File: G:2014 Report T'TP-LINKACS 14Q0339-5.8G.EMG6 (132)

120 Level (dBuvim) Date: 2014-04-10

FCC PART 15C PEAK
60
0 6000 a400. 10800. 13200. 15600. 18000
Fregquency (MHz)

S3ite no. 3 Chamber Data no. 65

Li=. / Ant, 3m 2013 3115 (4580) Ant. pol. HORIZCOMNTAL

Limit FCC PALRT 15C PELEKE

Env. / Ins. ZA4FC/ERY Engineer Leo-Li

EUT ACTE0 Wireless Dual Band Gigabit Fouter

Fower Fating :

Test Mode
M/

DC 12V From Adapter Input A 120V/60H=
IEEES0Z.11nHT40 CH1592 S5795MH=z Tx
CZ2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-127
Data: 66 File: G:'2014 Report'T'TP-LINKIACS140Q0339-5.8G.EM6 {132)
120 Level (dBuvim) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 6000 8400, 10800. 13200. 15600, 18000
Frequency (MHz)
SJite no. Jw Chamber Data no. 515
Lis. / Aint, 3m 2013 3115 (4580) int. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4wCi/5E% Engineer Leo-Li
ETT : ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z ., 11nHT40 CH152 E579L5MH=z Tx
MM Cz2
Ant. Cahle LHF Emission
o Fredq. Factor Loss factor Feading Level Limits Margin Remark
(MH=) [dB/m) (dE) [dE) {dBuW) (dBuV/m) (dBuV/m) [dE]
1 11520.000 38.83 13.34 35.26 36.07 5z .98 74.00 Z1.02 Peak
2 11590.000 38.83 13.34 35.26 31.24 45.15 54 .00 5.85 Awerage

Remarks: 1.

Emnission Lewel=
—Amp Factor

Antenna Factor + Cable Loss + Reading

The emiszsion lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-128
Data: 67 File: G:'2014 Report'T'TP-LINK'ACS1400339-5.8G.EM6 {132)
120 Level {(dBuvm) Date: 2014-04-10
1
FCC PART 15C PHAK
60
FCC PART 154 |8y
=
0 1000 2000. 3000. 4000. A000. G000
Fregquency (MHz)
3ite no. 3m Chamber Data ho. HE -
Lis. / Aknt. 3m 2013 3115 (45580) Ant. pol. : HORIZCNTAL
Limit FCCZ PART 15C PELK
Env. / Ins. Z4*C/EA% Engineer : Leo-Li
EUT » LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20V/60Hz
Tezt Mode IEEES0Z.11nHT40 CH1E59 E5795MH=z Tx
M/ Cz
Ant., Cable AMP Emis=sion
Ho. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/ 1) [dE) [dE]) [dBuv) [ABuY/ m) [dBuWm) [dB]
1 5795.000 34.12 9.60 35.70 7r.86 85.588 74.00 -11.588 Peak

Femarks: 1.

Emizsion Lewel= Antenna Factor + Cable Loss + Beading
—imwp Factor

The emission lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-129
Data: 68 File: G:i2014 Report'T'TP-LINKIACS14Q0339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-10
1
FCC PART 15C PHAK
i1}
FCC PART 15¢] (A
i
0 1000 2000, 3000. 4000. A000. 6000
Fregquency (MHz)
Site no. 3 Chamber Data no. HE 1=
Li=. / Ant, 3m 2013 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C PELKE
Enwv. / Ins. Z4wCi BES Engineser : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z ., 11nHT40 CH152 E579L5MH=z Tx
M/N Cz
Ant. Cahle ALMP Emission
No. Fredq. Factor Loss factor RFeading Lewvel Limits Margin Remark
(MH=) [ dB /o) (dE) (dE) {dBuW) (dBuV/m) [(dBuV/ m) [dE)
1 5795.000 34.1z2 9. 60 35.70 g9.77 a7.79 74.00 -2Z3.79 Peak

Emisszion Lewvel= Antenna Factor + Cable Loss + BEeading
—Amwp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-130
Data: 73 File: G:'2014 Report'T'TP-LINKIACS140Q0339-5.8G.EM6 {132)
Level (dBuvim) Date: 2014-04-10
120
1
FCC PART 15C }LAH
60
FCC PART 1 Lw
0 1000 2000. 3000. 4000. A000. G000
Frequency (MHz)
Site no. 3w Chamber Data no. 73
Li=. / Aint, 3 2013 3115 [(4530) int. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4wCi BE% Engineer Leo-Li
EUT ACTE0 Wireless Dual Band CGigabit Router
FPower Rating DC 12V From Adapter Input AC 120W/60H=z
Test Mode IEEEE0NZ . 11lac WHTZ0 CH149 S745MH=z Tx
MM Cz2
Ant. Cahle LHF Emission
o Fredq. Factor Loss factor Feading Level Limits Margin Remark
(MH=) [ dB /1) [clE) [dE) {dBuW) (dBuV/m) (dBuV/m) [dE]
1 5745.000 34.10 9.55 35.70 a1.54 99,449 74.00 -25.49 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
Z, The ewmission lewvels that are 20dE khelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:TE7C2 page 4-131
Data: 74 File: G:2014 Report'T'TP-LINK\ACS1400339-5 8G.EME (132)
120 Level (dBuv/m) Date: 2014-04-10
1
FCC PART 15C HEAK
60
FCC PART 15[ iy
Lt
0 1000 2000. 3000. 4000. H000. 6000
Fregquency (MHz)
S3ite no. 3 Chamwber Data no. 74
Li=. / Ant. b 2013 3115 [(45380) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4®C/ER% Enginesr Leo-Li
EUT » LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode IEEEE0Z.11lac WHTZO CH149 S745MH=z Tx
MM cz2
Ant. Cable ALMF Emission
No Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [dB/ 1) [dE]) [dE) [dEBuV) (ABuWV/m) [dBuW/m) (dE)
1 5745.000 34.10 9.55 35.70 8z .62 90.57 74.00 -16.57 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor
Z. The emwission lewvels that are Z0dE helow the official

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-132
Data: 79 File: G:'2014 Report'T"TP-LINK'ACS1400339-5.8G.EM6 {132)
120 Level {(dBuvm) Date: 2014-04-10
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600, 18000
Frequency (MHz)

Fite no. 3m Chamber Data no. HE=]

Dis. / Ant. 3m 2013 3115 (4580 hnt. pol. @ VERTICALL

Limit FCCZ PART 15C PEAK

Env. / Ins. Z4*C/56% Engineer Leo-Li

EUT ALC7E0 Wireless Dual Band Gigskbit Router

Power Bating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEEZ0Z.11ac VHTZO CH149 E745MH= Tx

M/ CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID;TE7C2 page 4-133
Data: 80 File: G:2014 Report'T'TP-LINK\ACS140Q0339-5.8G.EM6 (132)
120 Level (dBuWim) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600, 18000
Frequency {MHz)
Zite no. 3 Chamber Data no. =48]
Dis. / Ant. 3m 2013 3115 (4550) int. pol. VERTICALL
Limit FCC PART 15C PEAE
Env. / Ins. Z4*C/56% Engineer Leo-Li
EUT 1 ACYED Wireless Dual Band Gigabit Router
Power Bating : DC 12V From Adapter Input AC 120V/60H=
Te=st HMode IEEES0Z.11ac VHTZ0 CH149 5745MH=z Tx
M/N CZ2
Ant., Cable AMP Emi=z=ion
Mo Fredq. Factor Loao=s= factor Feading Level Limit=s HMargin Femark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) [dE)
1 11490.000 3g.e9 13.:zZ8 35.28 36.28 52.97 74,00 21.03 Peak
2 11490,.000 3g.e9 13.:28 35.28 31.05 47,74 54,00 6.26 Lverage

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-134
Data: 81 File: G:i2014 Report'T'TP-LINKIACS14Q0339-5.8G.EM6 {132)
120 Lewvel {dBuv'm) Date: 2014-04-10
FCC PART 15C PEAK
60
0 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)

S3ite no. 3t Chamber Data no. : 81

Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTLL

Limit FCC PART 15C PELE

Env. / In=. 24wCF5EY Enginesr Leo-Li

EUOT LCTE0 Wireless Dual Band Gigabhit Router

Power BEating : DC 12V From Adapter Input AC 1Z0V/60H=z

Test Mode IEEES0NZ . 1lac WHTZ0 CH149 5745MH=z Tx

M/ c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-135
Data: 82 File: G:2014 ReportT'TP-LINKACS1400339-5.8G.EMG (132)
120 Level (dBuvim) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C By
0 6000 8400, 10800. 13200. 15600, 18000
Frequency (MHz)
S3ite no. Jro Chamber Data no. g2
Lis. / Aint, 3] 2013 3115 (4530) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELRK
Env. / Ins. Z4wC/ 56y Engineer Leo-Li
ETT : ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z.11ac WHTZO0 CH149 ET745MH=z Tx
MM CZ2
Ant. Cahble ALMF Emission
No Fredq. Factor Loss factor Beading Level Limits Margin Remark
(MH=z) {dB/tn) [dE) [dE) [dBuv) (dBuWV/m) (dBuWl/m) [dE)
1 11420.000 38.69 13.:28 35.28 36.13 5Z .82 74.00 21.18 Peak
2 11450.000 38.69 13.:28 35.28 31.06 47.75 54,00 6.25 Average

Femarks: 1.

Einission Lewel= Antennas Factor + Cable Loss + Reading
—Amp Factor

The emission lewels that are 20d4dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-136
Data: 83 File: G:2014 Report T TP-LINKWACS1400339-5.8G.EMG6 (132)
170 Level (dBulim) Date: 2014-04-10
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency {MHz)

S3ite no. 3m Chamber Data no. HE= ]

Di=. Im 2013 3115 (45820) Ant. pol. : HORIZONTAL

Limit FCC PALRT 15C FELK

Env. / In=. Z4wC/ERY Engineer : Leo-Li

EUT ACTS0 Wireless Dual Band Gigabit Fouter

Power BEating : DC 12V From Adapter Input AC 120V/60H=z

Test Mode IEEEE0Z.11lac WHTZO CH1E7 LT785MH= Tx

MM c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-137
Data: 84 File: G:2014 Report T\TP-LINKACS1400339-5.8G.EMG (132)
120 Level (dBuvim}) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C oW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency {(MHz)
Site no. 3w Chamber Data no. 84
Li=. / Aint. 3 2013 3115 [(4580) int. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/ 56y Engineer Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEES0Z . 11ac WHTZO CH1S7 ST785MH=z Tx
MM Cz
Ant. Cahle LMF Emission
Lo Fredq. Factor Loss factor RFeading Lewvel Limits Margin Remark
(MH=z) [ dB /1) (dE) [dE) {dBuW) (ABuV/m) (dBuV/m) [dE]
1 11570.000 3g.80 13.32 35.26 35.99 5z .G85 74.00 21.15 Peak
2 11570.000 3g.80 13.32 35.26 30.85 47.71 54.00 6.29 Average

Remarks: 1.

Emnission Lewel= Antenna Factor + Cable Loss + Beading

—Amp Factor

The emiszsion lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-138
Data: 85 File: G:2014 Report'T'TP-LINKACS1400339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-10
FCC PART 15C PEAK
60
0 G000 a400. 10800. 13200. 15600. 18000
Fregquency (MHz)

Site no. : 3w Chamber Data no. HE =11

Li=. / Aint, HECH ] 2013 3115 (4580) Ant. pol. @ VERTICALL

Limit : FCC PART 15C PELE

Enwv. / In=s. Z4wC/ ER% Engineer Leo-Li

EUT ACTE0 Wireless Dual Band Gigakbit REouter

Power Rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEES0Z . 11lac WHTZ0 CH1E57 LT7EEMH= Tx=

MM CZ2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-139
Data: 86 File: G:2014 Report'T'TP-LINK\ACS14Q0339-5.8G.EM6 (132)
120 Level (dBulim) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 G000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 56
Lis. / Ant. b 2013 3115 (4530) int. pol. VERTICAL
Limit FCC PART 15C PEAE
Enwv. / Ins=s. Z4wC/E6% Engineer Leo-Li
EUT r LCY50 Wireless Dusl Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode IEEEE0Z.11lac WHTZO CH1S57 S785MH=z Tx
NN c2
Ant. Cable ALMF Emission
Mo Fred. Factor Loss factor Beading Level Limitz Margin Bemark
[MH=) [dB/m) [dE]) [dE) [dBuv) (dBuV/m) [(dBul/m) [dE]
1 11570.000 38.80 13.32 35.26A 36.52 53.38 74,00 20.62 Peak
Z 11570.000 35.80 135.32 35.26 31.26 45.12 54,00 5.858 ALwverage

Remarks:

Emmission Lewel= Antenna Factor + Cable Loss + Reading
—hrwp Factor

The emission lewvels that are Z20dAE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-140
Data: 87 File: G:2014 Report\T'TP-LINKIACS140Q0339-5.8G.EM6 (132)
120 Level (dBu\im) Date: 2014-04-10

FCC PART 15C PEAK
60 I
FCC PART 154] AW
g=_
u1ﬂﬂﬂ 2000, 3000. 4000. H000. G000
Frequency (MHz)
3ite no. : 3 Chamber Data no. 87
Di=s. / Ant. HEC} 1 ] 2013 3115 (4580) int. pol. @ VWERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 24*C/560% Engineer : Leo-Li
EUT : RCYED Wireless Dual Band Gigabit Router
Power Rating : DC 12V Fromw Adapter Input AC 120V/60Hz
Te=st Mode : IEEESO0Z.11ac VHTZO0 CH157 S5755MHz Tx
M/ r CZ2
Ant. Cable ALMP Emi=s=sion
No. Fredq. Factor Laoss factor Feading Lewvel Limits HMargin Remark
[(MH=z) {dE /) (dE) (dE) [dEuW) (ABuW/m) (dBul/m) (dE]
1 5755.000 34.11 Q.59 35.70 89.82 a7.82 74.00 -23.852 Peak

Femark=s: 1. Ewmission Lewvel= Antenha Factor + Cable Lo=ss + Reading

—bmp Factor
2. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-141
Data: 88 File: G:i2014 Report'T'TP-LINK\ACS14Q0339-5.8G.EM6 {132)
120 Level (dBuvm) Date: 2014-04-10
1
FCC PART 15C PEAK
60
FCC PART 154] iy
[k
0 1000 2000, 3000. 4000, a000. 6000
Frequency (MHz)
S3ite no. : 3w Chamber Data no. HE=15]
Lis. / Aint, Hc} 1] 2013 3115 (4520) Ant. pol. HORIZCHNTAL
Limit : FCC PART 15C PELEK
Env. / In=. Z4wCFEE% Engineer Leo-Li
EUT : LCYE0 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 120W/60H=z
Test Mode IEEES0NZ . 11lac WHTZ0 CH1E7 LT785MH=z Tx
M/ r C2
Ant. Cahle LMF Emission
MNo. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/to) (dE) (dE) [dEuV) (dBuWV/m) (dBuW/m) (dE)
1 57&85.000 34.11 Q.59 35.70 77.94 85.94 74.00 -11.94 Peak

Ewission Lewel=
—-Amp Factor

Antenna Factor + Cable Loss + Beading

The emission lewvels that are 204EF below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-142
Data: 89 File: G:2014 Report'T'TP-LINK'ACS14Q0339-5.8G.EM6 {132)
Level {dBuvm) Date: 2014-04-10
120
1
FCC PART 15C PHABK
60
FCC PART 1500
[T
0 1000 2000. 3000. 4000, A000. 6000
Frequency (MHz)
S3ite no. 3 Chamber Data no. - 89
Dis. / Ant. b 2013 3115 (45820) Ant. pol. : VERTICLL
Limit FCC PART 15C PEAK
Env. / Ins=. Z4wC/EE% Engineer : Leo-Li
ETT r LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 1ZV From Adapter Input AC 1Z0W/60Hz
Test Mode IEEES0Z . 11lac WHTZ0 CH165 S8Z5MH=z Tx
M/ c2
int. Cable ALMP Emis=ion
Ho. Fredq. Factor Loss factor Feading Level Limits Margin Femark
[MHz) (dE/m) [dEB) [dE) [dBuv) (dBuVW/ m) (dBuW/m) (dE)
1 E5E8Z5.000 34,13 Q.63 35.70 a1.45 Q9,51 74.00 -2Z5.51 Peak

Femarks: 1.

Emmis=sion Lewel= Antenna Factor + Cakble Loss + Eeading
—-imp Factor

The ewission lewvels that are Z20dE khelow the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-143
Data: 90 File: G:2014 Report T\TP-LINKACS1400339-5.8G.EMG (132)
120 Level (dBuvim}) Date: 2014-04-10
1
FCC PART 15C F'ELH
60 FCC PART 1500
0 1000 2000. J000. 4000. H000. 6000
Frequency {(MHz)

Site no. 3w Chamber Data no. j=1n]

Li=. / Aint. 3 2013 3115 [(4580) int. pol. HORIZOMNTAL

Limit FCC PART 15C PELE

Env. / Ins. 24+%C/ 56y Engineer Leo-Li

EUT : ACYE0 Wireless Dual Band Gigabit Router

Power Rating : DC 12V From Adapter Input AC 120V/60H=

Test Mode IEEES0NZ . 11ac WHTZO0 CH1G6E LOZEMHz Tx

MM Cz

Ant. Cahle LMF Emission
Lo Fredq. Factor Loss factor RFeading Lewvel Limits Margin Remark
(MH=z) [ dB /1) (dE) [dE) {dBuW) (ABuV/m) (dBuV/m) [dE]
1 5825.000 34.13 Q.63 35.70 g1.32 89.38 74.00 -15.35 Peak

Emission Lewel=
—Amp Factor

Femarks: 1.

Antenna Factor + Cable Loss + Reading

Z, The ewmission lewvels that are 20dE khelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-144
Data: 95 File: G:2014 ReportTTP-LINKWACS140Q0339-5.8G.EMG6 (132)
170 Level (dBulim) Date: 2014-04-10
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency {(MHz)

S3ite no. : 3m Chamber Data no. HE=1

Lis. / Aint. HECH ] 2013 3115 (45820) Ant.. pol. HORIZOMNTAL

Limit : FCC PART 15C PELE

Env. / In=. Za4wC/ERY Engineer Leo-Li

EUT ACTS0 Wireless Dual Band Gigabit Fouter

Power BEating : DC 12V From Adapter Input AC 120V/60H=z

Test Mode IEEEE0Z.11lac WHTZO0 CH165 LB2E5MH=z Tx

MM C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

Emnission Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor

2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

FCC ID:TE7C2 page 4-145
Data: 96 File: G:i2014 Report'T"TP-LINK\ACS1400339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-10
FCC PART 15C PEAK
i1}
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600. 18000
Fregquency (MHz)
Site no. 3 Chamber Data no. HE=11
Li=. / Aint, 3m 2013 3115 (4580) Ant. pol. HORIZCWNTAL
Limit FCC PALRT 15C PELE
Enwv. / In=s. Z4wC/ ER% Engineer Leo-Li
EUT : LCTY5E0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z . 11lac WHTZ0 CH1E6S LSZEMH=z T=
M/N r C2
Ant. Cahle LMF Ewission
Fredq. Factor Loss factor Reading Level Limits Margin Rewark
(MH=z) {dB /o) (dE) (dE) [dBuv) [dBuV/m) [dBuW/m) [dE]
1 11650.000 3g.91 13.37 35.25 36.33 53.36 74 .00 20.64 Peak
2 11650.000 38.91 13.37 35.25 31.24 45.27 54.00 5.73 Awverage

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

Fower Rating :

Test HMode
MM

FCC ID:TE7C2 page 4-146
Data: 97 File: G:'2014 ReportiT'\TP-LINK'ACS1400339-5.8G.EMG6 (132)

120 Level (dBuWim) Date: 2014-04-10
FCC PART 15C PEAK

60

0 G000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. i 3m Chanber Data no. HE=1r

Lis. / Ant. P 3m 2013 3115 (45580) Ant. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. Z4wC/E6% Engineer Leo-Li

EUT LCY50 Wireless Dual Band Gigabhit Router

DC 12V From Adapter Input AC 120V/60Hz
IEEEZ202.11ac VHTZ0 CH1GS E825MH=z Tx
CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-147
Data: 98 File: G:i2014 Report'T'TP-LINKIACS14Q0339-5.8G.EM6 (132)
Level {(dBuv/m) Date: 2014-04-10
120
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)
SJite no. Jm Chamber Data no. 98
Dis. / Ant. ] 2013 3115 (4580) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Enwv. / Ins. 24wCiEEY Enginesr Leo-Li
ETT t ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z . 1lac WHTZ0 CH165 S825MHz Tx
M/ c2
hnt. Cabhle LHWP Emi==sion
o Fredq. Factor Loss factor Feading Level Limits Margin Femark
({MH=z) {dE /) [clE) (dE) {dBuW) (ABuV/m) (dBuV/m) [dE)
1 11&6E50.000 3g.91 13.37 35,25 36.87 LE3.90 T74.00 20.10 Peak
2 11e50.000 38.91 13.37 35.25 31.25 48 .28 54 .00 5.72 ALverage

Emission Lewvel= Antenna Factor + Cable Loss + FEeading
—bhmp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-148
Data: 90 File: G:2014 Report'T'TP-LINK'ACS14Q0339-5.8G.EM6 {132)
Level {dBuvm) Date: 2014-04-10
120
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency {(MHz)
S3ite no. 3 Chamber Data no. : 99
Di=. / Ant. 3m 2013 3115 (45820) int. pol. @ VERTICLL
Limit FCC PART 15C FPEAK
Env. / Ins. Z4*C/HEY Engineer Leo-Li
EUT LC750 Wireless Dual Band Gigabit Router

Power Rating :

Test Mode
M/

DC 12V From Adapter Input AC 1Z0V/60Hz
IEEES0Z.11sc WHT40 CH1S51 E755MH= T=
Cz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-149
Data: 100 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Lewvel (dBuvm) Date: 2014-04-10
FCC PART 15C PEAK
60
1 FCC PART 15C Ay
0 6000 a400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 100
Di=. / Ant. b 2013 3115 (45820) Ant. pol. : VERTICLL
Limit FCC PART 15C PEAK
Enwv. / Ins. ZA4wC/EA% Engineer Leo-Li
EUT o LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEEE0Z.11ac WHT40 CH1S51 LT75EMH= Tx=
M/N c2
Ant. Cable ALMF Emission
Ho Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=z) [dB/ 1) [dE) [dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 11510.000 383.71 13.:z9 35.27 36.74 53.47 74.00 20.53 Peak
2 11510.000 3g.71 13.:z29 35.27 31.45 45.21 54 .00 5.79 lAwverage

Emmission Lewel= Antenna Factor + Cable Loss + FEeading
-Awp Factor

The etniz=icn lewels that are Z20dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-150
Data: 101 File: G:'2014 Report'T"TP-LINK'ACS1400339-5.8G.EM6 {132)
120 Level {(dBuvm) Date: 2014-04-10
FCC PART 15C PEAK
60
0 6000 8400. 10800. 13200. 15600, 18000
Frequency (MHz)

Fite no. 3m Chamber Data no. 101

Dis. / Ant. 3m 2013 3115 (4580 hnt. pol. HORIZONTLL

Limit FCCZ PART 15C PEAK

Env. / Ins. Z4*C/56% Engineer Leo-Li

EUT ALC7E0 Wireless Dual Band Gigskbit Router

Power Bating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode IEEEZS0Z.11ac VHT40 CH1S51 E755MH= Tx

M/ CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

Emmission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp Factor

Z. The emission lewvels that are 20d4E below the official
limit are not reported.

FCC ID:TE7C2 page 4-151
Data: 102 File: G:i2014 ReportiT'TP-LINK\ACS14Q0339-5.8G.EM6 (132)
120 Level (dBuvim) Date: 2014-04-10
FCC PART 15C PEAK
i1}
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 102
Li=. / Aint, 3m 2013 3115 (4580) Ant. pol. HORIZONTALL
Limit FCC PALRT 15C PELE
Env. / Ins. Z4wC/ 5R% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0NZ . 11lac WHT40 CH1S51 LT75EMH= Tx
MM Cz
Ant. Cahle LMF Emission
Fredq. Factor Loss factor Reading Lewvel Limits Margin Remwark
(MH=z) [ dB /o) (dE) (dE) [dBuv) [dBuV/m) [dBuW/m) [dE]
1 11510.000 38.71 13.:29 35.27 36.54 53.57 74,00 20.43 Peak
2 11510.000 38.71 13.:29 35.27 31.54 45.07 54,00 5.93 ALwverage

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-152
Data: 103 File: G:'2014 ReportiT'\TP-LINK'ACS1400339-5.8G.EMG6 (132)
120 Level (dBuWim) Date: 2014-04-10
1
FCC PART 15C HEAK
60
FCC PART 15{} AW
ity
u1ﬂﬂﬂ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3 Chawber Data no. 103
Lis. / Ant. 3m 2013 3115 (45580) Ant. pol. HORIZCWNTAL
Limit FCC PART 15C PELK
Env. / In=. Z4wC/E6% Engineer Leo-Li
EUT LCY50 Wireless Dual Band Gigabhit Router

Fower Rating :

DC 12V From Adapter Input AC 120V/60Hz

Test HMode IEEEE0Z.11ac VWHT40 CH1G51 E7E5EMH= Tx
M/N c2
Ant. Cahle LHF Emission
o Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=z) (dE/m) (dEB) [dE) [dEBEuW) (dBuW/m) (dBuW/m) [dE]
1 E5755.000 34.10 9.56 35.70 85z.74 Q0. 7o 74.00 -16.70 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—iwp Factor
Z. The ewission lewels that are Z0dEBE khelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-153
Data: 104 File: G:i2014 Report'T'TP-LINK\ACS14Q0339-5.86G.EM6 {132)
170 Level (dBuv'm) Date: 2014-04-10
1
FCC PART 15C HEAK
60 FCC PART 151 oY
b F ]
0 1000 2000. 3000. 4000. A000. 6000
Frequency (MHz)
S3ite no. 3 Chamber Data no. 104
Lis. / Aint, 3] 2013 3115 (4520) Ant. pol. : VERTICALL
Limit FCC PALRT 15C PELE
Env. / In=. Z4wCFEE% Engineer Leo-Li
EUT : LCYE0 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 120W/60H=z
Test Mode IEEES0NZ . 11ac WHT40 CH1S51 LT7E5EMH= Tx
MM CZ2
Ant. Cahle LHF Emission
No Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=) {dB/to) [clE) [dE) [dEuV) (dBuV/m) [dBuW/m) (dE)
1 E5755.000 34.10 9.56 35.70 85,17 a6.13 74.00 -Z2.13 Peak

Ewission Lewel=
—bkmp Factor

Antenna Factor + Cable Loss + Beading

The emission lewvels that are Z20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-154
Data: 109 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Level (dBuv/m) Date: 2014-04-11
1
FCC PART 15C PRk
60
FCC PART 154](A
0 1000 2000, 3000. 4000. A000. 6000
Fregquency (MHz)
S3ite no. 3w Chawber Data no. 109
Lis. / Aint, 3m 2013 3115 (45820) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / In=. 24w Ci BR% Engineer Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEES0Z . 11ac VWHT40 CH1E59 LT7OEMH= T=
M/ Cz
Ant. Cahle LMF Ewission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/ ) (dE) [dE) [dBuv) [dBuV/m) [(dBuW/m) [dE]
1  5795.000 34.1z2 9. 60 35.70 79,32 a87.34 74.00 -13.34 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission lewvels that are 204E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-155
Data: 110 File: G:2014 Report T TP-LINKACS140Q0339-5.8G.EM6 (132)
Level (dBuYim) Date: 2014-04-11
120
1
|
FCC PART 15C PHAK
60
FCC PART 15¢] Ay
sy
0 1000 2000. 3000. 4000, 5000, 6000
Frequency (MHz)
S3ite no. Jm Chamber Data no. 110
Lis. / Ant, ] 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCCZ PART 15C FPELE
Env. / In=. Z4wCi/5E% Engineer Leo-Li
EUT ACTE0 Wireless Dual Band Gigabhit Router
Power Rating : DC 12V From Adapter Input AC 1Z20V/60H=z
Test Mode IEEES0Z.11ac VHT4O CH1ES EY9EMH= Tx
MM cz
Ant. Cahle LMF Emission
MNo. Fred. Factor Loss factor Peading Lewvel Limitz Margin Bemark
[MH=) {dB /o) (dE) [dE) [dEuW) (dBuWV/m) [dBuW/m) [clE)
1 5795.000 34.12 9.60 35.70 59.68 97.70 74.00 -23.70 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor
2. The ewmission lewvels that are Z0d4dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-156
Data: 115 File: G:2014 Report'T'TP-LINK\ACS14Q0339-5.8G.EM6 {132)
Level {dBuvm) Date: 2014-04-11
120
FCC PART 15C PEAK
60
0 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. i 3m Chanber Data no. 115
Dis. / Ant. : 3m 2013 3115 (45820) Ant. pol. : WERTICAL
Limit FCC PART 15C PEAE
Env. / In=. : Z4%C/56% Engineer Leo-Li
EUT r LCY50 Wireless Dual Band Gigabhit Router
Power Rating : DC 12V From Adapter Input AC 120W/60Hz
Test Mode IEEES0Z . 11ac VWHT40 CH159 ST795MH=z Tx
M/ c2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-157
Data: 116 File: G:2014 Report'T'TP-LINK\ACS1400339-5.8G.EM6 (132)
Level (dBuYim) Date: 2014-04-11
120
FCC PART 15C PEAK
60
1 FCC PART 15C &Y
0 6000 8400, 10800, 13200, 15600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats ho. 11a
Dis. / Aknt. 3m 2013 3115 (4580) Ant. pol. @ VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineesr Leo-Li
EUT : ACTED Wireless Dual Band Gigakbit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z . 11lac WHT40 CH159 S5T795MH= Tx
M/ CZ2
Ant. Cable LMP Emi==ion
Ia Fredq. Factor Laoss factaor Feading Lewvel Limit=s Margin Remark
(MH=z) (dE/m) (dE) (dE) [dBuv) {ABuv/m) (dBuW/m) (dE)
1 11550.000 38.83 13.34 35.26 36.73 53.64 74.00 20.36 Peak
2 11550.000 38.83 13.34 35.26 31.51 45,42 54.00 5.58 Awverage

Emission Lewel= Antenna Factor + Cable Loss + Eeading
—bhmp Factor

The emission lewvels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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AUDIX Technology (Shenzhen) Co., Ltd.

Power Bating :

Test Mode
N/

FCC ID:TE7C2 page 4-158
Data: 117 File: G:2014 Report'T'TP-LINK\WWCS5140Q0339-5.8G.EM6 {132)

120 Level (dBuVim} Date: 2014-04-11

FCC PART 15C PEAK
60
0 6000 a400. 10800. 13200. 15600. 18000
Frequency (MHz)

S3ite no. : 3w Chamber Data no. : 117

Lis. / Aint, HIS ] 2013 3115 (4520) Ant. pol. HORIZCHNTAL

Limit FCC PALART 15C PELKE

Env. / Ins. Z4*CiEE% Engineer Leo-Li

EUT ACTE0 Wireless Dual Band Gigsbit Router

Dii 12V From Adapter Input AC 1Z0V/60Hz
IEEES02 .11z VHT40 CH159 E795MH= Tx
CZ

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-159
Data: 118 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EM6 {132)
120 Lewvel (dBuvm) Date: 2014-04-11
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600. 18000
Fregquency (MHz)
Site no. 3 Chamber Data no. 115
Lis. / Ant. 3m 2013 3115 (4520) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Z4wC/E6% Engineer Leo-Li
EUT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode IEEEE0Z.11ax VHT40 CH1E59 LT7OEMH=z Tx
M/N c2
Ant. Cahle LMF Emission
Ho Fredq. Factor Loss factor Feading Lewvel Limit=s Margin Bemark
[MH=z) [dEB/m) [dE) [dE) [dBuv) (ABuW/m) (dBEuV/m) [dE]
1 11520.000 38.83 13.34 35.26 36.58 53 .49 74,00 Z20.51 Peak
2 11520.000 38.835 13.34 35.26 31.24 45.15 54.00 5.85 Awerage

Remarks:

Emmission Lewvel= Antenna Factor + Cable Loss + Beading
-Awp Factor

The etnis=zion lewels that are Z20dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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FCC ID:TE7C2 page 4-160
Data: 119 File: G:2014 Report\T'TP-LINKIACS1400339-5.8G.EM6 (132)
120 Lewvel {dBu\im) Date: 2014-04-11

FCC PART 15C PEAK

i1}
0 6000 8400, 10800. 13200. 15600. 18000
Fregquency (MHz)

Site no. : 3w Chamber Data no. : 119
Li=. / Ant, : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. @ Z4¥C/ER% Engineser : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : IEEEZ80Z.11lac VHTESO CH1L5S S7?7EMH=z Tx
M/N r C2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 4-161
Data: 120 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-5.8G.EMG {132)
120 Level (dBuv/m) Date: 2014-04-11
FCC PART 15C PEAK
60
1 FCC PART 15C AY
0 6000 a400. 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 120
Li=. / Ant. b 2013 3115 (45820) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4*C/ ER% Engineer Leo-Li
EUT » LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20WV/60H=
Test Mode IEEEE0Z.11ac WHTSO CHI1SE S7?7EMH=z Tx
NN c2
Ant. Cable ALMF Emission
No Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) [dB/m) [dE) [dE) [dBuv) (dBuV/m) (dBul/m) [dE]
1 11550.000 3s.77 13.31 35.27 36.33 53.14 74,00 20.86 Peak
2 11550.000 3s.77 13.31 35.27 31.25 45 .06 54 .00 5.94 Qdwverage

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emi=zsion lewvels that are Z0d4AE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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FCC ID:TE7C2 page 4-162
Data: 121 File: 62014 Report T\ TP-LINKMACS14Q0339-5.8G.EM6 {132}
120 Level (dBuvim} Date: 2014-04-11

FCC PART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000
Fregquency (MHz)

S3ite no. i 3m Chamber Data no. o121
Dis. / Ant. : 3m 2013 3115 (4520) int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : zZ4%C/E6% Engineer : Leo-Li
EUT r LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z0W/ 60H=
Test Mode : IEEES02.11ac VHTSO CHLSS S5775MHz Tx
M/ H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 4-163
Data: 122 File: G:i2014 Report'T'TP-LINKIACS14Q0339-5.8G.EMG6 {132)
170 Level (dBuv'm) Date: 2014-04-11
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400, 10800. 13200. 15600. 18000
Fregquency (MHz)
S3ite no. 3t Chamber Data no. 122
Lis. / Aint, 3m 2013 3115 (4580) Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z4wCF/5E% Enginesr Leo-Li
EUT : LCY50 Wireless Dual Band Gigsbhit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES0NZ . 11lac WHTESO0 CHI1SS E77EMH=z Tx
MM Cz2
Ant. Cahle LHF Emission
No Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) [dE/m) (dE) [dE) [dEuW) (ABuW/m) (dBuW/m) [dE]
1 11550.000 3g.77 13.31 35.27 36.77 53.58 74,00 20.42 Peak
Z 11550.000 ig.7? 13.31 35.27 31.28 45.09 54,00 5.91 Awerage

Remarks: 1.

Ewission Lewel=
—Amp Factor

Antenna Factor + Cable Loss + Reading

The emission lewvels that are 204E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 4-164
Data: 127 File: G:2014 Report'T'TP-LINK'ACS14Q0339-5.8G.EM6 {132)
Level (dBulfim) Date: 2014-04-11
120
1
I
FCC PART 15C PHAK
60
FCC PART 150 [fy
P
0 1000 2000. 3000. 4000, 2000, 6000
Frequency (MHz)
S3ite no. 3 Chamber Data no. : 127
Dis. / Ant. b 2013 3115 (4530) Ant. pol. : VERTICLL
Limit FCC PART 15C PEAKE
Env. / Ins=. Z4wC/EE% Engineer : Leo-Li
ETT r LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode IEEEE0Z.11lac WHTSO0 CH1ES ET77EMH= T=
M/N c2
Ant. Cable AMF Emission
Ho. Fredq. Factor Loss factor Beading Level Limitz Margin Pemark
[MH=z) [dB/ 1) [dE) [dE) [dBuv) (dBuV/ m) (dBuW m) (dE)
1 5775.000 34.11 9.55 35.70 86.75 a4, 74 74.00 -Z0.74 Peak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + BEeading
—-Awp Factor

The etnisszicn lewels that are Z0dE kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 4-165
Data: 128 File: G:12014 Report T TP-LINK\ACS140Q0339-5.8G.EM6 (132)
Level (dBuvim}) Date: 2014-04-11
120
1'
[
FCC PART 15C HEAMAK
60
FCC PART 150 AW
=
0 1000 2000. 3000. 4000. 5000. G000
Fregquency (MHz)
S3ite no. Jm Chamber Data no. 128
Lis. / Aint, ] 2013 3115 (4530) Ant. pol. HORIZONTAL
Limit FCZ PART 15C FPELE
Env. / Ins. Z4wC/56% Engineer Leo-Li
ETT ACTE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z .11ac VHTESO CH1SS E77E5MH= Tx
MM cz
Ant. Cahle LMF Emission
o Fredq. Factor Loss factor Beading Lewvel Limitz Margin Bemark
[MH=) [ dB /o) (dE) [clE) [dBuv) [dBuV/m) [dBuW/m) [clE)
1 5775.000 34.11 9.53 35.70 75.82 53.581 74.00 -9.81 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—Amp Factor
Z. The emwmission lewvels that are 20d4E kelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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FCC ID:TE7C2 page 5-1

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval

1. Spectrum Analyzer Agilent E4446A US44300459 | Oct.31, 13 1 Year

2. Attenuator Agilent 8491B MY39262165 | May.08,13 1 Year

3. RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set to
100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result

PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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FCC ID:TE7C2 page 5-2

2.4G:

ANT O

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

% Agilent RL Freq/Channel

e 10 AR MM Center Freq
o 1 db ]
Atten 10 dB 5.50000000 GHz

Start Freq
1.660000600 GHz

Stop Freq
16.00000600 GHz

SN W P S T . .I"‘"".'-‘_.""'"-'-""'-""""""-ﬂ'-.-'L-.-.l""""'""H(p.-\-*""»"‘\"'uw-" c F S t e
e JAR.A0AAEA MHz
Auto Man

R O

Freq Offset

#\/BH B.00a00000 Hz

Signal Track
O OFf

Copyright 2000-20805 Agilent Technologies
4 Agilent R T | Peak Search

Atten 198 dB 5,63 ¢ . HNext Peak
Next Pk Right

Next Pk Left

1

Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-3

Peak Search

Atten 18 dB 1E N Next Peak
Next Pk Right

Next Pk Left

ety rana P b ekl
1.4.-'»...“ ‘.-.m\_‘-ﬂ.-«u,,._..-' ol

P e N e L LTS o

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Freq/Channel

Ortan 10 AR .. ';;.. Center Freq
Atten 16 dB ; > 3675080 GHa

1

B
- "*1|I Start Freq
. 21666666 GHz

Stop Freq
2. 42500008 GHz

CF Step
11.5808086 MHz
Ruto Man

Freq Offset
B.60800000 Hz

Signal Track
O O

Copyright 2000-20805 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-4

Test CH6: 2437MHz
% Agilent R T |Freq/Channel

Frren 10 AR Nl Conter Freg
& 1 b ]
Arten 10 df - B 550008808 GHz

Start Freq
1.ARGAGAREA GHz

Stop Freq
16.0000000 GHz

CF Step
9BA.0ABEEA MHz
Ruto Man

Fu gl o s e

Freq Offset

#\EH 0.60000000 Hz

Signal Track
O OFf

Copyright 2000-20805 Agilent Technologies
4 Agilent R T | Peak Search

Atten 16 dE . ; . Next Peak
Next Pk Right

Next Pk Left
1

Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-5

Peak Search

Atten 18 dB 55 3 . Next Peak
Next Pk Right

Next Pk Left

e " AL o,
L b, r,.-.-ﬂ_.#*-‘-“ ko T PR T T it i O S TR, L
g, e ey z . :

Min Search
#UBM Sweep 1.434 5 (601 pts) ML ST RN

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Test CH11: 2462MHz
- Agilent R T |[Freq/Channel

Aeren 101 AR TSl Center Freq
& M db ]
Arten 10 dE B - co000000 Gl

Start Freq
1.006808600 GHz

Stop Freq
180880808 GHz

L T e ey et , --‘\\'(l‘-'-h-l-'-'q—v-JI-'|"-"-.Jd""'F—l"."'LJ'-"I‘F'I' CF Step
. P I 900.000900 MHz
Auto Man

Freq Offset
AARGAGAGE Hz

Signal Track
(n 0Ff

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-6

Peak Search

Atten 18 dB : B Next Peak
Next Pk Right
Next Pk Left
1
._pM'-.._.-..a..-.'._._+;4,.'..-4'.—-.-..-,.-._.'.-.J—.~,.«.lN,-.,-*-..‘.'a\.-'-;-..h1-4.._.-.-c'-.—.)-aa..-,...-!-,..-'IJ‘-.wr'J'r-.---.~\.-!pJ-.i-..-r-.I-,_.IJ.-—-.-.-..l.-y'.l.-.,,--.-1,.-_.-..ﬂ.l‘-._h—H.-.‘.--h.n,-..lh-.-,,.a,..,lp'l. H i n s e a r c h
Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Peak Search

Atten 16 dB -:: ; . Next Peak
Next Pk Right

Next Pk Left

o i
e o e . e W
Yooty .'.-.—--.-;-“.l.-r'hHr"'""“'.l"“"’ g W S Y YOSy AL, bbb o L pon S T

Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-7

Freq/Channel

Ortan 10 AR III. : Center Freq
Atten 10 dF —T 2.48000000 GHz
1

2

phao| | g,
o 1,
A | I .H.._

; ' , Start Freq
A I 2.45000000 GHz

S S |

Stop Freq
2510000600 GHz

CF Step
B.OPBAREAEA MHz
Ruto Man

Freq Offset
A.00006600 Hz

Signal Track
O OFf

Copyright 2000-20805 Agilent Technologies

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent R T |Freq/Channel

rten 18 AR ' M Center Freq
Atten 19 dB SEAMCEUR oo 0000 Glz

StartFreq
1080600608 GHz

Stop Freq
180080008 GHz

CF Step
900.000608 MHz
Auto Mar

B i il

n, kin " g e |
O L R NSO WS e T e deriik! ek g, b

Freq Offset
B.EROAEAREE Hz

3.31 dBm
Signal Track
On Off

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-8

Peak Search

Atten 16 dB , ] ) Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies

Peak Search

Atten 16 4B 51. . Next Peak
Next Pk Right

Next Pk Left

. o B g, \ o T S 1Y
PRSP TR, i~ J'Hr.‘-" . L S e e A ‘Ilpa.-'r"' rﬂu,ﬂa e st AL Py PO

Min Search

Pk-Pk Search

nplitude
-51.41 dBm

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-9

4 Agilent R T |[Freq/Channel
Mkrl 2. 3 GHz

Otten 10 AR 2 5% AR Center Freq

Atten 16 dE Em 5 36750000 Gha

StartFreq
231 BRBAGE GHz

1
.jﬂ'lh'xh'l.f?}u'u'-."ull.|

r:-‘} StopFreq

o 242560608 GHz

A A AR, e R bt i g e e ! CF St e

p
11.56600088 MHz
RAuto Man

Freq Offset
0.00000080 Hz

Signal Track
On 0ff

Copyright 2080-2005 Agilent Technologies

Test CH6: 2437MHz
# Agilent R T |Freq/Channel

e 10 AR N Center Freq
] W ae 1
Atten 10 dE 5.50060000 GHz

StartFreq
100606006 GHz

Stop Freq
10.380BA08 GHz

CF Step
S08.800088 MHz
RAuto Mar

N ) T R S
e [T PRSP R L e e v

Freq Offset
B.ARARGEAGE Hz

Signal Track
(n 0Off

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-10

Peak Search

Atten 16 dB , ] Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies

e Agilent R T | Peak Search

Atten 16 dB : dB Next Peak
Next Pk Right

Next Pk Left

- e
" P A gt
A et N N R A A oV
P pdraPe B S P 4

J

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-11

Test CH11: 2462MHz
e Agilent R T |Freq/Channel

e 10 AR ' N Center Freq
I g . W|s]
Atten 10 dB 2.48000000 Ghz

1
l.-idu._:.,.n.,..n r,._.1.,_rn.,,r-,ﬁ....:ﬁ,, StartFreq

L'.I
[

2.456080008 GHz

StopFreq
251800000 GHz

o, 5
T Prichedey 'E-?
L
LJ'“: "p.h
) -
'"'""""‘-—--r-"~'-r-'h'-"'rﬂ-:‘-'N---Q-H~..w.'-\u--"’n---*-.\-- C F S te

E.OBEREEEA MHz
RAuto Man

Freq Offset

#\/EH 8.80000000 Hz

Type

Freq 85 ]

E:E:q 58 GHz aEm Signal Track
2q M laHz S b []n w

Copyright 2080-2005 Agilent Technologies

# Agilent T |Freq/Channel

Atten 10 dB : i Center Freq
: dBm Atten 16 dB . : e
- Center,

5.500000000 GHz Start Freq

1.006080008 Hz

StopFreq
1A.AEREAGE GHz

CF Step
S08.BRE050 MHz
RAuto Mari

T T T v e
I ! A L Moy -!'l-.__“

! et lie b P

- N PSSR FONOPRPRIP S S VP YOS

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Copyright 2080-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-12

Peak Search

Atten 16 dB , . 3 Next Peak
Next Pk Right
Next Pk Left
1
"r"-"H-*r'-'*-1'l-.-'f.-J"i.#'-"r-l‘"'—"L‘J-l-.M-1\.—‘--!1'-\'—-'-.*-.-i-\n*'-"'-‘-Llih..-.-w.-.-r,-.n'i.u'-'1'h-u\-k....g-.'L.u.4J.‘-n'-._-.-.-.u.:p.rn.-q—-l,-. H I n S garc h
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies

e Agilent R T | Peak Search

Atten 18 dB -:: ] . Next Peak
Next Pk Right

Next Pk Left

o . ha g s,
| SOV RV amey, BT A P e g I specbi b o

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies
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FCC ID:TE7C2 page 5-13

Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
e Agilent R T |Freg/Channel

Atren 16 dB SN Center Freq
Atten 18 dB ; > 36750808 Gha

StartFreq
231 B0BA0E GHz

StopFreq
242508008 GHz

CF Step
11.5800888 MHz
RAuto Mari

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Copyright 2080-2005 Agilent Technologies

# Agilent R T |Freq/Channel

e 16 AR s Conter Freq
] W ae s aE
Atten 10 dE 5.50060000 GHz

StartFreq
100606006 GHz

Stop Freq
10.380BA08 GHz

CF Step
S08.800088 MHz
RAuto Mar

", . e I Y g "
IL''''‘-fq__,.--"""“'l"“" '|'I"""'l-"1-.'h-.1-1u'.-._.f'H.a'L_n-—-._.-.w.m_..w.\;.-'d"u-a'("- b onp LR L L

Freq Offset
B.ARARGEAGE Hz

Signal Track
(n 0Off

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-14

Peak Search

Atten 18 dB 56.17 dB . Next Peak
Next Pk Right

Next Pk Left

1

_,..__..._.-;_.m_.l-.'--.-H-.-.-.-r.-..-u-l.-1'.\.r-W.rI.r--—.-"-"h‘.-'-u-p.-.r"..--1'-.-'H.-|'"r'Fr'r""M"-‘-Lv-!-'lq'-'-}‘n—.-’-l‘-'t""n'#'l‘l | PR PR TTRENEREN TR WL PRI H i n S e a r c h

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies

e Agilent R T | Peak Search

Atten 16 4B -:: ] . Next Peak
Next Pk Right

Next Pk Left

P o | - bt bt
aidag Aot e i T L Y B N P L P B kb b A, R
P et .

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies
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FCC ID:TE7C2 page 5-15

Test CH6: 2437MHz
4 Agilent R T |Freq/Channel

Ortan 10 AR ' Center Freq
Atten 16 dB ; C CRORAAOR CHa

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz

b . CF Step

.
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B.60800000 Hz

Signal Track
O O

% Agilent R T | Peak Search

Atten 18 dE : ] . Next Peak
Next Pk Right

Next Pk Left
1
r*"‘"-—vg\'-.._,.. 4

A .h’.,,.._u-r1,ur'-'p""F"‘""'r""'n‘v)-‘.'h-"rr"‘\"-l.'a_-';_. et TLL L phnt b et (I el et
vy ek g v

Min Search

Pk-Pk Search
-5A.8H IjEIT;I

Mkr 3 CF

More
1 of 2

Printer not responding

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-16

Peak Search
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Test CH11: 2462MHz
- Agilent R T |[Freq/Channel

Neran 10 R e Center Freq
& M db ]
Arten 10 dE 550000000 Gz

Start Freq
1.006808600 GHz

Stop Freq
180880808 GHz
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Freq/Channel

Center Freq
2. 48080000 GHz

Start Freq
2 45080808 GHz

Stop Freq
2510000600 GHz

CF Step
2.49700086 GHz
Ruto Man

Freq Offset
A.00006600 Hz

Signal Track
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Test Mode: IEEE 802.11n HT40 TX
Test CHI: 2422MHz

% Agilent R T |[Freq/Channel

Arren 10 dB Apole  Center Freg
tten 10 dB LIRS o <00 00000 Gz

Start Freq
231060600 GHz

._ ?‘f ' Stop Freq
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Freq/Channel

Center Freq
550080000 GHz

Start Freq
1.ARGAGAREA GHz

Stop Freq
16.0000000 GHz
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Signal Track
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Peak Search

Atten 18 dB : dB ' Next Peak
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# Agilent R T |Freq/Channel

T e Center Freq
] W ae 1
Atten 10 dE 5.50060000 GHz

StartFreq
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Stop Freq
10.380BA08 GHz
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Peak Search

Atten 18 dB 56. ] X Next Peak
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Test CH7: 2452MHz
4 Agilent R T |Freq/Channel

Ortan 10 AR Center Freq
Atten 16 dB ; C CRORAAOR CHa

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz

. CF Step

e 2.49700000 GHz
Ruto Man

L,
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Freq Offset
B.60800000 Hz

Signal Track
O O

% Agilent R T | PeakSearch

Atten 18 dB : : Next Peak
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242500800 GHz

Stop Freq
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Ruto Man
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Signal Track
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2510000600 GHz

CF Step
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ANT 1:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
3% Agilent R T |Freg/Channel

e 10 AR ' PN Conter Freq
o 1 db ]
Atten 10 dB 2.36750000 GHz

Start Freq

Stop Freq
242500000 GHz
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B
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Signal Track
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Test CH6: 2437MHz
4 Agilent R T |Freq/Channel

Atten 18 dB i Center Freq
Atten 10 dB 550000800 GHz

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz
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Peak Search

Atten 18 dB 5577 dB ' Next Peak
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Next Pk Left
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Freq/Channel

Center Freq
2. 48080000 GHz

Start Freq
2 45080808 GHz

Stop Freq
2510000600 GHz
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Signal Track
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
% Agilent R T |[Freq/Channel
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Peak Search

Atten 18 dB ; N Next Peak
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% Agilent R T |Freq/Channel

v 10 AR WS  Center Freq
& 1 b . ]
Atten 10 dB 2.36750000 GHz

Start Freq
2. 3100808 GHz

Stop Freq
242500000 GHz

o
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CF Step
2.49700086 GHz
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Freq Offset
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Signal Track
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Test CH6: 2437MHz
# Agilent R T |Freq/Channel

e 10 AR posE  Conter Freq
] W ae 1
Atten 10 dE 5.50060000 GHz

StartFreq
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Stop Freq
10.380BA08 GHz
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Peak Search

Atten 16 dB AR Next Peak
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Test CH11: 2462MHz
H# Agilent

Atten 16 dB

1

|_.-‘l-...|'1, _I". JL s HIL‘.] " J'...,.',. H'L___’HJL-I h,

Atten 18 dB
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R T |Freq/Channel

Center Freq
243000008 GHz

StartFreq
245000008 GHz

StopFreq
251 BRBAGE GHz

CF Step
243700008 GHz
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Freq Offset
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Signal Track
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StartFreq
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Stop Freq
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Signal Track
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
e Agilent R T |Freg/Channel

Arren 16 dR ; | Center Freq
Atten 18 dB S

StartFreq
231 B0BA0E GHz

- StopFreq
242508008 GHz
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Signal Track
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StartFreq
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Stop Freq
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Test CH6: 2437MHz
e Agilent R T |Freg/Channel

Atten 10 dB - M Center Freq
Atten 18 dB C 3080008 Gl

StartFreq
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StopFreq
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RAuto Mari

Y
T4 L e

Freq Offset
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Peak Search
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Peak Search
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Freq/Channel

Center Freq
243000008 GHz

StartFreq
2 45000008 GHz

StopFreq
251800000 GHz

CF Step
249700008 GHz
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Freq Offset
0.00000080 Hz

Signal Track
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Test CH1: 2422MHz
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Peak Search

Atten 16 dB , AR ) Next Peak
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Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-42

Freq/Channel

e 10 AR A M Center Freq
I g !
Atten 10 dB 2.38000000 Ghz

StartFreq

1
.1?# A AN Aoy WA
e 2.31900000 GHz

s Stop Freq

& 245000000 GHz

s

. N n
j ﬂ._qk._ e i ',',..l_ e f-.-._.'.--.-u-'r\..d'l'l-ﬂ*-"' T

CF Step
249700008 GHz
Auto Man

Freq Offset
0.00000080 Hz

Signal Track
On 0ff

Printer not responding

Test CH4: 2437MHz
# Agilent R T |Freq/Channel

e 10 AR W Center Freq
] W ae 1
Atten 10 dE 5.50060000 GHz

StartFreq
100606006 GHz

Stop Freq
10.380BA08 GHz

N PO RO OO DU O i ont oY T e SIS SO CF Step
' 249700008 GHz
Auto Man

Freq Offset
B.ARARGEAGE Hz

Signal Track
(n 0Off

Printer not responding

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 5-43

Peak Search

Atten 18 dB B 4B ) Next Peak
Next Pk Right

Next Pk Left

1
Litguan ,_,..'-‘.._._._.,_...4;,__u_,....1,\.;___|n.h.\g..-,-y,q........_..._,-.'A.-;,lrJ.-.,'l.;-.=.l-.1__-.-.-,—n.Laa-'n—-‘1-"..»—-.l-r'n.-...4.r...-.n-.l..n-.h'-su'n-|.H'trﬁ?—-'l'**'-‘-r-fa-v-.-ﬁf.—.~.+',u..-.-+.+‘-.u#-.- H | n S e a r c h

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Printer not responding

e Agilent RL Peak Search

Atten 16 dB -:: ] A Next Peak
Next Pk Right

Next Pk Left

4 e
N b bt " . . i . pHe LA
-"*“-*.'L.q.-'-'\-—-...u.,...l-"--,-p._.ﬁ" ,.:.,."f-.-r"’ Bt S T E L IV N P LI R TR FN PR ks

Min Search

: Pk-Pk Search
nplitude
—ﬂ';i.EiE dBm

Mkr » CF

More

1 of 2

Printer not responding

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-44

Test CH7: 2452MHz
e Agilent R T |Freg/Channel

Center Freq
246756008 GHz

StartFreq
242508008 GHz

StopFreq
251 BRBAGE GHz

CF Step
243700008 GHz
Auto Man

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Freq/Channel

e 10 AR 8 Conter Freq
] W ae 1
Atten 10 dE 5.50060000 GHz

StartFreq
100606006 GHz

Stop Freq
10.0080008 GHz
|
.___,l-'-.-l Llu'... FRRTT AP S S S Fn-\.l..-,_.._.,“r,-a»..ﬁ. "l"‘"""""""“'-.-.-,_.I.*"J"+"'-'r-'.. A | CF step
| e e | 249700000 GHz
Auto Man

Freq Offset
B.ARARGEAGE Hz

Signal Track
(n 0Off

Printer not responding
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Peak Search

Atten 10 dB ; Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Printer not responding

e Agilent R T | Peak Search

Atten 18 dB ] . Next Peak
Next Pk Right

Next Pk Left

IR . - AT
ey, r-a'.-..,.....-,.w.\...f-“'.-l-'rr\."‘ M i g Tl bttt TS e

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Printer not responding
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5.8G:

ANT O:

Test Mode: IEEE 802.11a TX
Test CH149: 5745MHz

4 Agilent R T |Freq/Channel

Otten 10 AR : §  Center Freq
Atten 10 db AR - cono0060 GHe

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz
|

P T T T B ¥ P T .t = W P ¥ R | c F s t e p

BA.BARAGEA MHz
Ruto Man

Freq Offset
B.60800000 Hz

-2.88 dBm

Signal Track
O O

Illegal parameter value

% Agilent R T | Peak Search

Atten 16 dB : 3 ' Next Peak
Next Pk Right

Next Pk Left
1

| TR R T ‘._,._.“,._‘lﬂ,._._'._.I_.l__hl|,...-_\-‘1'.-J_.l_f‘\_,cr_-_-.llr'|'l,d'ﬂ.l-"-r*"i-.!l'.‘1-'u"r'|'|-‘.-4-!-'-"-"“-i\-a"if|"-Jl"'F'I-'n-‘-‘-Nr‘h_lu\""‘-.-&-‘lfl-"r' H i n S earc h

Pk-Pk Search

pli
-5E6.62 dBEm

Mkr » CF

More
1 of 2

lllegal parameter value
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Peak Search

Atten 18 dB 570 Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Freq/Channel

Center Freq

Atten 18 dB = CECOB000 Gl

Start Freq
535000800 GHz

Stop Freq
? 576080000 GHz

2 f
.-,l-.._n-J-.L..1.-.-.-l-;-.r.~+.q'\_r.-'4-—-'r.-._._r...-...--Qﬁn'-"'-;.m-\-..-...-t-'-.-v\-,.n....n-r.u-“.-..'uu.,-m-1-u-..-._r,J.\.-..,-‘-4-.-'.-u"re.--‘+-r..-\-'J"—-'\'-.-J.--'-J.-'-'L-H"'r""lfq c F s t e p
41, 0008080 MHz
Ruto Man
Freq Offset
BEARBEAEA Hz

Signal Track
O O

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-48

Test CH157: 5785MHz
4 Agilent R T |Freq/Channel

Ceren 101 R - SN Center Freq
Atten 10 db 5 50000008 GHz

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz

- .._._..5"“'“‘_‘ L.m._..___"“___q,,.,_-,-q' S aliia T L | CF Step

ekt
' x s Ll LT
R —— Ay

BA.BARAGEA MHz
Ruto Man

Freq Offset
B.60800000 Hz

Signal Track
O O

Illegal parameter value

Peak Search

Atten 16 dB : . Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2

page 5-49

% Agilent

Atten 18 dB

L N NN LW,

R T Peak Search

Next Peak
Next Pk Right

Next Pk Left

B e ! 4 n nFiy L '
bl kil M.__r_._..n_u.*_.‘__.“__.r__ " 41'41‘”“'-"'1-1"'-'*“' At et ""'-“'"-.-."‘r"""-"' s Lyl

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Test CH165: 5825MHz
- Agilent

Atten 18 dB

L L N 1
BT TR W e T kb e e

R T |[Freq/Channel

Center Freq
5.5AR0RAEA GHz

Start Freq
1.006808600 GHz

Stop Freq
180880808 GHz

S P CF Step

bt | bt

JBA.0AAREEA MHz
Auto Man

Freq Offset
AARGAGAGE Hz

Signal Track
(n 0Ff

Illegal parameter value
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Peak Search

Atten 16 dB 56.75 dBn Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

4 Agilent R T |Freq/Channel

Otten 10 AR C 4R §  Center Freq
Atten 10 db SERGUR 57750000 G2

Start Freq
580500000 GHz

Stop Freq
7. 7R0ARARA GHz

N RV P ovst NOTVUUPNI SO AUUONS S, CF Step
194560600 MHz
Huto Man

Freq Offset
B.60800000 Hz

Signal Track
O O

Illegal parameter value
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% Agilent R T |Freq/Channel

Aeran 16 dB N Center Freq
ften 10 df Al ;77750000 GH-

Start Freq
580500808 GHz

Stop Freq
775000000 GHz

b ighperbghh "r.P...,.-.--.'q"-"-h"“""""‘"""""‘"""""""'“”"'-'-‘-'l"t"!‘.-aﬂ-—o.r-J-s.-"+.--.-'-'-4.r..\-'-'--a.-i-.-'—.r-'-'-\'-'-"'-""\" CF Ste
S TUSPRPPRTN |

194.500086 MHz
Ruto Man

Freq Offset
A.00006600 Hz

Signal Track
O OFf

Illegal parameter value

Test Mode: IEEE 802.11n HT20 TX
Test CH149: 5745MHz

- Agilent R T |Freq/Channel

1 R BCYPdN  Center Freq
Atten 18 dE : £ ECERR006 Gz

StartFreq
0.35000008 GHz

Stop Freq
5.76ARBAOA GHz
CF Step

410606006 MHz
Auto Mar

Freq Offset
B.EROAEAREE Hz

Amplitude
dBEm
dBn Signal Track

im Un ﬁ

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Display
Atten 18 dB 3 Full Screen

Display Line
-22.46 dBm
On 0ff

ST I st st SV S ST VS|

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Illegal parameter value

Peak Search

Atten 18 dB . } . Next Peak
Next Pk Right
Next Pk Left

1

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value
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Peak Search

Atten 18 dB : i Next Peak

Next Pk Right

Next Pk Left

1

A i,
e il

ot ]
i . b o TR,

W el T R P Y TP -.L_-._.,-u,_ua-,_ T ¥
.l"-*"‘u.-,p'n-“-r'-«'-""r'~"- rat ™ el T e e ! ) A

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Test CH157: 5785MHz
# Agilent R T |Freq/Channel

Center Freq

Atten 18 dB C CA0BRAND Gl

StartFreq
100606006 GHz

Stop Freq
10.380BA08 GHz

o J"' e, i el *H._.-‘-‘IJ.'.-'F.\G'.L-r.-.\l.*'*-_FuJ_."||_k\_I_..|r-fﬁ_.‘_...I‘_I‘I._._I\_-.._u__..»‘ " C F s t e p

[T T e g gt 9 'a @ . @ 'a @ @ 'a @ M H >
RAuto Mar

Freq Offset
- B.ARARGEAGE Hz
3.45 dEHI_'l

Signal Track
(n 0Off

Illegal parameter value
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Peak Search

Atten 18 dB . Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Peak Search

Atten 18 dB : dB . Next Peak
Next Pk Right

Next Pk Left

1

. LN ﬁ
e e Mgty w,A..n.a-‘.fn‘..,L'ﬂ..‘_..)-r-b.. by L, FET L FEER U, PR bl i du
| v =

Min Search

Pk-Pk Search

mplitude
-49.76 dBm

Mkr 3 CF

More
1 of 2

Illegal parameter value
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FCC ID:TE7C2 page 5-55

Test CH165: 5825MHz
e Agilent R T |Freg/Channel

Center Freq
550808008 GHz

Atten 18 dB

StartFreq
1.ARERAAGE GHz

StopFreq
1A.AEREAGE GHz

L B WL L A, JrI-“lI.‘1P‘.l_-.,.*1\-._,'-'.1!'I-'d,L-*‘-‘Li‘.u.__.'."__.f“‘\'."a‘ PR CF Step
' 00000008 MHz

.L.-.-,.-.*-.L_.._.,1,.-,,,,'u.m.-.-nﬂ'--\d-’h
Huto Man

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Illegal parameter value

Peak Search

Atten 18 dB . - Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

Illegal parameter value
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Peak Search

Atten 16 dBE : Next Peak
Next Pk Right

Next Pk Left

1

L , e g AT
Y Jave it ot o, g e L ey s P el T bt
gy - . b}

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

e Agilent R T |Freg/Channel

Aeten 10 dR Joagl  Center Freq
Atten 18 dB ] 5.37750008 Gl

StartFreq
580500008 GHz

StopFreq
F.75EREA08 GHz

. .-.-,...-,—-,-f--u-\‘-*'L"'4—A-"'-"-'+—--'-.H—1.&-—-.v.--'Q.-*.l'.-f..q—.-.-.-.;.ro.|..,-._--'--W"-'-"-"‘J-"-" C F S t e

194.500088 MHz
RAuto Mari

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Illegal parameter value
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Test Mode: IEEE 802.11n HT40 TX
Test CH151: 5755MHz
# Agilent R T |Freq/Channel

e 10 R Whdy  Center Freq
Atten 18 dE i Sy e

StartFreq
100606006 GHz

Stop Freq
10.380BA08 GHz

CF Step
S08.800088 MHz
RAuto Mar

L . .
TR, | T T P e Ay Lt

b

Freq Offset
B.ARARGEAGE Hz

Signal Track
(n 0Off

Illegal parameter value

Peak Search

Atten 18 dB 56.93 dB . Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Peak Search

Atten 10 dB 50 Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Freq/Channel

Center Freq

Atten 18 dB C C6500000 Ghy

StartFreq
535000008 GHz

StopFreq
578000008 GHz
CF Step

43, 0080008 MHz
RAuto Mari

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Illegal parameter value
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Test CH159: 5795MHz
e Agilent R T |Freg/Channel

Atten 10 dB iy P Center Freq
Atten 16 dE ,_ 5.75500008 Gl

StartFreq
5.700RGAGE GHz

StopFreq
F.75EREA08 GHz

| st B o, + S UUE TR R c F S te

199000000 MHz
RAuto Mari

elcataes = P o D)

Freq Offset
B.660600000 Hz

Signal Track
On 0ff

Illegal parameter value

# Agilent R T |Freq/Channel

Atten 10 dB N Center Freq
Atten 18 dB e\ Amaanng Sl

StartFreq
100606006 GHz

Stop Freq
10.380BA08 GHz

CF Step
S08.800088 MHz
RAuto Mar

Freq Offset
- B.ARARGEAGE Hz
7.88 dBn

Signal Track
(n 0Off

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Peak Search

Atten 16 dB 55.31 dBn Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Peak Search

Atten 18 dB 50.32 dB Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2
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page

5-61

Test Mode: IEEE 802.11ac VHT20 TX
Test CH149: 5745MHz
- Agilent

Atten 18 dB

Illegal parameter value

Atten 18 dB

gl . [T
r— ~.-..-_r.J..'u,.-'--a---‘-.-u.-r et e g

R T |[Freq/Channel

Center Freq
5.55508088 GHz

Start Freq
535000800 GHz

Stop Freq
5.760A0808 GHz

CF Step
410008088 MHz
Auto Man

Freq Offset
AARGAGAGE Hz

Signal Track
(n 0Ff

Freq/Channel

Center Freq
550000000 GHz

Start Freq
100066886 GHz

Stop Freq
18.0008080 GHz

I N O ] CF Step

00000068 MHz
Auto Marn

Freq Offset
B.EARBAREA Hz

plitude
3 dBm

Signal Track
O OFf

Illegal parameter value
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Peak Search

Atten 16 dB : Next Peak
Next Pk Right

Next Pk Left

1

J.-.r'|_..;--1-,a..-.f..-'.-u..-r-...u.c.'.-n‘-|.-A-.-.,.-'.._Jp1-.=-.-'-,..-r....,.-...a,‘n-tv-'r-vn-‘-wf-'JHv-r'u"-—'-"--L'-'1"-Tﬁ"'u\*"*-“*-“'"""‘"""“” e | H I n S earc h

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value
4 Agilent R T | Peak Search

Atten 16 dB '-':: ] . Next Peak
Next Pk Right

Next Pk Left

b, cat®
i ) L PR W
PR b sl TN L P R TN RS UNT NSy P B
Pt T PN,

Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value
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Test CH157: 5785MHz
4 Agilent R T |Freq/Channel

Ceren 101 R - WP Center Freq
Atten 10 db AR - cono0060 GHe

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz

) e Yo, A e e o,
_ ‘_\"‘_\}r'pI*_‘\‘-l-,-\-"‘-\"l""‘"-"‘uuM+j”.l—""'..l...l.‘ll"“—h'-h“—-’- T M- ""_"l-bi_l_u‘ﬂ Whes LTI ey LT e CF step

SENER L

BA.BARAGEA MHz
Ruto Man

Freq Offset
B.60800000 Hz

da
-3.44 dBm

Signal Track
O O

Illegal parameter value

Peak Search

Atten 16 dB : . Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 5-64

% Agilent R T | PeakSearch

Atten 16 dB 19.78 Next Peak
Next Pk Right

Next Pk Left

P IS " A . L A
I -.-,-._._._.'p--.-.-,a-ﬁ-‘-.-m"""""’l.iu rs \r.-._._\..u,...mu._l..w,.“ ST | RN NP T TIPS R L o

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Test CH165: 5825MHz
- Agilent R T |[Freq/Channel

Center Freq
5.5AR0RAEA GHz

Start Freq
1.006808600 GHz

Stop Freq
180880808 GHz

St T e CF Step

v apvarr 'hI____"_,_'...‘_,I_r.hhl..,,_._.,.ln,.,_.,r B e o e S S et " ey
9RA.A0RE0A MHz
Auto Man

Freq Offset
AARGAGAGE Hz

Signal Track
(n 0Ff

Illegal parameter value
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Atten 18 dB

1

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Atten 18 dB

" o par
ety ety e

. (s
-.'*'lf.,l""“w"ﬁrt'*l-'--'r“"-‘-""-'--'-ra,“wu'k”‘ 4"'.-.-r‘-.*'l‘-,,-.\-.~.n'lh_»al-.--"“-"'-'-1i"“T""'l-"l"\"'-“-l"‘""‘""""""'-"u' i

RL

e,

nts)

mplitude
-5A.81 dEm

gl

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value
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% Agilent R T |Freq/Channel

Atten 10 dB . i Center Freq
ften 10 df 6.77750000 GHz

Start Freq
580500808 GHz

Stop Freq
775000000 GHz

e e e s, R st CF Ste
sy g e L

194.500086 MHz
Ruto Man

Freq Offset
A.00006600 Hz

Signal Track
O OFf

Illegal parameter value

Test Mode: IEEE 802.11ac VHT40 TX
Test CH151: 5755MHz
% Agilent R T |[Freq/Channel
5. GHz
Arten 10 dE ECEPY™ Center Freq
Atten 18 dB 5.12 «Bm 5 CRLARAGE Gl

Start Freq
5.35000888 GHz

Stop Freq
572000000 GHz
CF Step

430000806 MHz
Auto Marn

Freq Offset
B.EARBAREA Hz

Signal Track
O OFf

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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% Agilent RL Freq/Channel

erer 10 dB Syarde  Center Freq
ften 10 df IR - c 000000 G2

Start Freq
1.ARGAGAREA GHz

Stop Freq
16.0000000 GHz

CF Step
9BA.0ABEEA MHz
Ruto Man

et
| i e

Freq Offset
A.00006600 Hz

Signal Track
O OFf

Illegal parameter value
4 Agilent R T | Peak Search

Atten 10 dB 56.45 dBm Next Peak
Hext Pk Right

Next Pk Left
1

Min Search
1.6

Pk-Pk Search

mplitude
-5E.45 dBm

Mkr > CF

More
1 of 2

Illegal parameter value
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Peak Search

Atten 10 dB Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Test CH159: 5795MHz
- Agilent R T |[Freq/Channel

TR S M8 Center Freq
Aten 10 d5 UB © cio00006 GHe

Start Freq
1.006808600 GHz

Stop Freq
180880808 GHz

ahanel L LY PENPR PP -
TN P F ORI T Lo l'-‘-nl.u,,"_._“rv i, o T TV el P L CF Ste

e r————— 986000060 MHz
Auto Man

Freq Offset
AARGAGAGE Hz

Signal Track
(n 0Ff

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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% Agilent R T | PeakSearch

Atten 16 dB : Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value
4 Agilent R T | Peak Search

21 dBm Atten 18 dB ; X Next Peak
Next Pk Right

Next Pk Left

. o
L P , P U T
I i M T Y R T I i b

Min Search

_ Pk-Pk Search
Amplitude
-48.18 dEm

Mkr 5 CF

More

1 of 2

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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% Agilent R T |Freq/Channel

P 1 R RS Conter Freq
1 dBm Atten 18 dB 5.55 dB 6.75500060 Gl

Start Freq
5.760A08A00 GHz

Stop Freq
7. /SRRaaEA GHz
| .Q'-A..ﬂ'- s _'.a.._.__|.‘||.-,{0'|.l\".'IP"-|-'r(p.'-“'H'"“f""h"\""'-‘l-1_-'p_l‘d'5Q'TIL-_J-_r1'-.r.__"i‘,p'.."uJ._|"|.|'}'|._-V""*"'|’""""" C F S t e
i 199.608060 MHz
Ruto Man

T R N Y
ks e Nt e i,

Freq Offset
A.00006600 Hz

Signal Track
O OFf

Illegal parameter value

Test Mode: IEEE 802.11ac VHTS80 TX
Test CH155: 5775MHz
% Agilent R T |Freq/Channel

eren 10 dB P Center Freq
ften 10 df Al 71000000 GHz

Start Freq
5.73000000 GHz

Stop Freq
775000000 GHz

o T PO
At aresmne O i s S o B P CF Ste

[r— 202.000000 MHz
Auto Marn

Freq Offset
B.EARBAAEA Hz

Signal Track
O OFf

Illegal parameter value
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Freq/Channel

erer 10 dB M Center Freq
ften 10 df Al - cocngaon GHo

Start Freq
535000800 GHz

Stop Freq
552000000 GHz

e
el
_A1'-.u_J,-M'+.\-.-..1-.u'-'|'"'1--.-'rr-'-‘r"1‘)p.-'M-ﬂ'-‘-'-'uu-—u'r.ri-u‘-'"-Jr,J.r's'.r‘I'n_i'u'u'-.ﬂ.h'*un'-n-.u-"-"m-""-‘i'""""'"" C F S t e p

47.00ABE6A MHz
Ruto Man

Freq Offset
A.00006600 Hz

Signal Track
O OFf

Illegal parameter value

4 Agilent R T |Freq/Channel

Center Freq

Atten 18 dB = CO0RBA00 Gl

Start Freq
1.00GAGA0A GHz

Stop Freq
10008008600 GHz

f
d 4, T et . )

" peed g | e e o e, e,
e e it i st i
TR Frri =

CF Step
BA.BARAGEA MHz
Ruto Man

Freq Offset
B.60800000 Hz

Signal Track
O O

Illegal parameter value
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Peak Search

Atten 16 dB 56.74 dBn Next Peak

Next Pk Right
Next Pk Left

1

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Peak Search

Atten 18 dB F.-_.... 7 dB l Next Peak
Next Pk Right

Next Pk Left
1

"

" » o e |""
PR A .'_‘H_J,_llJr.t.h-J\ -’%Ju.hl,.».-.'L_-,L\_._'._I,_‘,..,_.ll..__.'w.,_.. H.,.__.mlv__‘,...N*_,.__‘_.-1-|..-.._.,._.-.»m...,..,,-g.,..m..._.-._,u.Jﬂ‘ FnF
A S 1 z

Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Illegal parameter value

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval
1. | Spectrum | ient N9030A |MY51380221| Oct.31,13 | 1 Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4877 | May.08, 13 1 Year
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 5.35-5.46GHz and
7.25-7.75GHz restricted frequency bands shall not exceed the limits shown in 15.209, all the
other emissions outside operation frequency band 5725MHz to 5850MHz shall be at least 20dB
below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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2.4G:

Data: 7 File: G:2014 Report'T'TP-LINK'\ACS14Q0339-2.4G.EMG6 (104)
0 Level (dBu\im) Date: 2014-03-19

4 PARN 15C P

R

0 2310 2333. 2356. 2379, 2402, 2425
Frequency {(MHz)
S3ice no. : 3m Chamber Data no. HEr
Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Inz. : 24*C/56% Engineer : Leo-Li
EUT : ACTED Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V /60HzZ
Test Made : TEEES0Z.11h 2Z412MH=z Tx
M/ r CE
Ant. Cahle LMF Emis=sion
o, Fredq. Factor Laoss factaor RFeading Lewvel Limit=s HMargin Remark
(MH=z) (dE/m) [dE) [dE) (dBuv) (dBuW/m) (dBuW/m) (dE)
1 Z350.000 28.16 5.78 35.70 59.1z2 57.36 74,00 16.64 Peak
2 Z2400.000 28.18 5.80 35.70 74,26 7Z2.54 74,00 1.46 Peak
3 2410.625 28.20 5.81 35.70 105.31 106. 62 74.00 -3Z2.62 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cshle Loss + Reading
—bkmp Factor
2. The ewission levels that are Z0dB kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Data: & File: G:2014 Report'T'TP-LINK\ACS140Q0339-2.4G.EM& (104)
120 Level (dBuv/m) Date: 2014-03-19
3
2
60
[J FCC PARY 15C Ay
1 VJ
0 2310 2333. 2356, 2370, 2402, 2425
Fregquency (MHz)
S3ite no. 3 Chamber Data no. HER=]
Li=. / Ant. 3m 2013 3115 (45820) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / Ins. Z4*C/ ER% Engineer Leo-Li
EUT LCY50 Wireless Dual Band Gigabit Router
Power Rating DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEEE0Z.11b 2412MH=z Tx
MM cz
Ant. Cable ALMF Emission
Mo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [dB/m) [dE]) [dE) [dBuv) (dBuV/m) [(dBul/m) [dE]
1 2390.000 2&8.16 5.78 35.70 47.07 45.51 54,00 8.69 Lwverage
Z  2400.000 25.18 5.80 35.70 67.59 66.17 54.00 -12.17 Average
3 2414.4:20 28.21 5.82 35.70 102 .29 100. 62 54.00 -46.62 Average

Emi=z=sion Lewvel= Antenha Factor + Cable Lo=ss + Reading
—hrwp Factor

The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 9 File: G:2014 Report' T'TP-LINKIACS 1400339-2.4G.EMG (104)
120 Level {dBu\im) Date: 2014-03-19
3

FCO. PART 15C PEAK

60

I]231l] 2333, 23506, 2370, 2402, 2425
Frequency (MHz)
Site no. : 3w Chamber Data no. HER=|
Li=. / Aint, o 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELK
Enwv. / Ins. @ Z4%C/ER% Engineer : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEEZS0Z.11kh 2412MH= Tx
M/N r C2
Ant. Cahle LMF Emission
No. Fredq. Factor Loss factor RFeading Lewvel Limits Margin Remark
(MH=z) [ dB /1) (dE) [dE) {dBuW) (ABuV/m) (dBuV/m) [dE]
2390.000 2&8.168 5.78 35.70 51.45 49,69 74.00 24.31 Peak
2 Z2400.000 28.15 5.80 35.70 66.36 64.64 74,00 9.36 Peak
3 2413.500 28.21 5.82 35.70 101.08 99,41 74,00 -25.41 Peak

Femarks: 1. Emi=ssion Lewvel= Antenha Factor + Cable Lo=ss + Reading
—brmp Factor
Z, The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Data: 10 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104}
120 Level (dBuv/m) Date: 2014-03-19
3
60 4
K FCC PART 15C W
1
A
0 2310 2333, 2356, 23790, 2402, 2425
Fregquency (MHz)
S3ite no. 3w Chawber Data no. : 10
Lis. / Aint, 3m 2013 3115 (45820) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AW
Env. / In=. 24w Ci BR% Engineer : Leo-Li
EUT ACTE0 Wireless Dual Band Gigabit Router
FPower Rating DC 12V From Adapter Input AC 120V/60Hz
Test Mode IEEEE0Z.11b Z241ZMH=z Tx
M/ Cz
Ant. Cahle LMF Ewission
MNo. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/ ) (dE) [dE) [dBuv) [dBuV/m) [(dBuW/m) [dE]
2390.000 Z&8.168 5.78 35.70 40.77 39.01 54 .00 14.99 QLverage
2 2400.000 28.158 5.80 35.70 G0.27 55.55 S54.00 -4.55 ALverage
3 2414.420 28.21 5.82 35.70 a5.50 93.83 54.00 -39.83 lLverage

Femark=s: 1. Emi=ssion Lewvel= Antentna Factor + Cable Loss + Reading
—bmp Factor
Z. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Data: 17 File: G:2014 Report T'TP-LINK\ACS14Q0339-2.4G.EMG (104)
120 Lewvel {dBulim) Date: 2014-03-19

FCC PART 15C PEAK

60

2450

Site no.
Di=z. / Ant.
Limit

Env. / In=s.
EUT

Fower Rating
Test HMode
MM

No. Fredq.
[MH=z)
2450.500

2 2453.500
3 2500.000

2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3 Chawber Data no. 17

3m 2013 3115 (45820) Ant. pol. : HORIZONTALL

FCC PART 15C PEAE

Z4®CFEAS Engineer : Leo-Li

LCY50 Wireless Dual Band Gigabit Router

DC 12V From Adapter Input AC 120V/60Hz

IEEEZ02.11b Z2462Z2MH=z Tx

CZ
Ant, Cable AMP Emission
Factor Loss factor Feading Lewvel Limits Margin BRemwark
[dB/m) [dE) [dE) [dBuV) (dBuWV/m) (dBul/m) (dB)
28.31 5.g9 35.70 99.7a8 Q5.28 74.00 -24.28 Peak
25.36 5.9z 35.70 53.33 51.91 74,00 22.09 Peak
25.40 5.94 35.70 49,585 45.49 74,00 25.51 Peak

Einis=ion Lewel= Antenna Factor 4+ Cable Loss + FEeading
—iwp Factor

The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155
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Data: 18 File: G:2014 Report'T'TP-LINKACS140Q0339-2.4G.EM6 (104)
Level (dBuvm) Date: 2014-03-19
120
1
60
FCC PART 15C Av
2
‘-\H\-_‘_ 3
0 2450 2462, 2474, 2486. 2498, 2510
Fregquency (MHz)
SJite no. i 3w Chamber Data no. 1 15
Dis. / Ant. HIS ] 2013 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C AW
Enwv. / In=s. : Z4vC/56% Engineer : Leo-Li
ETT t LACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/a60Hz
Test Mode : IEEES0z .11k 2462MHz Tx
M/ : C2
hnt. Cabhle LMWF Emi=s=sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
({MH=z) {dE /o) [clE) (dE) [dEBuv) (dBuVW/ m) (dBuW/ m) (dE)
2454, 580 28.32 5.89 35.70 Q3.45 a1.96 E4.00 -37.96 LAverage
2 2483.500 28.36 5.9z 35.70 43.81 4z .39 54 .00 11.61 Awverage
3 Z500.000 258.40 5.94 35.70 38.45 37.09 54 .00 16.91 DQLwerage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—bkmp Factor
2. The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Data: 19 File: G:2014 Report'T'TP-LINK'\ACS14Q0339-2.4G.EM6 {104)
Level {dBuvm) Date: 2014-03-19
120
1
FCC PART 15C PEAK
=
" Ras TR WY,
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. 3 Chamber Data no. : 19
Dis. / Ant. 3m 2013 3115 (4520) Ant. pol. : VERTICALL
Limit FCC PART 15C PEAE
Env. / In=. Z4WCFEE% Enginseer : Leo-Li
EUT LCY50 Wireless Dual Band Gigabit Router
Power Rating DC 12V From Adapter Input AC 120W/a60Hz
Test Mode IEEEG0Z.11b Z2462ZMH=z Tx
M/ c2
int. Cahle LMP Emis=sion
Ho. Fredq. Factor Loss factor Feading Level Limits HMargin Remark
[MHz) (dE/m) [dE) [dE) [dBuv) (ABuW/m) (dBuV/m) (dE)
2463 .800 28.32 L.89 35.70 106.03 104 .54 74,00 -30.54 Peak
2 2483.500 28.36 5.9z 35.70 57.52 56,10 74,00 17.90 Peak
3 2Z500.000 2a.40 5.94 35.70 5Z2.76 51.40 74.00 2Z.60 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—iwp Factor
Z. The ewission lewels that are Z0dE khelow the official
limwmit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 6-9
Data: 20 File: G:2014 Report'T'TP-LINKACS140Q0339-2.4G.EM6 (104)
120 Level (dBuim) Date: 2014-03-19
1
60

FCC PART 15C &Y

\\ﬁ\,_ﬁ_3

0 2450 2462, 2474, 2486. 2498, 2510
Fregquency (MHz)
SJite no. i 3w Chamber Data no. : 20
Lis. / Aint, HECH ] 2013 3115 (4580) Ant. pol. : VERTICALL
Limit : FCC PART 15C AW
Enwv. / In=s. @ Z4¥C/56% Engineser : Leo-Li
ETT : LCY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : IEEEZ80Z .11k Z2462MH=z Tx
MM : C2
Ant. Cahle LMF Emission
Ho. Fredq. Factor Loss factor Feading Level Limits Margin Remark
(MH=) (dBE/m) (dE) [clE) [dBuv) (ABuW/m) (dBuV/m) [dE]
1 Z2464.550 Zg.32 5.89 35.70 99,91 a5, 42 54.00 -44.42 Average
2 2483.500 28.36 5.92 35.70 49 .55 45.13 54 .00 5.87 lAwerage
3 zZ2500.000 28.40 5.94 35.70 41.87 40.51 54.00 13.49 Average

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission lewvels that are 20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Data: 27 File: G:'2014 Report'T'TP-LINK'ACS140Q0339-2.4G.EMG {104)
120 Level (dBuv/m) Date: 2014-03-19
3
2
B _‘/‘/‘/FCCPART 15 HEAK
e
60
0 2310 2333, 2356. 2379, 2402. 2425
Freguency (MHz)
S3ite no. : 3m Chanber Data no. : 27
Lis. / Aint, p o 3m 2013 3115 (45820) Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE
Enwv. / Ins. r Z4TC/ A% Engineer : Leo-Li
EUT o LC750 Wireless Dual Band Gigabitc Router
Power Rating : DC 12V From Adapter Input AC 120WV/60H=z
Test Mode : IEEES0Z2.11g 2412MHz Tx
MM H
Ant. Cahle AMF Emission
No. Fredq. Factor Loss factor Feading Lewvel Limits Margin Eemark
[MH=) (dB/m) [dE) [dE) [dBuv) (ABuV/m) [(dBuV/m) [dE]
1 2390.000 Zg.16 5.78 35.70 7Z.82 71.06 74,00 Z2.94 Peak
2 2400.000 Z2G.18 5.80 35.70 8z .85 g1.13 74.00 -7.13 Peak
3 2419.0z20 28.22 5.82 35.70 109.02 107.36 74.00 -33.36 Peak

Remarks: 1. Ewission Lewel= Antenns Factor + Cable Loss + Reading
—Amp Factor
Z. The emis=sion lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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Data: 28 File: G:2014 Report\T'TP-LINKIACS140Q0339-2.4G.EMG (104)
120 Level (dBu\im) Date: 2014-03-19
3

60 {:CC PART 15C A

2310 2333, 2356, 2370, 2402, 2425
Frequency (MHz)
SJite no. : 3w Chamber Data no. - 28
Lis. / Aint, HECH ] 2013 3115 (4530) int. pol. : WERTICAL
Limit : FCC PAET 15C 4w
Enwv. / Ins. @ Z4¥C/E6% Enginesr : Leo-Li
ETT : ACY50 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : IEEESDZ.11g 2412MH=z Tx
MM : C2
Ant. Cahle ALMP Emission
No. Fredq. Factor Loss factor Peading Level Limitzs Margin Pemark
(MH=) [ dB /o) (dE) [clE) {dBuW) (dBuV/m) [(dBuV/ m) [dE)
1 2390.000 28.16 5.78 35.70 43 .94 4z .18 54 .00 11.82 ALverage
2 Z2400.000 28.18 5.80 35.70 49,35 47 .63 S54.00 6.37 Average
3 zZ2404.645 28.18 5.80 35.70 67.05 65.34 54,00 -11.34 Average

Femarks: 1. Emission Lewel= Antenha Factor + Cable Loss + Reading
—brmp Factor
Z, The emission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 6-12
Data: 29 File: G:2014 Report'T'TP-LINKIACS140Q0339-2.4G.EM6 (104)
120 Level (dBuvim} Date: 2014-03-19
3

FEC PART 15C PEAK

)
60 W’MN L(

IO OTOPS EON B SO B P

0 2310 2333, 23506, 2379, 2402, 2425
Frequency (MHz)
S3ite no. : 3w Chamber Data no. : 29
Dis. / Ant. HICH ] 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit : FCC PAET 15C PELE
Env. / In=. : Z4vC/56% Engineer : Leo-Li
EUOT T LCY50 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 1Z0V/60H=z
Test Mode : IEEESO2.11g 2412MH=z T=x
M/ : C2
Ant. Cabhle LMP Emis=sion
Nao. Freq. Factor Loss factor Feading Level Limits HMargin Remark
[MH=z) {dE /o) [clE) (dE) [dEuW) (ABuW/m) (dBul/m) (dE)
2390.000 28.16 5.78 35.70 60.22 5a.46 74,00 15.54 Peak
2 2400.000 2a.18 5.80 35.70 6826 6654 74,00 7.46 Peak
3 2404.375 zag.19 5.80 35.70 96.51 Q4 .50 74.00 -Z0.80 Peak

Femarks: 1. Ewission Lewel= Antenna Factor + Cable Loss + Beading
—bkmp Factor
Z. The emission lewvels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155
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FCC ID:TE7C2 page 6-13
Data: 30 File: G:2014 Report'T'TP-LINK\ACS14Q0339-2.4G.EM6 {104)
120 Level (dBuVim} Date: 2014-03-19
3
60
{FCC PART 15C,8V
zj
1
_'_'_'__,_.-»——""-'__—’f
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
S3ite no. Jio Chamber Data no. 30
Lis. / Aint, 3] 2013 3115 (4520) int. pol. : HORIZCONTAL
Limit FCC PART 15C AW
Env. / In=. Z4wCFS5E% Engineer : Leo-Li
EUT ACTE0 Wireless Dual Band Gigabit Router
FPower EFEating DC 12V From Adapter Input AC 120V/a60Hz
Test Mode IEEES0Z2.11g Z2412ZMH= Tx
MM CZ2
Ant. Cahle LMF Emission
MNo. Fredq. Factor Loss factor Peading Lewvel Limitz Margin PRemark
[MH=) {dB/to) (dE) [dE) [dEuV) (dBuWV/m) (dBuW/m) (dE)
1 23920.000 28.16 5.78 35.70 35.98 37.22 54 .00 16.78 Lwverage
2 2400.000 28.18 5.80 35.70 43.61 41.589 54.00 12.11 Average
3 2404.645 28.19 5.80 35.70 61.40 59,69 54.00 -5.69 Average

Remarks: 1.

Emiz=sion Lewvel= Antenna
—bmp Factor

The emission levels tha
limit are not reported.

Factor + Cable Loss + Reading

£ are Z0dE khelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-14
Data: 15 File: G:2014 Report'T'TP-LINK\WWCS140Q0339-2.4G.EMG {104)
Level (dBulm) Date: 2014-03-19
120
1
o FCC PART 15C PEAK
e,
60
4%
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
S3ite no. 3 Chamber Data no. 45
Lis. / Aint, 3m 2013 3115 (4550) Ant. pol. : VERTICLL
Limit FCZ PAET 15C PELKE
Env. / Ins. Z4*CiEE% Engineer : Leo-Li
EUT ACTE0 Wireless Dual Band Gigsbit Router
Power BRating Dii 12V From Adapter Input AC 1Z0V/60Hz
Test Mode IEEES02.11g 246Z2MH=z Tx
M/ CZ
Ant. Cahle LMP Emission
MNo. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/to) (dE) (dE) [dBuv) [(ABUW/ m) [dBul . m) (dE)
1 Z469.200 28.33 5.90 35.70 107.91 106,44 74,00 -32.44 Peak
2 2483.500 28.36 £.92 35.70 T2.21 70,79 74,00 3.21 Peak
3 2483.600 28.36 £.92 35.70 73.27 71.85 74,00 2.15 Peak
4 ZEBOO.000 2g.40 5.94 35.70 £3.28 51.92 74,00 Z2.08 Peak

Femarks: 1. Ewmission Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor

2. The emission lewvels that are Z20dBE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-15
Data: 46 File: G:2014 Report' T'TP-LINKIACS1400339-2.4G.EMG (104)
120 Lewvel (dBuYim) Date: 2014-03-19

o f

\ FCC PART 15C AV

D

— ]

2450

S3ite no.
i=. / Ant.
Limit

Env. / In=.
EUT

FPower EFEating
Test Mode
M/

MNo. Fredq.
[MH=z)

2462, 2474, 2486. 2498
Fregquency (MHz)

3 Chamber Data no. HIE 31

3m 2013 3115 (4580) Ant. pol. : WERTICAL

FCC PAET 15C AV

Z4wCFEE% Engineer : Leo-Li

ACTE0 Wireless Dual Band Gigabit Router

2510

Remark

DZ 12V From Adapter Input AC 120V/60Hz

IEEES02.11g 2462Z2MH=z Tx

CZ
Ant. Cahle LMF Emission
Factor Loss factor Feading Level Limits Margin
{dB /o) (dE) [dE) [dBuW) (ABuWV/m) [dBul/m) [dE)
28.33 5.90 35.70 66.78 65.31 54.00 -11.31

2469.320
£ £483.500
3 Z2500.000

£8.36 5.9:& 35.70 46.47 45.05 54 .00 g.95
25.40 5.94 35.70 3g.07 Jo.71 54,00 17.29

bvrerage
bverage
brerage

Emi=z=ion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 paqge 6-16
Data: 47 File: G:'2014 ReportT'TP-LINK\ACS14Q0339-2.4G.EMG6 (104)
120 Level (dBuvim} Date: 2014-03-19

FCC PART 15C PEAK
) %
aﬂu”whuﬂﬁkww
u2450 2462, 2474, 2486. 2498, 2510
Fregquency (MHz)
S3ite no. 3 Chamber Data no. 47
Li=. / Ant. 3m 2013 3115 (45820) int. pol. : HORIZONTALL
Limit FCC PART 15C PELE
Enwv. / Ins. Z4*C/ ER% Engineer : Leo-Li
EUT LCT750 WMireless Dual Band Gigabit Router
Power Rating DC 12V From Adapter Input AC 120V/60H=
Test Mode IEEEE0Z.11g 246Z2MHz Tx
M/ Cz2
Ant. Cable ALMP Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [dB/1m) [dE]) [dE) [dBuv) (ABuW/m) [(dBul/m) [dEB]
1 2469.3:20 28.33 5.50 35.70 Q7.36 a5.59 74,00 -21.89 Peak
2 2483.500 28.36 5.92 35.70 61.34 LEo.92 74,00 14.08 Peak
3 2483.900 28.36 5.92 35.70 63.95 62 .53 74,00 11.47 Peak
4 2500.000 28.40 5.94 35.70 47, 60 46.24 74,00 27.76 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—Amp Factor
Z. The ewission lewvels that are Z20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-17
Data: 48 File: G:2014 Report'T'TP-LINKIACS140Q0339-2.4G.EM6 ({104}
170 Level (dBuvim) Date: 2014-03-19
60 1
A Y FCC PART 15C &/
— R
s 3
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
S3ite no. : 3w Chamber Data no. HIE 351
Lis. / Aint, : 3 2013 3115 (4580) int. pol. : HORIZONTLAL
Limit : FCC PART 15C 4w
Env. / In=s. : Z4%C/5R% Engineer : Leo-Li
EUT : LCYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60H=
Test Mode : IEEESDZ.11g 2462MH=z Tx
MM : C2
Ant. Cahle LMP Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=) {dB/tn) (dE) [dE] {dBuW) (dBuV/m) [(dBuV/m) [dE]
2469200 28.33 5.90 35.70 60. 68 Ea.z21 S54.00 -5.21 Lverage
Z 2483 .500 28.36 5.92 35.70 41.48 40.06 54 .00 13.94 Average
3 2500.000 28.40 5.94 35.70 36.06 34.70 54.00 19.30 Average

Remark=s: 1. Ewmission Lewvel= Antenna Factor + Cakble Loss + Reading
—Amp Factor
2. The ewmission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-18
Data: 53 File: G:2014 ReportT'TP-LINKACS140Q0339-2.4G.EMG (104)
Level (dBuvim) Date: 2014-03-19
120
4
b tFCE PART 15C PEA
el ¥
60
0 2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)
S3ite no. Jro Chamber Data no. 53
Lis. / Aint, 3] 2013 3115 (4530) Ant. pol. VERTICAL
Limit FCC PART 15C PELRK
Env. / Ins. Z4wC/ 56y Engineer Leo-Li
ETT ACTE0 Wireless Dual Band Gigabit Router
Fower Rating DC 12V From Adapter Input A 120V/60H=
Test Mode IEEES0Z2.11nHTZ20 2412MH=z Tx
MM CZ2
Ant. Cahble ALMF Emission
No Fredg Factor Loss factor Beading Level Limits Margin Remark
(MH=z) {dB/tn) [dE) [dE) [dBuv) (dBuWV/m) (dBuWl/m) [dE)
1 Z2388.775 28.16 5.78 35.70 73.19 71.43 74.00 2.57 Peak
2 2380.000 28.16 5.78 35.70 71.95 TO.Z2 74,00 3.75 Peak
3 2400.000 28.18 5.80 35.70 78.91 .19 74,00 -3.12 Peak
4 z2404.300 28.19 5.80 35.70 109.93 108.22 74,00 -34.22 Peak

Femarks: 1.

Emi=s=ion Lewel= Antenna Factor + Cahle Loss + Reading
—bmp Factor
The emission lewvels that are Z20dE helow the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-19
Data: 54 File: G:2014 Report'T'\TP-LINK'ACS140Q0339-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-03-19
3
60 2

FCC PART 15C &

0 2310 2333, 23506, 2379, 2402, 2425
Frequency (MHz)
S3ite no. : 3w Chamber Data no. : 54
Dis. / Ant. HIS ] 2013 3115 (4520) int. pol. : VERTICALL
Limit : FCC PAET 15C 4w
Env. / In=. : Z4vC/56% Engineer : Leo-Li
EUOT T LACY50 Wireless Dual Band Gigshit Router
Power BEating : DC 12V From Adapter Input AC 1Z0W/60H=z
Test Mode : IEEES0Z.11nHT=Z0 Z2412MHz Tx
M/ : C2
hnt. Cabhle LMP Emis=sion
Nao. Freq. Factor Loss factor Feading Level Limits Margin FRemark
[MH=z) {dE /o) [clE) (dE] [dBuV) (ABuW/ m) (dBuW/m) (dE]
2390.000 28.16 5.78 35.70 47 .42 45,66 54,00 8.34 Average
2 2400.000 28.18 5.80 35.70 LoDz 57.30 54 .00 -3.30 LAwverage
3 2403.955 28.19 5.80 35.70 a0.16 ga.45 54.00 -34.45 Average

Femarks: 1. Ewmission Lewel= Antenna Factor + Cable Loss + Beading
—bkmp Factor
2. The emission lewvels that are Z20dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-20
Data: 55 File: G:2014 Report'T'TP-LINKIACS140Q0339-2.4G.EM6 (104)
120 Level (dBuvim}) Date: 2014-03-19
3

( PART 15C PEAK

) M’J b

I]231I] 2333, 2356. 2379, 2402, 2425
Frequency {MHz)
S3ite no. : 3w Chamber Data no. : E5
Lis. / Aint, HICH ] 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limit : FCC PART 15C PELEK
Env. / In=a. @ Z4%C/E5R% Engineer : Leo-Li
EUT : LCTYE0 Wireless Dual Band Gigshit Router
Power Rating : DC 12V From Adapter Input AC 1Z20V/60H=
Test Mode : IEEES0Z.11nHTZ0 Z241ZMH=z Tx
MM : C2
Ant. Cahle LHF Emission
No. Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=) {dB /o) [clE) [dE) [dEuW) (ABuV/m) [dBul/m) [dE]
2390.000 za.16 5.78 35.70 60. 68 5.9z 74,00 15.08 Peak
2 2400.000 2&@.18 5.80 35.70 65.55 63 .53 74,00 10.17 Peak
3 2404.300 28.19 5.80 35.70 95.03 Q6.32 74,00 -Z22.32 Peak

Remark=s: 1. Ewmission Lewvel= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission lewels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-21
Data: 56 File: G:2014 Report T\ TP-LINK'ACS140Q0339-2.4G.EMG (104}
120 Level (dBuvim) Date: 2014-03-19
3
60

FCC PART 15C A4

) q

=
0 2310 2333, 2356, 23790, 2402, 2425
Fregquency (MHz)
S3ite no. i 3m Chanber Data no. 1 56
Dis. / Ant. p o 3m 2013 3115 (45820) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. r ZATCFEER Engineser : Leo-Li
EUT r LC750 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adspter Input AC 1Z0W/60H=z
Test Mode : IEEES0Z.11nHTZ20 Z2412ZMH= Tx
MM H
Ant. Cahle ALMP Emi=s=ion
No. Fredq. Factor Loss factor Feading Level Limits Margin FEemark
[MH=z) {dE/m) (dEB) [dE) [dBuWV) {ABuv/m) (dBuV/m) [dEB)
1 2390.000 28.16 L.78 35.70 41.15 39.39 54,00 14.61 Average
2 2400.000 28,18 5.80 35.70 43.70 46,98 54 .00 7.02  hwverage
3 2404.645 28.19 5.80 35.70 79.70 77.99 E4.00 -23.99 lwverage

Femarks: 1. Ewission Lewel= Antennas Factor + Cable Loss + Beading
—Amp Factor
Z., The emission lewels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-22
Data: 69 File: G:'2014 ReportT'TP-LINK\ACS1400339-2.4G.EM6 (104)
Level (dBuim) Date: 2014-03-19
120
1
" FCC PART 15C PEAK
-
60
3
Tttt A do o)
0 2450 2462. 2474, 2486. 2498. 2510
Fregquency (MHz)
3ite no. i 3w Chawber Data no. HE =1
Iis. / Ant. P 3m 2013 3115 (4530) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELK
Env. / Ins. HE S Y Ot Engineser : Leo-Li
EUT r AC750 Wireless Dual Band Gigabic Router
Power Rating : DC 12V From Adapter Input AC 1Z0V/60H=
Test Mode : IEEEGO0Z.11nHTZ0 Z246ZMH=z Tx
M/ H
Ant. Cahle AMF Ewmission
MNao. Fredq. Factor Loss factor Feading Lewvel Limits Margin FEemark
[MHz) [dB/m) [dE) [dE]) [dBuV) {dBuV/m) (dBuV/m) [dE)
1 2469.380 28.33 5.50 35.70 105.39 106.92 74.00 -32.92 Peak
2 2483 .500 28.36 5.92 35.70 7Z.09 70.87 74.00 3.33 Peak
3  2500.000 25.40 5.94 35.70 5z2.10 50.74 74.00 23.26 Peak

Femarks: 1. Ewission Lewel= Antennas Factor + Cable Loss + Beading
—Amp Factor
Z., The emission lewels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-23
Data: 70 File: G:2014 Report T\ TP-LINK'ACS140Q0339-2.4G.EMG (104}
120 Level (dBuvim) Date: 2014-03-19
1
60

FCC PART 15C AV

p—,ﬂ

0 2450 2462, 2474, 2486. 2498, 2510
Fregquency (MHz)
S3ite no. i 3m Chanber Data no. HERr |
Dis. / Ant. p o 3m 2013 3115 (45820) Ant. pol. : WERTICAL
Limit : FCC PART 15C AV
Env. / Ins. r ZATCFEER Engineser : Leo-Li
EUT r LC750 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adspter Input AC 1Z0W/60H=z
Test Mode : IEEES0Z.11nHTZ20 Z246ZMH=z Tx
MM H
Ant. Cahle ALMP Emi=s=ion
No. Fredq. Factor Loss factor Feading Level Limits Margin FEemark
[MH=z) {dE/m) (dEB) [dE) [dBuWV) {ABuv/m) (dBuV/m) [dEB)
1 Z2454,680 28.30 L.88 35.70 89,65 8a8.13 E4.00 -34.13 Average
2 2483 .500 28.36 5.9z 35.70 5Z.73 51.31 54 .00 2.69 Ihwverage
3 2500.000 258.40 5.94 35.70 39.350 35.54 54 .00 15.46 Averadge

Femarks: 1. Ewission Lewel= Antennas Factor + Cable Loss + Beading
—Amp Factor
Z., The emission lewels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-24
Data: 71 File: G:i2014 Report'T'TP-LINKIACS14Q0339-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-03-19
120
1
I _ FCC PART 15C PEAK
W i
i1}
4
et a s ot apeird
0 2450 2462, 2474, 2486. 2498, 2510
Fregquency (MHz)
Site no. : 3w Chamber Data no. HE
Li=. / Ant, HECH ] 2013 3115 (4530) int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. @ Z4¥C/ER% Engineser : Leo-Li
EUT : ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHTZ0 Z246ZMH= Tx
M/N r C2
Ant. Cahle ALMP Emission
No. Fredq. Factor Loss factor RFeading Lewvel Limits Margin Remark
(MH=) [ dB /o) (dE) (dE) {dBuW) (dBuV/m) [(dBuV/ m) [dE)
1 2454.0580 28.30 5.88 35.70 100.80 99,258 74.00 -Z5.28 Peak
2  Z2483.500 28.36 5.92 35.70 64.55 63.13 74.00 10.57 Peak
3 zZ484.020 28.36 5.92 35.70 66.93 65.51 74.00 8.49 Peak
4 zZ500.000 28.40 L.o4 35.70 47 .66 46.30 T74.00 27.70 Peak

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—bkmp Factor
2. The emission levels that are Z0dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-25
Data: 72 File: G:2014 Report'T'TP-LINK\WWCS140Q0339-2.4G.EMG {104)
120 Level (dBulm) Date: 2014-03-19
1
60
FCC PART 15C &y
\_\2
p
0 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3m Chawber Data no. I
Lis. / Aint, 3m 2013 3115 (4550) Ant. pol. : HORIZCONTAL
Limit FCCZ PART 15C AW
Env. / Ins. Z4*CiEE% Engineer : Leo-Li
EUT ACTE0 Wireless Dual Band Gigsbit Router
Power BRating Dii 12V From Adapter Input AC 1Z0V/60Hz
Test Mode IEEES02.11nHT20 24&2MH=z Tx
M/ CZ
Ant. Cable ANP Emission
MNo. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) {dE/to) (dE) (dE) [dBuv) [(ABUW/ m) [dBul . m) (dE)
1 Z454.080 28.30 5.58 35.70 54.34 g2.82 54.00 -25.582  Average
2 2483.500 28.36 £.92 35.70 47,37 45,95 E4.,00 2.05 Average
3 ZBOO.0oo 28.40 5.94 35.70 37.31 35.85 E4.,00 183.05 Average

Femarks:

Emission Lewel= intenna Factor + Cable Loss + Reading
—bhmp Factor

The emission levels that are Z0dE kbelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14155




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-26
Data: 79 File: G:2014 Report'I'TP-LINK'WACS1400339-2.4G.EMG (104)
Level (dBuYm) Date: 2014-03-19
120
K]
. FCC PART 15C K
ot o
60
0 2310 2338. 2366. 2304. 2422, 2450
Freguency (MHz)
3ite no. 3m Chanber Data no. HER=
i=s. / Ant. 3m 2013 3115 (4530) Ant. pol. : VERTICAL
Limit FCZ PART 15C PELK
Env. / Ins. Z4*CFEAES Engineer : Leo-Li
EUT LCT750 Wireless Dual Band Gigabit Router
Power Rating DC 12V From Adapter Input AC 120V/60H=z
Test Mode IEEES0Z.11nHT40 2422MH=z Tx
MM CZ
Ant., Cable AMP Emission
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark
[MH=z) [dEB/1m) [dE) [dE]) [dBu) (ABuv/m) [(dBul/ m) (dB)
1 2390.000 28.16 5.78 35.70 72.94 71.18 74.00 2.82 FPeak
2 2400.000 28.18 L.g80 3E5.70 74,59 72.87 74,00 1.13 Feak
3 2405.200 28.19 L.g80 3E5.70 10&6.01 104,30 74,00 -30.30 Feak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Ahmp Factor
The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7C2 page 6-27
Data: 80 File: G:2014 Report'T\TP-LINKMACS140Q0339-2.4G.EMG (104)
120 Level (dBuwim) Date: 2014-03-19
3
60

FCC PART [14C AV
\\"’"‘-\

/

I]231I] 2338. 2366. 2394, 2422, 24450
Frequency {(MHz)
S3ite no. : 3w Chawber Data no. HE=1u|
Lis. / Aint, HECH 2013 3115 (45820) Ant. pol. : WERTICAL
Limit : FCC PART 15C 4v
Env. / In=s. @ Z4%C/ER% Engineer : Leo-Li
EUT i ACYE0 Wireless Dual Band Gigabit Router
Power Rating : DC 12V From Adapter Input AC 1Z20W/60Hz
Test Mode : IEEES0Z.11nHT40 Z2422MHz Tx
MM : C2
Ant. Cahle LHF Emission
No. Fredq. Factor Loss factor Feading Lewvel Limits Margin Femark
[MH=) {dB/tm) [dE) [dEB) [dBuv) [dBuV/m) [(dBuW/m) [dE]
2390.000 28,16 5.78 35.70 49.36 47, 60 54 .00 .40 Lveradge
2 2400.000 2&8.18 5.80 35.70 55.01 53.:29 54 .00 0.71 Awverage
3 2438.800 28.27 5.85 35.70 g0.38 78.80 54.00 -24.80 Average

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The ewmission lewels that are 20dF helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14155




